Directions for use of Parts Catalogue

1. Applicable model of magchines

All component and option parts used for SG133 lawn & garden tractor are listed in

this parts catalogue.

NOTES EZO .............................. FOR GERMANY ’
Qe revrevererscnsensnsosionnaion FOR UK
EB Qs ereervereresssneonsnesnenens FOR FRANCE
EXCEPT Seereeeeeeeesverees E255 - G (ENGINE)
Seevrerereariorisasensenniieraanes E255 — GO1 (ENGINE)

2. Explanation for head_paragraph

TYPE OF MODEL I {c
KEY| PART CODE DESCRIPTION  |eTY -
TF15 | TF17' | TF19 cle B| REMARKS
126 | 1614-508-200-00 | FILTER(SUCTION) ASSY| 1 * 4E
127 | V721-103-103-50 | 0-RING 1 i
128 | 1614-508-260-00 | FILTER(SUCTION) ASSY| 1 U
129 | 1614-508-262-00 { FILTER(LH) i ? * o FIG. 164
assy{ 1| * * * ‘ 4E} A
L. ] % 3 % B
—t.
~ * 1-
-1999 3
' v
\

He dob

(D KEY shows the location of parts diagramed in the illustration.

®

Parts numbers begin with ~V ~ and ~W ~ are standard parts of the market.

® °“LH and RH  on the parts name are described against the moving direction
of the machine or are described on the condition how to install parts on the
machines.

@ QTY shows the number of parts to be used for one unit of machine.

"M ~ is indicated for parts supplied by a meter long.

¢~ is indicated for parts supplied by liter.

AR ~ is indicated for parts need to be adjusted or regulated.



The following symbol classifies parts to be used for machines.
"%~ means standard parts.
T~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace originally
equipped parts.
Serial number : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1. through to serial no. 1999.
ITC : Interchangeability
"1 -OLD < NEW
New parts can be used in place of the old parts.
2 -OLD — NEW _ , 3
Old parts can be used in place of the new parts.
"3 -+0OLD —< NEW
Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Exsample : Parts marked @ can be replaced by parts marked ®, and @ for
©, so the rest follow in the same alphabetical order.
Remarks : -
* Other maker’s part code number is shown in this cblumn. N
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



The following colors are used for color parts.

COLOR
CODE

COLOR

SPRAY TYPE

CODE NUMBER

PAINTS
4K DRUM

PAINTS
16K DRUM

4G

GRYSTAL BLUE

1300-957-001-10

1300-957-003-00

1300-957-004-00

6 G

SUMMER WHITE

1300-958-001-00

1300-958-003-00

1300-958-004-00

7F

MIRROR BLACK

1300-954-001~10

1300-954-003-00

1300-954-004-00

8 E

SILVER MIST

1300-968-001-10

1300-968-003-00

1300-968-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color parts.

4. Serial Numbers :

1) For engines serial number is stamped on CYLINDER BODY ASSY.

Please see Fig.No. 6 — 1.

2) For chassies serial number is shown on the LABEL.

Please see

5. Parts Order

1) Parts numbers listed in the parts catalogue are all registered in

computer”.

mmsH HEAEGISISR

" ISEKI-& CO,LTD. MADE IN.JAPAN

2) When you order parts, please make sure of correct numbers.

“ISEKI on-line

3) When substitute parts is available, the part number ordered will be automatically

turned to a new part number.

4) Please be sure to use

“ISEKI GENUINE PARTS”.

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.




P. 1 k% STRUCTURE TABLE OF MODEL L2 3
H{S
G
0| 14444 44
38888 88
D { 3EEEE| EE
2244 55
E 0000] 00
S§ S
L
F
I
G
1 dokkk ki
2 kR Kx
3 FokkE kk
4 HRRK %k
5 Rdkok KK
Rt B el e B B e B B s Sl it SEREEE EELES
¥ kRgk Kok
8 REER %k
] Rk Kk
10 KEEH| Rk
L — _1—1 ...... ¥ —*_*_;l;- —*—* ———————————————————————— e e e e e - e o
12 KRKK KK
13 KKK Kk
14 RRER K%K
15 KEHK KK
- E T cvd e T PN WP DU ST DRI PSPPI SIS S
17 *kkk ok
18 Kkxd k%
19 kR k%
AL iyboohy Whyk NN UUNNNNIURY UUUIURIS SRR S !
71 TTTT TT “1° TTTTTYTTTTTYTTYTTTTTTYITTTTTYITTTT T
22 TITH IT
23 REKK KK
24 FkkA] K
25 daEkkE kk
26 [ *xkH ¥k | T YT T T T I T T T YT T
27 HkoKE K
28 KRR K%
29 kokokok| ko
30 ¥Exk kx | !
R et B e R S B B B it et TERES
32 dokdok] %k
33 Rk Kk
34 *okkkl k%
35 dokkw Kk
- —3_'6 _____ * _*—*"*‘" -*"* ““““““““““ r‘ _____ ‘J?‘ ____________________________________________
37 ETT T AT
38 x**# %k
38 TTTY 1T
40 ¥ % | %
SRS Bt Al e B R e B B et B ST RanEt EEEEEE
42 ®kKAK| dk
43 *%
44 *%
45 * |




P. 2 x%%  STRUCTURE TABLE OF MODEL  w%x

0| 14444 44
38838 88
D | 3EEEE| EE
2244 55
El 0000 0O
S§ S

46 TTTT TT

ekt dhal kil Bl R i Tl A R U PRI RSN SPURIUSI SIS RSP

il R adenia e R s T NESpUR YIRS, SPUNPSIGRNpIN TPV SPNPIIIGPIIN. SN NI SN R




FIG. 26

FIG. 6
FIG. 27, 38
IG. 36
FIG. 3, 4 E
FIG. 39 FIG. 30
FIG. 34
FIG. 35
FIG. 1,2
FIG. 4, 37

FIG. 9~16, 21, 22

F16. 20, 24, 25, 29, 31

FIG. 37

FIG. 28 F1G. 7
< FIG. 8

FIG. 23, 32, 33

FIG. 19




CONTENTS

SG133
ENGINE (E255-G)

CYLINDER HEADD  rerrererrsorreoosesonsscuotnirunseiisenetietioreneeoenionnon. et Fig
CYLINDER HEAD COVER  teeerresreerteceuottasersttnttiottntiiernercenseenes P I T8
INLET MANIFOLD  ceeeeeeerrrnerraerenseeans eeieeseretertaseraertrerearrrtate s et s antrseraersnaree Fig.
EXHAUST MANIFOLD  ceeerersreoereserseunoensetneiitienietiierieiemsiiie Crerraeereaae Fig
CYLINDER BLOCK  cevoverrereesrassstnctsenttnmnottostarioorotestassmoretiotsstoraarosttsssstosnssessnss Fig
BEARING, UNDER SIZE (OPTION) = eeerersesseerenutunntesimimiienteiiiiirietnioiiis Fig
OIL PAIN veeerevsresrrotssnsnsenettretuostiorssssstntssmaieessssitinmesisssorosssesstastsstsisrssasssesstssnnns Fig.
REAR PLATE  tererretererteeranetonumnarstactonniostsesssonseussstnsormomnametatnstarnenatasnasorsisnosess Fig.
TIMING GEAR CASE  eeeeceetrecnstoretttoetntuiontiummiomiarertenrietsintestioeinceosasrenemsresens Fig.
HANGER  c+veteereeasetattaruaronuetommarmstestassmosiassrtasruororiasesssmastsnssastnsetessssrerasnisessans Fig.
R Y Fig.
CAM SHATFT  cereeeerernteraeuettoetuottintmereimonnemstrestnisereststeneamerorassenerisetnosrsssssersenas Fig
PISTIOIN  wreverseerncensssososnartoruesssauamssrossassarsssssstosnarciosssnranaerastsssorassnstsiosttosaossesassns Fig
PISTON OVER SIZE (OPTION)  ceeeesreeermmnsstiiimmminniitiiiiimiinirii . Fig
CRANIK SHATT  eevreeresrusetoraotnunmtretuerioneustastmietmostsettostnastsosmoraimenssssersrmosssosnss Fig
OIL PUMP  ceecesesererserarerssssmnaruineisrrmamietnasestassssesstssiasnemnetsonssmnrmomressstssenersssosess Fig
T WATER PUMP  reevereerrsosacatatetcriatusettorsioriesttiustsostositstastsisgaiisstisissstessasisnss Fig.
COOLING FAN revreerrereersertoonastmenereascostosrusresssrersusseosssormotssssees eerreerereeiieeeaee, Fig
INJECTION NOZZLE  seecrterteotuortroestctimeietnrmaronsietioiistimeettoomeseeraseastnranreosnssessses Fig.
INJECTION DPUMEP  eerserserrerenaennmnermustnaruat oottsstasrecsnssmsostustmoessensotssosassssressenns Fig
B 1 D = 1 22 S RN Fig
ELECTRIC (1)  «eeeeees e Fig
ELECTRIC (2)  +ee- eeeberiersereenarrraaaraaas cererrrarenen P Fig
REPAIR KIT  eeeceecessesrureesrosertostiseetueciasnacestusmorminssseiesssneersssssuernassssnsearnasnssassass Fig
B215=300=005=01 ceocrrcocearsurnertarrortirtsstoreneiaeiersressiimiarasteossarsarossaoss Fig
B215-600=057T= () ceerereereorrarrecrooreonerneeiortarearuarrnariessisecssorisrimsasanees Fig.
B281 —100—0038— (00 cooeeorernrrnmrarrrormmmiirsreriersoaonsrserssmasnstostaraarsessssens Fig

BE281 —200—=007T =010  ceererroreertetrocttetttanisiiriiiacrststcrsitocsctsisetiroissssisnnaes Flg

O o ~N Oy U o W N

[N ST TR o T S TR o S A T S SR N SO S e e S S e S S o S SO S
O ~3 O Tl s W N = OO0 Oy Ul W NN =D



CONTENTS

SG133-S5
ENGINE (E255-GO01)

CYLINDER HEATDD  reeerererescvncestonsrornnosntessseersisiosiossasssssssssestnssssstssssesssscssssensses '
CYLINDER HEAD COVER reccereescestostiresionsecrnees et rrarrraeeeeeeraa et abraaraaaeaens
INLET MANIFQOLID  crereerrroereereotsetusentosiintioetiontmrasiesmtsttstsisssiimetesreosimesiirees
EXHAUST MANIFOLID  ceocesreerseerasracarertectarmsetarecrrarareasrorssenarisensesessrceescassanes
CYLINDER BLOCEK  reeteereetntenttatmtmtetuetientioitiiioeitmometsetiieiieiomstimeseisio
BEARING, UNDER SIZE (OPTION) e
OIL, PPAIN -evceeenrrecseransaesasenssosnssntartststnstnamtasttiitsssiormetostattasesivesisssttostttsstossastsions
REAR PLATE  vrecerroresssrorocasuonnocstostnsiisusirtsniimmeiioeriotimesiiestisiotisiiioiiiotiosisiisass
TIMING GEAR CASE  ceevresuteattttntuttttoiiiiiieiiitietiistiiisiiasitacttittsaon
HANGER  ocecesenttaetareatasenstsuetsoseststotiorstossiostseiioestessuossststtostitestsstsssonssasesssoes
VALVE  rreorerrreesrrenaseastutttusiuissssiiietitietesiosrseissesiosiissistitsetissstiosiosesssstsrisestinse
CAM SHATFT  crererrorseesnsentnonsmorstactsstsmrentosiistionroetsrosnssnsnonssnsronseotssnsnsonsastsrsnsress
PISTON et eheeeeeeeeseteteeseseteteesasiaeeteeeanateeseeateeeeeeaaeeeeesaatrareseaaarentreeaanataresen
PISTON,OVER SIZE (OPTION)  crecetersrsteeatonmetniotatentieaiaientsiotontitoniesitoiosisnion
CRANIK SHATFT  cevreereerreerseorsonstsassoctossrmorsessostressnstisnstornsostosnsisassnsnesssnssssasesses
101 I 2 1Y 1 = S e
WATER PUMP  +eeeeereereerercecassnsrcosestsessresnsessastsanstosserssnsnssosnsns eterteeraerrererirerares
COOLING FAN .................... e
INJECTION NOZZLE  cevereeesesereessnsaosnssosiaens TS PP
INTECTION PUMP  cereeroereeraracentocasosruecnionmoenreorrmsssesaneas e
FUEL PIPE  +ereeseeeees e ettt as ettt
ELECTRIC (1) ceeeeererenrrsemminttttitiiiiitiiiiitiiti sttt
ELECTRIC (2) ..............................................................................................
REPATR KIT  +ereeveresetosratasurtatoteruerionsesenanesnetscasiesstnetasssieruenetessnesssarnernssrnarsanns
B215—-300=—0005 =010 rrrrerrorerrencascecrersioetsrornsssiosisreriersisrsinsnrcrsrsernense
6215600 ~057— () ceeereorrersecrssrseretrtirumtioniieriiastisaiiotetnerararireatianiranes
B281 100 =003~ ererereerececceesrastasistrtirsitiorsrasrsrstissrtesrersrssiraesasionss
B 281 —200—=016 =00 rororerrerrreeraeisnerireirriireieniesiiiireiieiesisrstesnsresisnanes

W 0 N O gl W N

[\ I o] DO Do NS W) [N oo DN = —t — — — — — — —_
O ~1 O U1 e W N = OO0 N O g W N~ O



CONTENTS

CHASSIS
ENGINE BRACKET SYSTEM r+vveeveeverserresessereesersesesseeenemsessesmertrsesseseesesseneene coreee. Fig,
RADIATOR SYSTEM ++vveeeeveeersreerertrssueraesssnessroessucssnns ez e ... Fig.
MUFFLER AND AIR CLEANER SYSTEM ....... Fig.
FUEL FILTER AND FUEL HOSE SYSTEM - ....... v Pig -
BATTERY SYSTEM::-eesveeseeses e e —— e, . Fig.
ACCELERATOR SYSTEM-rreerrrrsner S B
CLUTCH SYSTEM:----- eteeteeeeeretrr e raaeeeeeeaerrannans e ........... s Fig. .
TRANSMISSION CASE SYSTEM ............................ Fig.
INPUT SHAFT SYSTEM--eeeeereerreereoesrns e ettt : Fig. |
CHANGE SHAFT :SYSTEM .................. eeeeneeaea ..... ereereiaaes Fig.
SHIFT SYSTEM::eererrrreesreereeeeerrsmiroreeseressersnnenan reererersteretere s e ereseatenerensasatasabsaen Fig.
SHIFT FORK SYSTEM +rreeeereeereeeeeensssisrnrecesesessisinnssesessesssssinsnseesssesses e Fig.
DRIVE COUNTER GEAR SYSTEM ++++rereeeerrrsereemereerteecrertiecereeiieememmnimin SOV Fig.
DIFFERENTIAL GEAR AND WHEEL SHAFT SYSTEM -:eeveeeeeeere s - Fig
BRAKE SYSTEM reeteeeerersssersrreveeneaereimmimmmursesssominiisrssesessissmsmmmsssseeseesens P T
“BRAKE PEDAL AND ARM SYSTEM :errerrerereerseeseertommummnnnsenens R CoRR R Fig.
REAR TIRE SYSTEM ++++reressressssssessassessssssstssinssruneernessssesemnnnmmnnse e —————— Fig,
PTO CLUTCH SYSTEMo+ee+rreereeerrerssrnsurmmmmnnnnmeeeerseessemeeememimmmmmmiiin. Fig.
PTO SHAFT SYSTEM +rreveesevsersrururrnurummunmmsnnmmeeeeeererersetrersememmmeimmn Fig.
REAR PTO SYSTEM (OPTION) teevvereseruneesssersrartrassssesassunesssnsrenssssssssssessnssesnnes Pig.
REAR HITCH SYSTEM (OPTION) ++reesseersseessuassuunsatessssranssessssserssensuesnsssasascesnns Pig.
CHASSIS SYSTEM t+++ereeereeeerrersemrmursmmmmmmmmrertrteterieremietieeeiiiiremeieesiermersrmreriiemmmeannn Fig.
CLUTCH COVER AND FRONT AXLE SYSTEM oeeerreeerunereeeeeeeecensuuioesseseseersenns Pig.
KNUCKLE ARM SYSTENM +++veveveveeessessssussusnnsnnssussumreromessmmersmemtecemiersemiemn. Fig.
STEERING WHEEL SYSTEM -e-vrerererrerssssuuususrmtermmeemereememiestreeseesmmoeeiersimmmn. Fig.
 STEERING SYSTEM +++reeereeseersesseesaeraamreretsassiosissinssssssssnsensssnssssesrsssssssssenssssens Fig.
FRONT TIRE SYSTEMe:++reetsrereersrresnnrnunnuurunssmursnseseseeseesenmmommmmreserieessmmmmm. Pig.
LIFT AND LINK SYSTEM weeeeeeeseserrverurmmumurrreeerneceeenenennens T T Pig.

LIFT CAM SYSTEM +eererereesscortearasenstnetosserestustenmressensronsrmostsstnormneresessnasansssssssos Fig.

[delEE e o} -3 jop) a =N L %] —

Do o p— — — — [ [a—y [ —t —t
[ w0 <o -~ [@p)] (G2} W w NN} = K]

21
22

24
25
26
Al
28
29
30



10

PTO COVER SYSTEM tevveeceeersrtsrstetnneettutinniuniietniottioeiaormossttsersoeniosniesstoseonsiesnes Fig. 31
CLUTCH LINK SYSTEM :retresererretreeetsarertrerertuersostassssmsiassaernernnsnaarassrsesssssarssens Fig. 32
DAMPER SYSTE M eeerterreesrerarsensreestasttreruertnetseruersantmremirmssesstosssiostiestesssssssrssones Fig. 33
HOOD SYSTEM errererserenreennssenaeruasttttiusittmmmmeietietuammtatcastettertoiioiieiion Fig. 34
FENDER SYSTEM «++srererssesenunmmemmuttiiiisrttiiiimiii et Fig. 35
SEAT SYSTEM :ererereserssresersseres ettt Fig. 36
FUEL TANK AND STEP SYSTEM:teeseesteeseeateastustoareneruomreecraonerrarnoerronsosesssesanns Fig. 37
PANEL SYSTEM ereeresersserseeseucttossuestaotrasesetnessescsersensiensttostssssssrintserassrsosresssaenes Fig. 38
HEAD LAMP AND HOUR METER SET (OPTION) setesrereerereessreannareresseeuieenanens Fig. 39
HARNESS SYSTEM (EXCEPT S TYPE) +teeevrerersreerunnertecuuiitiriiuineiiisi. Fig. 40
HARNESS SYSTEM (S TYPE) ++eeeereruesrrssrseseettttttummimueniteriiiiiieseria. Fig. 41
MARK AND TOO L, r-vresesrenreasnreerseseseuasuetuariasustessassastasaseiasnsearnoscesmaresssssssssiesonnes Fig. 42
LABEL (E20 TYPE) +++erereeersserrunttretttminiiiimiitiiiiiiiii ettt Fig. 43
LABEL (EBQ TYPE) c++eereeereenneuunmunnutumtmumtiiiiiiettntitiiiii.. Fig. 44
LABEL (FEAQ TYPE) c+reerreesreessresserttmmmiiiiieiiriittiimiiie ettt Fig. 45
BUMPER WEIGHT SET (OPTION) trerseesteetsvntsstertimuntntieniitiitiiiitiiioeinen Fig. 46

WIRING DIAGRAM.“SG133

WIRING DIAGRAM,”SG133.,”S

REAL WIRING DIAGRAM, SG133

REAL WIRING DIAGRAM, SG133./S -



ENGINE

E255-G---SG133
(EXCEPT S)

e hood-olo L
o0 ool -gto - 0K (0

6003 - 097 - 100 - 00






FIG. 1

CYLINDER HEAD

11

—
KEY PART CODE DESCRIPTION ary e OF WODELY 1 § 1R REMARKS
E2556 C|L P . .
116211 -110~017 ~ 20 | HEADCYLINDER  ASSY ot
2 {6211 -150—-006 - 00 | PLUGHOT ASSY o
36911129006 - 00 | CAPSEALNG | o ¥
4 | 8209 - 605 - 004 — 00 | PLUG/PT1/2 g ¢
©5 | 6211 - 715 - 002 - 00 | SEATVALVE S
6 | 6211 — 721 — 001 — 00 | BULBE GUIDE VALVE o
7 | 8211 -721-002-00 | GUuDEVALVE | 7|
8 | 6212 - 569 - 002 - 00 | SEALOIL 4 0 ]
s | ve82 -200-000-60|BALL b 1T
10 | 8211 — 141 - 010 - 20 | caskeT evimoeriea | 1]+ | | | ||
11 | 6209 — 000 — 003 — 00 | BOLT,/M10X1.25X82 o F
12 | 8909 — 830 ~ 212 — 00 | STUDHEAD COVER o




12

FIG. 2 CYLINDER HEAD COVER

6
6003-1107
KEY PART CODE DESCRIPTION ary LPE OF MODEL| 14 &) 8 REMARKS
E2556 clL|p
1|6211 - 170 - 006 — 10 | COVERSYLINFDER HEAD 1.
"2 8211 - 751 -001 — 10 | CAPOIL FILLER | F
3| 6211 =173 -004 - 00 | SEALCYL COVER T I R I
4 | 8209 - 490 - 002 — 00 | NUT.CAP o Y T
5 | 6900 — 572 — 008 — 00 | PACKNG of .
6 | 6209 ~ 360 — 028 — 10 | HOSE“RABBER 1 *




FIG. .3

INLET

MANIFOLD

13

3
$003-1204 .
' TYPE OF MODEL| | | C |G
KEY PART CODE DESCRIPTION (11R 4 T{iO|R REMARKS
E2556 clL!P
i MANIFOLD. ASSY *

6214-111-014 - 00

2 | 8214 - 115 - 002 - 20 | GaskeT
3 V211 - 560 — 802 — 00 | BOLT Mex20 - | o * |




14

FIG. 4

EXHAUST MANIFOLD

60031406
TYPE OF MODEL} 1 1 C |G
KEY PART CODE DESCRIPTION ary TIO|R REMARKS
E2556 CiL|P
1 {6214 —-141 -015~ 00 | MANIFOLD EXHAUST |t
2 | 8214 — 145 — 006 — 10 | GASKET EXHAUST MANIF 1
3 | V211 - 560 — 802 — 50 | BOLT,SEMS,/M8X25 7T 4




FIG. 5

CYLINDER BLOCK

15

6003-201K
KEY PART CODE DESCRIPTION ary e OF MODEL 4} 81 2 REMARKS
£2556 c|LC|p
1 16211 -210-020- 10 | BLOCKCYLINDER ASSY 1
2 | 6209 - 000 - 004 - 00 | BOLT ' 6| °
3 | 8209~ 610 — 001 - 00 | CAPSEALING 1 R N
416911 ~219- 195 - 00 | CAPSEALING 3
5 | 6509-605-019-10 | PLUG | o ¢ | -
6 | 6212 ~531 - 005~ 10 | PIN/IDLEGEAR 11
7 16911 - 129-083 - 00 | capseaLNg 1
8 | 6211 - 258001 — 00 | SEALBEARNG CAP | VI Y R A
9 | 6211 - 258 — 002 — 00 | SEALBEARING CAP/7 ) N
10 | 6211 -510 - 002 — 00 | METALCRANK |
11 16211 =511 - 003 — 00 | BEARING,/CRANK, UPPER 3 f
12 | 211 =511 - 004 — 00 | BEARING,CRANK,/LOWER 3
13 | 6211 -~ 599 — 001 — 10 | BEARNGTHRUST CRANK 2l
14 | 6209 - 625 — 001 ~ 00 | SEALOIL |
16 | 6209 — 749 — 001 ~ 10 | PIN.TUBE 7
16 | 8908 — 160 — 816 — 00 | PIN N
17 | 6908 - 160-510-00 | PN | 74
18 | 6904 — 110 — 840 — 00 | STUD,/M8X40 )|
19 | 6904-110-818-00 | sTUD |
20 | 6894 - 453 — 344 — 00 | DOWEL 2
21 | 6909 — 902 — 299 — 00 | NIPPLE 1
22 | 6213 =721 - 001 — 00 | PIPEWATER DRAIN 1| .
23 | 6211 ~291 - 001 — 10 | COVERINU PUMP 1L N e e
24 | 6211 - 292 — 001 — 20 | GASKET/COVER TR
25 | 8901 —910 - 612 - 00 | BOLTSEMS M6X12 q




16

§603-201

X

FIG. 5

CYLINDER

BLOCK

KEY PART CODE DESCRIPTION aTy ':' 8 g REMARKS
E2556 cC|{L P
26 | 8215 — 549 — 001 — 10 | PINSTARTING SPRING 1 F
27 | 8200~ 788 - 001 — 00 | BOLT.ADUUST | 1
28 7777777 éQOQ - 110 - 4(56 - 00 WI;IUT 1 VVVVVVVVV N
29 | 6211 - 760 — 003 - 10 | LEVELGAGE T




FIG. 6

13-5

17

BEARING,“UNDER SIZE (OPT!ON)

e O

6003-209A
KEY PART CODE DESCRIPTION vy |LCE OF MODEL |} &1 & REMARKS
E255G ic|L P
I | 8211 ~540 - 002 — 00 | METALCRANK it
2 | 211 — 599 — 001 - 10 | BEARING,THRUST CRANK Jd T
3 | 6211 - 560 — 002 - 00 | METALCRANK | T
4 {6211 -599 - 001 — 10 | BEARING,THRUST CRANK M N e
" 5 | 8212 — 264 — 006 — 00 | BEARING,/CONN ROD,”UN 4 T
6 | 6212 — 266 - 006 — 00 4 7T

BEARING,~CONN ROD,/UN




18

FIG. 7

OIL PAN

8003-Z10F
TYPE OF MODEL] [ ] C | G
KEY PART CODE DESCRIPTION aTY T/0|R REMARKS
£2556 clL|p
118211 -360-004— 10 | OILPAN ASSY 1t
2 | 8211 -361-019— 10 | PANOIL COMP 1
3 | 6209 - 600 — 002 — 00 | PLUG/20 il
4 | 6209 ~623-001 — 00 | RING0,/G25 1
5 | 6901 - 910 -612 - 00 | BOLT.SEMS MEX12 | 7|




FIG. 8

REAR PLATE

19

£003~220D
. TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
E2556 cllip
116211 —-340-001 — 30 | PLATE/REAR COMP 1
2 | 8211 —~ 342 — 001 —30 | POINTER it
3 | 6901 -911 - 020 - 00 | BOLT,SEMS,/M10X20 o] *
4 {8901 -910-816— 00 | BOLT,SEMS,/M8X16 o *




20

TIMING GEAR CASE

FIG. 9

-
KEY PART CODE DESCRIPTION oty [PE OF MODEL| 1} & 1 REMARKS
E2556 clL|P
116211 -310- 006 — 20 | GEARCASE ASSY 1
2 16213 -319-001 - 00 | comecTorOL FLTER | 4 | (1| (
3 | 6509 -605-019- 10 | PLUG “ L
4 {6209 -610-002 - 10 | CUP/SEALING,/18 ¥
5 | 6209 - 625 - 002 - 00 | seALOL *
6 | 6209 — 030 ~ 005 — 00 | BOLT./M8X85 *
7 | 6209 — 030 -~ 006 — 00 | BOLT,M8X75 *
8 | 6509 - 000 — 084 — 00 | BOLT/L =55 ¢
g | 6509 - 030 — 037 - 00 | BOLT N
10 | 6301 - 910 — 840 - 00 | BOLT L I
11 { 8901 — 910 - 835 — 00 | BOLT,SEMS,/M8X35 *
12 | 6909 - 110 - 508 - 00 | nUT M8 | 1] ]
13 | 6909 - 150 — 508 — 00 | WASHER ¥
14 | V211 - 560 ~ 802 — 00 | BOLT,/M8X20 L A
15 | 6901 — 910 — 845 — 00 | BOLT,SEMS,/M8X45
16 | 6209 — 046 — 001 — 00 | BOLT,M8X30
17 | 8909 ~ 920 — 843 — 00 | PACKING
18 | 6215 — 546 ~ 001 — 00 | STOPPERFULL — LOAD
19 | 8209 - 409 - 001 - 00 | NUTME STTYTYT YT
20 | V341 — 120 — 008 — 00 | NUT,CAP/M 8
21 | 6909 — 820 — 843 — 00 | PACKING
22 | 3625 — 540 — 004 - 00 | CAP,BLANK,/30
23 | 6215~ 542 - 001 ~ 10 | PIN/ARM
24 | V710 - 140 - 004 — 00 | RING,SNAP, 4 E
25 | 6909 - 202 - 308 — 00 | PLUG ¢




FIG. 9

TIMING GEAR CASE

21

6003-240C
KEY PART CODE DESCRIPTION ary PrE OF MODELY 11§ |& REMARKS
E2556 c|L|P
26 | 6909 — 920 — 843 — 00 | PACKING | F
21 | 6209 - 740 — 001 — 00 | PIN,GROOVE 1
28 | 6211 - 312 - 001 — 20 | GASKET,/GEARCASE 1
) 29 | 6213 = 160 — 002 — 00 | VALVE/RELIEF  ASSY 1
-1 30 | 6213 - 161 — 0071 — 00 | PISTON/RELIEF VALVE ifo* |-
31 | 6213~ 164 — 001 — 00 | SPRING,/RELIEF VALVE 0o
) 2 | V705 -140-012 - 00 | RNGSNAP12C L | (1 |
'3 |6209-050-001-00|BOLT MGG 1| |t
34 | 6209 — 050 — 002 — 00 | BOLT/M6 1 N
35 | 6909 — 110 - 406 — 00 | NUT 7 I U R N
3 | 6211 ~311 ~ 005 - 10 | PLATEFRONT 1
37 | 8211 =312 — 002 — 20 | GASKET/PLATE 1.
38 | 6902 - 050 - 816 — 00 | BOLT 3 *
39 | 6901 -910-840-00 | BOLT o
40 | V211 - 560 - 802 - 50 | BOLT,SEMS,/M8X25 7T I A
41 | 6909 - 110 ~ 508 — 00 | NUT/M8 2l
6909 — 164 — 708 — 00 | WASHERPL/MS 7 R T A




22

FIG. 10

¥

N

N

HANGER

P
DN

ﬂ (o)
I ¥/ ¢ \
- b ,.ﬁ-g Z
3{ |
= )
&
[2)
OfLL a T
I@)/ © O é;j—‘@) ©
CH © © I j@i)% A©A ~ 2
D] ettt
§003-290
TYPE OF MODEL| 1 | € |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
E2556 clL|p
1| 6211 =777 = 007 = 20 | HANGER 2l
2 | 6901 ~ 911 - 020 - 00 | BOLT,SEMS,/M10X20 | 2l *

Y



23

FIG. 11 VALVE
8
r"'ﬁ
9~18
ﬁﬁﬂ—le —
;w&‘% é‘z;
—
KEY PART CODE DESCRIPTION ary | OF MODEL | 1 & 1 3 REMARKS
E2556 cliL|P

1| 6212-551-001 - 00 | VALVEINTAKE ol

2 | 6212 - 552 — 001 — 00 | VALVEEXHAUST 2l *
3 |68212-561-001-00 | SPRNGVALVE 4 F

4 | 6212 ~563~ 001~ 00 | SEAT,VALVE SPRING o
- 5 6212 565 - 001 —OO CUTTER,VALVE ---------- 8 -------- o -

6 | 6212 -571-001 - 10 | TAPPET 4 F

1 6212 — 575 - 001 - 00 | RODPUSH 4 vvvvvv L

8 | 6212 - 600 - 003 - 00 | swaFTROCckeRr - | 1| 1 1T |

9 | 8212 -611-004—-10 | ROCKERARM | R Y A

10 | 6212 -~ 620 — 002 — 10 | SHAFT.ROCKER ARMASSY 1L R O

1 | 6212 -621-003~- 10 | SHAFT/ROCKERARM |k
12 | 8212 - 626 - 002 - 10 | PLUG | o *

13 | 6212 ~ 628 — 004 — 00 | BRACKET ROCKER SHAFT 1 Y N
14 | 6212 - 628 — 005 — 00 | BRACKET.ROCKER SHAFT |

15 | 6209 — 940 — 004 — 00 | SPRING /A N e

16 | V704 — 140 - 016 — 00 | RING,SNAP/16 C v{ I

17 | 6212 - 616 — 002 — 00 | SCREW ADJUST BV

18 | 6209 - 409 -003-00 | NOUT | 4 0 Pt

19 | 6209 - 000 — 002 — 00 | BOLT |
20 | 6909 -110-508 - 00 | NUT/M8 o| *

21 | 6909 - 164 — 508 — 00 | WASHERPL/M8 ol




24

FIG. 12

CAM SHAFT

BGO3-31CA
KEY PART CODE DESCRIPTION ry | OF MODEL |24 & 1 & REMARKS
F2556 cl|L|p

1| 6212 -511~004 - 00 | SHAFT,CAM N ¥
2 | B212-522 - 003 - 00 | GEARCAMSHAFT | 1] *
3| 6908 - 000 716 - 00 | KEY A T
4| 6212-535-001 - 00 | PLATETHRUST 1 L
""" 5 | 8901 ~ 910 — 612 ~ 00 | BOLT,SEMS,/MBX12 T

6 | 6212 - 523 - 003 - 00 | GEARJDLE 1




FIG. 13

PISTON

25

6303-340C .
TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION aTY T|0|R REMARKS
E2556 clL|P
16212~ 111~009 - 00 | PISTON 2l f
2 | 8212121 - 004 - 00 | RNGPISTON SET R
3 | 6212 -211-001-10 | PNPISTON Jd T T
4 | 6209 -~ 587 — 001 — 00 | RING,SNAP Y e
-5 | 8212 - 230 — 003 — 00 | ROD,CONNECTING o -0t
6 | 8212 — 235 - 001 — 00 | BOLT,CONN ROD 4
7 | 6894 ~ 240 - 902 - 00 | NUTFLANGE 4 7 U T
8 | 6212 - 261~ 006 - 00 | BEARNG/CONN ROD ! e




26

FIG. 14

7o\

PISTON,OVER SIZE (OPTION)

Q/ = =% 2
’/\_/\\ 1 4
.\\_/)
3
6003-349B
TYPE OF MODEL] | | C | G '
KEY PART CODE DESCRIPTION aTY T|o|R REMARKS
E2556 clC|p
1 | B212—114—-009 - 00 | PISTON,/0.50 o T
2 | 8212 ~ 124 — 004 — 00 | RING,PISTON,/0.50 SET o T
316212-116- 009 — 00 | PISTON/1.00 R O N
B212 — 126 — 004 — 00 | RING,PISTON,”1.00 SET I I N




FIG. 15

CRANK SHAFT

27

—
KEY PART CODE DESCRIPTION 7y |LPE OF MODEL | 1} &1 5 REMARKS
E2556 clL P
1 [6212-310-010- 00 | SHAFT.CRANK 1
2 | 6908~ 161 ~ 018 — 00 | PIN 11
3 | 6212521002 - 00 | GEARCRANK SHAFT T
4 | 6908 -000-750-00 | kev |
L5 | 8212 - 330 - 013 — 30 | FLYWHEEL il -t
6 | 6212 - 333 - 001 — 00 | GEARRING 11
7 | 6209 -000-013-00 | BOLT 4 0 T
8 | 6212371 - 014~ 20 | PULLEY 1
9 | 6212 -379 - 001 — 00 | WASHER 11
10 | 6901 - 066 — 645 — 00 | BOLT il




28

NP

0

o

Y5
1]
]
i
a|

T
L/

[@)EE

—
KEY PART CODE DESCRIPTION a7y e OF MODEL) &\ &1 REMARKS
| | 2556 clLl|P
116213 - 100-003~20 | PUMPOIL - ASSY |o*
2 18213-111-001 -20 | BODYOPUMP L | 1| |
""" 3 | 8213 120 - 003 — 00 | GEAR/OILPUMP ~ ASSY |
4 | 6213~ 125 - 001 — 00 | ROTOR/OUTER L
5 | 6908 — 160 — 408 ~ 00 | PIN/STRAIGHT 2| ¥
6 | 6209 — 009 - 001 — 00 | BOLT/WS 3 *
7| 6901 -910-625-00 |BOLT g
8 | 6213 - 140 - 004 — 10 | STRANER 1 Y I
9 | V720~ 102 - 401 - 50 | O-RING/PI5 1 R
10 | 6213149001 - 00 | clampstRaner a0 (T
11 ] 6901 — 910 - 816 - 00 | BOLT.SEMS,/M8x16 i
12 | 6213-311-003 - 10 | PPEOL /L e I
13 | 6909 — 906 - 105 — 10 | BOLT.JOINT B
14 | 6909 - 920 — 843 — 00 | PACKING o ¢
15 | 6213 ~ 240 ~ 002 - 00 | CARTRIDGEQIL FILTER |




FIG. 17

WATER PUMP

29

60034208
o . TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary 716 |R REMARKS
. ) , E2556 clL|P
1 16213-610- 005 - 30 | WATERPUMP ASSY -
2 | 6213 - 611 - 003 — 20 | BODY,/WATERPUMP T N P R
3| 6213 - 631 — 002 - 00 | BEARING/WATER PUMP | Y R
4| 8213 - 631 — 005 ~ 00 | BEARING/WATERPUMP T A R I
5 | 6213622 - 002 —10 | SEAL SET/WATER PUMP | A R B
6 | 6213 -621 -003 - 00 | ROTOR WATERPUMP 1
7 | 8213~ 642 — 002 — 00 | SEAL/WATER PUMPPULLE | 1| * | | | | |
8 | 6213-613-002~-10 | GASKET 1 N
9 | 8213612 - 004 - 00 | PLATE/WATER PUMP | 1
10 | 6213 - 619 - 003 — 00 | SCREW,/WATER PUMP _ 4 T
11 | 8213 - 619 — 002 — 00 | PIPE/WATER PUMP 1
12 | 6213 -~ 614 — 003 — 10 | GASKET/WATER PUMP 1
13 | 69071 — 910 — 845 — 00 | BOLT,SEMS/M8X45 [ T e R
14 | 6909 - 110 - 508 - 00 | NUTME A T
15 | 6909 - 150 — 508 - 00 | WASHER | E N
16 | 8213 - 619 — 005 —'00 | SPACERWATER PUMP 1.
17 | 6213~ 614 - 006 — 10 | GASKET/SPACER | 1
18 | 6209 - 300 ~ 002 ~ 00 | stup - A T
19 | V211 ~ 560 — 802 — 00 | BOLT,/M8X20 1
20 | 6909 ~ 110 ~ 508 —~ 00 | NUT,/Mg (1R
21 | 8809 — 150 — 508 — 00 | WASHER 11
22 | 6213 - 729 - 001 — 00 | HOSERUBBER N
23 | JOB1 ~ 210 - 015 - 00 | CLAMP/WIRE/10~ 15 7/
24 | 8213~ 716 — 001 — 40 | HOUSING /THERMOSTAT T
25 [ 6213721 -003 - 00 | PIPEPUMP HOUSNG | 1 Y




30

FIG. 177 WATER PUMP

6003-4208

KEY PART CODE DESCRIPTION qry LLIPE OF MODEL |21 8 1 5 REMARKS

E2556 clL|P

26 | 6213 — 743 — 002 — 10 | GASKET/HOUSING 1

27 | v211 560 -802 - 00 | BOLToMex20 a2 | ]
28 | 8209 - 030 - 006 - 00 | BOLTMEXTS St
29 | 8513 - 770 - 022 ~ 10 | THERVOSTAT N
30 | 8213-711 003 — 20 | PIPEWATER OUTLET i B

31 | V723 -102-005-50 | O-RING 1| .

2 | 6901 -910-830-00 | BOLT 2 *




FIG. 18

COOLING FAN

31

£003-48CG
KEY PART CODE DESCRIPTION 7y |orE OF MODEL Y1 & 1 3 REMARKS
F2556 clL|p
1 |6213-660—-006— 00 | FAN,COOLING |l
2 [ 8213641 - 004 — 00 | PULLEY.WATER PUMP |
3| 6213-669 - 002 - 00 | SPACERFAN./39 |
4 | 8209 - 030 —~ 041 — 00 | BOLT 4
5 | 6213 -671-012 - 00 | BELT/VHM345,FAN BT R




32

FIG. 19 - INJECTION NOZZLE
3
4
(See Fig 2D)
1
2—e
1M @ 0. o lxy
Ay

E0G3-501C
TYPE OF MODEL| | | C |G
KEY PART CODE DESCRIPTION aTy T|0|R REMARKS
v E2556 clL|pP ‘
116215 - 300~ 005~ 00 | NOZZLE,INJ.ASSY ol * FIG 025
2 | 6215 - 315 - 002 — 00 | GASKET,NOZZLE 9 ¥
316215 —410- 03510 | PIPEINJ N
4 1 8215 ~410—~ 036~ 10 | PIPEINJ i1




33

FIG. 20 INJECTION -PUMP

\// 0‘///

o

S J mdg |

; = K—&A\r—. 3
Jf/\si )

18

(— T

N

)

3

3w g —
0 () .
,‘0_“ o ™~ ‘:-..
J Ny R\ (0
0 : R\ 4

m:mg&

!

|
&

§003-510F . . )
KEv| PART CODE DESCRIPTION - |ary i OF MODELIL 18 |2 REMARKS

] » . E2556 clL P o

1 | 6215 -600 — 057 ~ 00 1| PUMP,INJ ASSY F FIG 026

2 | 8219752 -011 - 00 | sHMuNJ PUMP v 1 ENE T S H IR A

3 |6219-752-012-00 | SHIMINJ PUMP T A
4 | 6219752 - 013 ~ 00 | SHIMINJ PUMP Tt
5 [ 8219752 - 01400 | SHIMINS PUMP | R E N

6 | 6219 = 752~ 015 ~ 00 | SHIM/INJECTION PUMP |

7 | 209 - 056 — 001 — 00 | BOLT /MeX18 B

8 | 6216 - 621 - 004 - 10 SHAFT.CAM/INJPUMP 1R N R

9 | 6212 - 524 —~ 002 — 00 | GEARINJ PUMP Y e
10 | 6908 - 000 - 716 - 00 | KEY , 1 N R R I

11 | V600 — 110 = 620 ~ 30 | BEARINGRB,6203 ‘ 1.

12 | veoo - 11 0- 666 """ 40 | BEARNGRB/BOOS 1 R A A

13 | 8212 - 535 — 002 - 00 . "ELHE”'TH#%UST INJPUMP """""""""""" T
14 | 8901 - 910-612- 00 | BOLT.SEMSAMEX12 | 1| | 1

15 | 6216 ~ 520 — 001 ~ 00 | FLYWEIGHT - T

16 | 6209 ~ 030 - 043 - 00 BOLT/M6X1O 3 "

17 | 6215 — 526 — 001 — 10 | PIECETHRUST |

18 | 6215 — 541 — 001 ~ 00 | ARMFLOATING " |

19 | 6215 — 543 — 003 — 20 | LINK/CONTROL ' | 7
20 | 6215 - 542 - 002 - 00 | PNCONTROL LINK |

21 | V710 - 140 — 004 — 00 | RNGSNAP, 4 E

22 | 8215 ~ 549 AAAAAAA O 03 ----- do SPRING, SETTING

23 | 6215 - 541~ 002 - 10 | ARMTENSON |1 | 1
24 | 8215 - 543 - 004 — 10 | PINADAPTER . ! A A
25 | 6215 - 536 — 001 — 00 | SPRINGADAPTER | 1 N




34

3

3ws
o\ /9
0 U 7
0 D) 1 . —
Q y “Opd
0 4 b

mg(.ﬂﬁ&

FIG. 20

INJECTION PUMP

p—
KEY PART CODE DESCRIPTION a7y e OF MODEL Y01 & 18 REMARKS
| E2556 clL|P
26 | 215 ~ 549 — 006 — 00 | SHIM,ADAPTER 2 ¥
27 | 8215 - 549 - 009 - 00 | sHMaADAPTER | N
28 | 62156 - 549 - 010 — 00 | SHIMADAPTER | A
29 | 6215 - 549 ~ 023 — 00 | SHIM/ ADAPTER T
30 | 6215 — 543 — 024 — 00 | SHIMADAPTER 1| . .
31 { V710 — 140 — 004 — 00 | RING,SNAP/ 4 E 11
32 | 6215 - 531 - 005 — 00 | SPRING,GOVERNOR 1
33 | 6215 - 541 - 003 - 10 | LEVERCONTROL I
3 | 6209 - 044 - 001 -00 | BOLTMex8 [ * 1 (|
3% | 6909-111-406-00 | NOT | 7 R
3% | V720 - 101 ~ 900 — 80 | O-RING/P & e
37 | 5209 ~ 580 ~ 002 ~ 10 | SPRINGRETURN |
38 ------- 6215‘*549 - 021 -00 PLATE,CONTROL VALVE 1 *
39 | 6215 — 549 — 007 — 00 | ARM,CONTROL ‘ il
40 | 6909 - 110 — 406 — 00 | NUT 1
41 | V411 — 260 — 006 — 00 | WASHER / M6 11 .
42 | 6909 - 150 — 506 — 00 | WASHER.SP./M6 il
43 | 6215 - 549 — 008 — 00 | SPRNGSTARTING | T R A Y




FIG. 21

FUEL PIPE

35

2 3
‘_lﬂ.U: I
5 8 %‘1
9
1
oo © o _
MHe o oW N
LA m
6003-530F
' TYPE OF MODEL] 1 | C | G v
KEY PART CODE DESCRIPTION oty 710 |R REMARKS
F2556 cli|p
1 16215 —-412 - 001 — 20 | CONNECTOR,/FUEL 1
2 | 8209 - 360 - 010 — 00 | HOSERUBBER 1 Y
3 | 8509 - 360 - 912 — 10 | HOSERUBBER R ) N N
4 | 6515 -419-014 - 00 | caP 1
5 | J062 - 076 - 082 — 00 | CLIP/HOSE/7.6 - 8.2 B B R
6§ | J0B2 - 062 - 067 — 00 | CLIP/HOSE/6.2 - 6.7 |




36

FIG. 22

ELECTRIC (1)

6063-801
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION oty 716 |R REMARKS
, E2556 clC|p
1 | 8281 - 200 - 007 - 00 | GENERATOR/12V - 85A 1 FIG 028
o st 570 S oot oo Trsuiion S I
3| 6213-674- 00410 | paTEADOUST |1 1 1
4 | Vv211-560-802-00 | BOLT Mex20 1 e
5 | 1373 121 — 001 — 00 | WASHER/9X22X2 1
6 | 6894 — 207 — 904 — 00 | BOLT/M10X1.25X65 o
716909 -110-410- 00 | NUT/MI0 1
8 | 8281 — 100 — 003 — 00 | STARTER ASSY 1. FIG 027
g | 6901 -911-025-00 | BOLT 7/ I A Y N




FIG. 23

ELECTRIC (2)

37

RELAY ,SOLENOID

1 6
G
%
N '
6003-820F
. ’ TYPE OF MODEL| | { C |G
KEY PART CODE DESCRIPTION aTy T|0|R REMARKS
» £2556 clL|p
1 {6281 -971-001—10 | SWITCH,/OILPRESSURE -
2 | 6582 — 450 — 014 — 00 | SWITCH THERMETER |
3| 6281 -410-002 - 20 | PLUGGLOW ol *
4 | 6219~ 732~ 003 - 00 | CONNECTORGLOW PLUG T
-5 | 6281 -910-001 - 00 | SOLENOID o | F -
6 | 6209 — 830 — 002 — 10 | GASKET 1
‘‘‘‘‘ 7 16901 - 910-612 - 00 | BOLT.SEMSMEXT2 2l *
8 | 6281 - 920 ~ 001 - 00 | RELs R T A A




38

FIG. 24

REPAIR KIT

161678
2y

21

6003-959A
KEY PART CODE DESCRIPTION ary e OF MODEL |1 & 1 3 REMARKS
E2556 clilp
1| 6287 -810-005- 10 | REPAIR/ENGINE  SET | R
2 | 6212 -8569- 002 - 00 | sEALOL | 7 - A
3 | 6211~ 141 - 010 — 20 | GASKET/CYLINDERHEAD 11 Y Y
4 | 6211 - 173~ 004 — 00 | SEALCYL COVER I
5 | 6909 - 572 - 008 - 00 | PACKING of ® N
6 | 6214 — 115 — 002 — 20 | GASKET | R
7 | 6214 — 145 — 006 — 10 | GASKET EXHAUST MANIF 1 N
8 | 6211 — 258 —001 - OO -'ééAL,BEARING cae | AR
9 | 8211 - 258002 - 00 | SEALBEARNG CAP/7 7
10 | 6209 - 625 - 001 - 00 | seaLOIL /A e N
11 | 6211 — 292 - 001 — 20 | GASKET,/COVER )| F
12 | 209 - 625 - 002 - 00 | seALOL )| B
13 | 5909 - 920 - 843 - 00 | PACKING 4 T
14 | 8211 - 312 - 001 — 20 | GASKET/GEARCASE 1L R
15 | 6211 ~ 312 — 002 — 20 | GASKET/PLATE 1 N R N
16 | V720 — 102 — 401 — 50 | 0~ RING/P15 if R
17 | 8213 - 614 - 003 — 10 | GASKET/WATER PUMP )| R
18 | 213 - 614 — 006 — 10 | GASKET/SPACER 1 S Y
19 | 6213 — 743 - 002 ~ 10 | GASKET/HOUSNG U
20 | V723 - 102 - 005 - 50 | 0-RING 1 R N N
21 | 8209 - 630 - 002 — 10| GASKET i R




Fl

G. 25

6215 — 300 — 005 — 00

39

2
—
3~19
]
3—%
1
4
!
I
E003-501C
KEY PART CODE DESCRIPTION ary [LPE OF MODEL |21 8| REMARKS
E2556 c|L|p

1 16215-311-005-00 | NOZZLE 2l f

2 | 6215 - 330 — 007 — 00 | HOLDERNOZZLE ~ ASSY 7 I I

3| 6215342002 - 00 | SEATSPRNG 7| e e
4| 6215-343 002 - 00 | SPRINGNOZZLE 7
5 16275 345~ 044 - 00 | samsT=01 | I S

6 | 6215 — 345 — 045 — 00 | SHIM/T =02 ol *

7 | 6215 - 345 — 046 - 00 | SHIM/T=03 of < |
8 | 8215 345 - 047 — 00 | SHM/T=04 o <

9 | 6215 — 345 ~ 048 ~ 00 | SHIMT=05 ol *
10 | 8215 - 345 - 049 — 00 | SHM/T=052 7 I Y N I

11 | 6215 — 345 - 050 — 00 | SHIM/T=054 2l
12 [ 8215~ 345 - 051 - 00 | sHIMT =056 L N I A

13 | 6215 — 345 — 052 — 00 | SHIM/T =058 7 A R N
14 8215 — 345 — 0653 -~ 00 | SHIM/T =O8 777777777777777 2 LR
15 | 6215 - 339 - 002 ~ 00 | SsPaceR AT rr

16 | 215 — 332 - 002 -~ 00 | NUT,RETAINING ol *

17 | 6215 — 359 — 003 — 00 | GASKET oA 1 1T

18 | 6215 355 -003 - 00 | &YE o| 7

19 | 8215 - 359 - 004 - 00 | nOT | 7 A




40

F

G. 26

35

6215 — 600 — 057 — 00

O 18~32
12

—
KEY PART CODE DESCRIPTION a7y (e OF MODEL 21 5 | REMARKS
£2556 ciL |P
1 |62156-611~003-00 | HOUSING PUMP 1| F
2 | 8215-631 - 004 —00 | PLUNGER AsSY A
3| 6215~ 641 — 002 — 00 | VALVEDELIVERY 7 AL Y N
"4 | 6215 643 - 003 - 00 | SPRINGDELIVERYVALVE o|
""" 5 | 6215 - 649 — 003 — 00 | GASKET ol
6 | 6215~ 644 — 003 ~ 00 | HOLDER,DELIVERYVALVE vI
"7 |s2i5-649-004-00|0-RNG of
8 | 6215 - 635 — 002 — 00 | SLEEVEFRANGE 7/ B I
i B e o
10 | 8215 - 849 - 006 - 00 | 0o-RNG |
11 ] 6215 - 649 — 007 — 00 | SCREW 47
12 | 6215 - 622 ~ 002 - 00 | TAPPET R N
13 | 8215 - 629 - 017 - 00 | PIN I N R
14 | 6215 -629-019 - 00 | RING SNAP 1
15 | 6215 - 634 - 002 - 00 | SPRNGPLUNGER | 7] N R
16 | 6215 — 639 — 006 — 00 | SEAT.SPRING 2l *
17 | 8215 - 639 - 007 - 00 | SeaTsPRNG | oA T |
18 | 8215 — 629 - 020 — 00 PaTE/T=180 L b b
19 | 6215620021 -00 | PLATE/ T=185 1
20 | 6215 ~ 829 — 022 — 00 | PLATE/T = 1.90 1 N
21 | 8215 - 629 — 023 — 00 | PLATE/T =195 1
22 | 6215 - 629 — 024 — 00 | PLATE/T = 2.0 T
23 | 8215 - 629 - 025 — 00 | PLATE T =205 |
24 | 8215 - 629 - 026 - 00 | PLATEST =210 1
25 | 8215 - 629 — 027 — 00 | PLATE T =215 | I Y R




FIG. 26

6215 — 600 — 057 — 00

41

6003-510F
TYPE OF MODEL[ 1 | C |G
KEY PART CODE DESCRIPTION ary 7|06 |R REMARKS
E2556 c|LC|p
26 | 6215 — 629 — 028 — 00 | PLATE/T =220 |
27 | 6215 - 629 — 028 — 00 | PLATE/T=225 11
28 | 6215 — 629 - 030 — 00 | PLATE/T=230 1 N
29 | 6215 - 629 - 031 - 00 | PLATE/T =235 (1 T
30 | 6215 - 629 - 032 - 00 | PLATE/T=240 | L I e
31 | 6215 —-629 — 033 — Q0 | PLATE/T =245 i
32 6215 — 629 — 034 — 00 | PLATE/T=280 1 (O
33 | 6215 ~ 637 — 003 — 00 | ROD CONTROL N
34 | 6215 -612 - 003 - 00 !
3% | 8215-619-012-00 4
36 | 6215 -~ 635 — 003 — 00 | SLEEVE,CONTROL vi
37 | 6215 -619-013 - 00 | BOLTEYE S 1
38 | 6216-619-014-00 | GASkeT | of
39 |6215-619-015-00 | BOLT 1 e
40 6215 -619 ~O16 00 GASKET ] EE R




42

€003-8C1

FIG. 27

6281 — 100 — 003 — 00

1 KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E2556

—o0

TIO

REMARKS

~N D —

111 -002 - 00

129-011

YOKE/STARTER
STARTER KiT

ARMATURE

BEARING,BALL

124 - 001 - 00

STARTER KIT

129 - 007 - 00
"""""""""" 151 - 004 - 00
118-001-00
117 - 007 - 00

HOUSING /STARTER ASSY

SWITCH,/STARTER ASSY

HOLDER ASSY
SPRING,BRUSH

1156 ~-004 - 00

FRAME ~STARTER END

123-011 - 00

129 - 099 - 00

PINION,STARTER

129 - 100 - 00

RETAINER

129 - 092 - 00

BALL

129 - 006 — 00

129 - 009 - 00 .
111 - 508 - 00

129 - 086 - 00

SPRING

129 -008 -00 | oLt v
SCREW /WS

NUT

129 -019 - 00

CAP/RABBER

150 - 508 - 00

WASHER

110 -408 - 00

NUT, /M8




FIG. 28
11
QL”/' 2
O

6281 — 200 — 007 — 00

43

4
|
3
003 801
KEY PART CODE DESCRIPTION ary e OF MODEL 1215 | R REMARKS
E2556 clL|P
1| 6281213~ 008 — 00 | PLATE ot
2 | 6281 =211 — 004 — 00 | STARTER 1t
3 | 6281 -222-007-00 | PULLEY N
4 | 8281 — 229 - 031 — 00 | BEARING,BALL 3 f
5 | 6281 -229-021-00 | cOLLAR . -
6 | 6281 - 229 - 022 - 00 | WASHER -
7| 6281 - 229023 - 00 | WASHER <
8 | 6281 — 229 - 024 - 00 | NUT <t (0t
9 | 8281 - 229 - 025 - 00 | CLAMP 1
10 | 6281 — 229 — 026 - 00 | COUPLER 1
11 | 6281 —229 - 027 — 00 | SCrRew vi
12 | 8281 - 229 - 028 - 00 | SCREW |
13 | 6281 - 214 - 006 - 00 | caP |







ENGINE
E255-G01:--SG133-S

Ao} ey ~ IV

a\  Lood- o\0- a3~ 10

6003 - 097 - 110 - 00






FIG. 1

CYLINDER HEAD

45

—7
—8
-6
1._..
-4
' 11
3
—2
—5
—9
—3
B
KEY PART CODE DESCRIPTION ry [LPE OF MODEL {1 &1 REMARKS
£255G601 clL P
1 16211 =110-017 — 20 | HEADCYLINDER ~ ASSY -
----- 2 | 8211 -~ 150 — 006 — 00 | PLUGHOT ASSY o|
3| 6911 - 129~ 006 - 00 | CAPSEALING 7 I
4| 6209 -605-004-00 | PLUGPTI 2 | < A I R
5 [ 8211 -715-002 - 00 | seaTvave o -1
6 | 6211 - 721 001 ~ 00 | BULBE GUIDE 2l
7 |6211-721-002-00 | GUDEVALVE o * |
'8 | 6212 - 569 - 002 — 00 | SEALOIL 4 *
9 | V682 — 200 — 000 — 60 | BALL |
10 | 8211 — 141 — 010 — 20 | GASKET,/CYLINDERHEAD | R e
11 | 8209 = 000 — 003 — 00 | BOLT,/M10X1.25X82 o ¢
12 | 8909 - 830 ~ 212 — 00 | STUDHEAD COVER A 1 |




46

FIG. 2

CYLINDER HEAD COVER

6G03-11CA
KEY PART CODE DESCRIPTION Q7Y TYPE OF WODEL ':' 8 g REMARKS
E255G01 clL |P
16211 170 - 006 — 10 | COVER/SYLINFDER HEAD 1 7
2 | 8211751 -001 - 10 | CAPOIL FILLER 1 Y R
3162112173~ 004-00 | sEALOYL COVER 1 Y R
4 | 8209 — 490 — 002 - 00 | NUTCAP of
""" 5 | 6909 — 572 — 008 — 00 | PACKING B )
6 | 6209 — 360 — 028 — 10 | HOSE/RABBER 11




FIG. 3

INLET MANIFOLD

47

3
6003-120A
TYPE OF MODEL| 1 [ ¢ |G
KEY PART CODE DESCRIPTION aTy TiO|R REMARKS
E255601 cliC|P
1 16214-111-014 - 00 | MANIFOLD ASSY |o*
2 | 8214115 — 002 ~ 20 | GASKET |*
3 | v211 -560—-802 - 00 | BOLT/M8X20 2 F




48

FIG. 4

EXHAUST MANIFOLD

6003-140G6

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E255G01

—o0O

IO

REMARKS

6214 - 141 -015-00
6214 -145-006 - 10

MANIFOLD,EXHAUST
GASKET EXHAUST MANIF
BOLT,.SEMS,/M8X25 7T




FIG. 5

CYLINDER BLOCK

49

10
——
11~13

6003-201R
KEY PART CODE DESCRIPTION ary e OF MODEL | 31 5 | ] REMARKS
E255G01 clL |P
116211 -210-020 - 10 | BLOCK,CYLINDER ASSY |
2 | 8209-000-004-00 | BOLT of * | || ||
3 6209-610-001-00 | CAPSEALNG 1 I A I
- | 46911 -219-195 - 00 | capsEALNG | N A
5 | 6509 - 805 -019—10 | PLUG 7| U R
6 | 8212 — 531 — 005 — 10 | PIN/IDLEGEAR 11
7 | 8911129 - 083 - 00 | CAPSEALING |
8 | 6211258 - 001 — 00 | SEALBEARING CAP 4
9 | 6211 — 258 — 002 - 00 | SEALBEARING CAP/7 7| A (S
10 | 8211 - 510 - 002 — 00 | METALCRANK |
11 ] 8211 =511~ 003 - 00 | BEARING,/CRANK,“UPPER g
12 | 8211 511 — 004 — 00 | BEARING,/CRANK./LOWER L Y
13 | 6211 -~ 599 — 001 — 10 | BEARING,THRUST CRANK A Y
14 | 6209 - 625 - 001 - 00 | sEALOL 1 N A
15 | 6209 — 749 — 001 - 10 | PNTUBE 7 I Y N A
16 | 6908~ 160 ~ 816 — 00 | PIN 2 *
]7 : N 2 *
18 STUD.,/M8X40 | R R
19 STUD 1 N R
20 | 6894 — 453 - 344 — 00 | DOWEL 7. A A A
21 | 909 — 902 — 299 — 00 | NIPPLE |t
22 8213 -721 —-001 - 00 PIPE,WATER DRAIN ] 7777777 L
23 | 6211 - 291 - 001 - 10 | COVERINJ PUMP i
24 | 6211 - 292 — 001 — 20 | GASKET,/COVER T
25 | 8901 —910 - 612 — 00 | BOLTSEMS,/M8X12 a4




50

FIG. 5

CYLINDER BLOCK

6603-201R
TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION Ty T|O0|R REMARKS
255601 clL|P
26 | 6215 -549 — 001 — 10 | PIN,STARTING SPRING 1 *
27 | 6209 — 788 — 001 — 00 | BOLT,ADJUST 1 *
28 | 6909 ~ 110 — 406 — 00 | NUT 1.
29 | 6211 - 760 — 012 — 20 | LEVELGAGE i F




FIG. 6

51

BEARING “UNDER SIZE (OPTION)

—_—
KEY| PART CODE DESCRIPTION ary TYPE OF MODEL + 8 g REMARKS
E255601 clC|p
116211 540 — 002 — 00 | METAL,CRANK 0T
2 | 6211 ~599 - 001 - 10 | BEARING,THRUST CRANK o T
36211 -560-002-00 | METALCRANK 1L I
- 4 6211 — 599 — Q01 — 10 | BEARING,THRUST CRANK 2 LA
5 | 6212 - 264 - 006 — 00 | BEARING/CONN ROD/UN S O
6§ | 6212 — 266 — 006 — 00 | BEARING,/CONN ROD,/UN 4 1T




52

FIG. 7

OIL PAN

a063-210F
KEY PART CODE DESCRIPTION o7y e OF MODEL ) 21 &1 8 REMARKS
E255601 clC P
1 [ 6211 -360-004-10 | OILPAN ASSY 1 F
2 | 8211 - 36101910 | PANOIL COMP Y Y N Y
3 | 6209 - 600 - 002 - 00 | PLUG,20 |7
4| 6209 - 623 - 001 — 00 | RNG0,/G25 K
----- 5 | 6901 - 910 — 612 — 00 | BOLT,SEMS,/MEX12 14 *




3

FIG. 8

REAR PLATE

53

§003-2206
TYPE OF MODEL] I | C | G
KEY PART CODE DESCRIPTION oty 7|0 |R REMARKS
F255601 cli|p
116211 —340-002 — 20 | PLATE/REAR COMP 1
2 | 8211 — 342 = 001 — 30 | POINTER N
3 ‘ 6901 — 911 -020 - 00 BOLT,SEMS,/M10X20 8 ¥ '
4| 8901 - 910 -816 - 00 | BOLT.SEMS,/M8X16 A 1




54

FIG. 9

TIMING GEAR CASE

6003-240C
KEY PART CODE DESCRIPTION TYPE OF MODEL 111§ REMARKS
F255601 L
116211310~ 006~ 20 | GEARCASE ASSY
2 | 6213-319-001 - 00 | CONNECTOROIL FILTER S
3 | 6509 -605-019-10 | PLUG
4| 6209-610- 002 - 10 | CUP/SEALING/16
5 | 6209 - 625 - 002 - 00 | SEALOIL L N R
6 | 8209 — 030 — 005 — 00 | BOLT./M8X85
7 | 8209 - 030 - 006 - 00 | BOLT/M8x75 N
8 | 6509-000-084-00 | BOLT/L=55 | 2| S
9 | 6509 - 080 - 037 - 00 | BOLT - <t 0t
10 | 6901 - 910 -840 -00 | BOLT L
11 | 6901 = 910 — 835 — 00 | BOLT,SEMS,/M8X35 *
12 | 8909110 - 508 - 00 | NUToME ¢
13 | 6909 - 150 — 508 — 00 | WASHER 1T T
14 | V211 - 560 — 802 - 00 | BOLT,/M8X20 ¢
15 | 6901 — 910 - 845 —.00 | BOLTSEMS /Mexas ¢
16 | 6209 — 046 ~ 001 — 00 | BOLT./M8X30 f
17 | 6909 — 920 ~ 843 — 00 | PACKING ¢
18 | 6215 - 546 — 001 — 00 | STOPPERFULL-LOAD <!t 1ttty
19 | 6209 — 409 — 001 — 00 | NUT/M8 R
20 | v341-120-008-00 | NUTCAP M 8 *
21 | 8909 — 920 — 843 — 00 | PACKING i
22 | 3625 — 540 ~ 004 — 00 | CAP,BLANK,/30 *
23 | 6215-542-001 - 10 | PNJARM L L
24 | V710 - 140 — 004 - 00 | RING,SNAP, 4 E *
s T ae00 50 T e e [ I s B

6809 — 202 - 308 ~ 00




FIG. 9

TIMING GEAR CASE

55

6909 - 164 - 708 - 00

6003-240C -
KEY PART CODE DESCRIPTION ary LT OF MODEL | 1 & | 2 REMARKS
E255601 clL|pP
26 | 6809 — 920 — 843 — 00 | PACKING 1
27 | 6209 - 740 - 001 — 00 | PINGROOVE i
28 | 6211 — 312 — 001 — 20 | GASKET/GEARCASE BT
- 29 | 6213 - 160 — 002 — 00 | VALVE/RELIEF  ASSY 1
30 | 8213 - 161 ~ 001 — 00 | PISTON/RELIEF VALVE | T
31 | 6213 - 164 — 001 — 00 | SPRING/RELIEF VALVE I
o 32 | V705~ 140 — 012 — 00 | RING,SNAP./12 C |
33 | 6209 - 050 - 001 - 00 | BOLT M6 | 1|
34 | 6209 - 050 - 002 — 00 | BOLT/M6 i
% | 6909 - 110-406-00 | NUT 7| Y I
3 | 6211 ~311 - 005~ 10 | PLATEFRONT .
37 | 6211 -312— 002 — 20 | GASKET/PLATE R e
38 | 6902 — 050 - 816 — 00 | BOLT 3 < !t
39 | 6901 — 910 — 840 — 00 | BOLT A < 0y
40 | V211 — 560 — 802 — 50 | BOLT,SEMS,/M8X25 7T | Y e N N
41 | 8909 - 110 — 508 — 00 | NUT/M8 ol *
0 WASHER,PL /M8 2l




56

FIG. 10

p

s

&)
/S

HANGER

H y
L - d
-
()
O 3
ot Ee
7] I
7 % ﬁ@ﬁ H©£ @ @ u
i
_U
6063-290
TYPE OF MODEL{ ¢t | C |G
KEY PART CODE DESCRIPTION arty T|O|R REMARKS
E255601 clL|pP
1| 68211 ~777 - 007 - 20 | HANGER o ¥
2 | 8901 — 911 — 020 — 00 | BOLT,SEMS/M10X20 ol f




FIG. 11

i

VALVE

57

—
KEY PART CODE DESCRIPTION ary PP OF MODELY 2 818 REMARKS
F255601 cli|p
1 |6212-551 001 - 00 | VALVEINTAKE ol
2 |8212-552 - 001-00 | vavesxmaust |4 | (v
31 6212-861-001-00 | SPRNGVALVE | 4 Ty
4| 6212 563-001 - 00 | SEAT.VALVE SPRNG | ) N R
5 | 6212 - 565~ 001 — 00 | CUTTERVALVE g -1
6 | 6212 ~571 - 001 — 10 | TAPPET 4
7 | 6212 -575-001 - 00 | RODPUSH /I
8 | 6212 — 600 ~ 003 — 00 | SHAFT,ROCKER 1 R
9 |e6212-611-004- 10 | ROCKERARM 4 0 T
10 | 6212 - 820 — 002 — 10 | SHAFT,ROCKER ARMASSY 1 I R N
11 | 6212~ 621~ 003 — 10 | SHAFT/ROCKERARM |
12 | 6212 -626-002-10 | PLUG | 7 I L e
13 | 6212 - 628 — 004 - 00 | BRACKET ROCKER sHaFT | 1 | [ | [
14 | 6212 - 628 — 005 — 00 | BRACKET,ROCKER SHAFT T R
15 | 6209 — 940 — 004 - 00 | SPRING 1
16 | V704 — 140 —016 — 00 | RINGSNAP16 C 2
17 | 8212 - 616 - 002 — 00 | ScREw aDJUST 4
18 | 6209 - 409 - 003 - 00 | NUT /I
19 | 6209 - 000-002 - 00 | BOLT | Y Y
2 | 6009~ 110-508-00 | nUToME 7 N N Y
21 | 6909 — 164 — 508 — 00 | WASHERPL/M8 2l




58

FIG.

12

CAM SHAFT

—
KEY PART CODE DESCRIPTION ry | OF MODEL 01 501 2 REMARKS
E255601 clLC P
1| 6212 - 511 - 004 — 00 | SHAFT.CAM 1
| 2 | 6212 -522-003 - 00 | GEARCAMSHAFT 1
3 |6908-000-716-00 | ey T
----- 4 6212—535—001— OO PLATE, THRUST 1 *
vvvvvv 5 6901*91 0-612—-00 | BOLT,SEMS,”/MBX12 2 ¥
6 | 6212 ~ 523 — 003 — 00 | GEARIDLE |




FIG. 13

PISTON

59

6003-340C
KEY PART CODE DESCRIPTION QrTy TYPE OF MODEL + 8 g REMARKS
E255G0]1 clL|pP
1 | B8212-111-009 ~ 00 | PISTON 2t *
2 | 6212 -121-004-00 | RNGPISTON SET 7
3 |68212 - 211-001-10 | PNpPSTON | R S
4 | 8209-587-001 - 00 | RNGSNAP L4 ¢ U+ 1
5 | 8212 - 230 - 003 - 00 | ROD,CONNECTNG F -
6 | 8212 — 235 - 001 — 00 | BOLT,CONN ROD 4
7 | 6894 — 240 - 902 - 00 | NUT.FLANGE 4
8 | 6212 — 261 — 006 — 00 | BEARING,/CONN ROD 4




60

FIG. 1

4

PISTON,OVER SIZE (OPTION)

£003-3438
TYPE OF MODEL] I | C |G
KEY PART CODE DESCRIPTION oty 710 |R REMARKS
E255601 clLl|p
1| 6212 ~114~ 009 - 00 | PISTON,/0.50 ol T
2 | 6212 - 124 —~ 004 — 00 | RING,PISTON,/0.50 SET ol T
3 16212~ 116 - 009 - 00 | PISTON,/1.00 ) T
4 6212 -126 -004 - 00 RING,PISTON,/1.00 SET yi T




FIG. 15

CRANK SHAFT

61

&7
10
9 %)
8
3
6003-350F
KEY PART CODE DESCRIPTION a1y Pt OF MODELI 11§ |B REMARKS
E255601 clL|P
1 [6212-310-010- 00 | SHAFT,CRANK 1
2 | 6908 - 161 -018-00 | PN 1 R I
3 [ 6212-521-002-00 | GEARCRANK SHAFT 1
+ | 6e08 ~ 000 750 00 | kev e
5 | 6212 -330-013 - 30 | FLYWHEEL T -
6 | 6212 ~ 333~ 001 ~ 00 | GEARRING 1.
7 | 6209 - 000-013-00 | BOLT 4 F
8 | 6212371 ~ 014~ 20 | PULLEY I S
9 | 8212 -379-001 - 00 | WASHER T
10 | 6901 — 066 — 645 — 00 | BOLT 1




62

FIG. 16

OlIL PUMP
5-1

oL 7
TYPE OF MODEL| I [ C |G
KEY PART CODE oty T|0|R REMARKS
E255601 c|L|P
1]6213-100-003-20 | PUMPOIL ASSY 11
26213~ 111-001 - 20 | BODY OILPUMP 1 I N
3 7777777 6213-1 207003 - OOV GEAF{/OILPUMP ASSY 1 L
4 | 8213-125 001 - 00 | ROTOR/OUTER i1 *
""" 5 | 6908 — 160 — 408 ~ 00 | PIN/STRAIGHT A
6 | 6209 ~ 009 —~ 001 — 00 | BOLT/WS 3
7 |s901-910-626-00|8OLT A
""" 8 | 6213~ 140 ~ 004 — 10 | STRAINER R
9 | V720 - 102 - 401 - 50 | 0-RNGPI5 1 N N D
10 | 8213 - 149 - 001 - 00 | CLAMPSTRANER | I
11 | 6901 =910~ 816 — 00 | BOLT,SEMS,/M8X16 11
12 | 6213 -311-003 - 10 | PIPEOIL L
13 | 8309 - 906 — 105 - 10 L
14 | 6909 - 920 - 843 - 00 10Ty
15 | 6213 — 240 - 002 — 00 | S




FIG. 17

WATER PUMP

63

S
KEY PART CODE DESCRIPTION ary e OF MODEL {4} & 18 REMARKS
E255601 ciL|P
1 |6213-610-005—- 30 | WATERPUMP ASSY 1
2 | 8213 - 611 - 003 - 20 | BODY/WATERPUMP 1 I e
3| 6213-631-002-00 | BEARNG WATER PUMP | 1| * |
4 B2 134631* 005 - 00 BEARlNG/WATERPUMP ] A e
5 | 6213 - 622 — 002 — 10 | SEAL SET/WATER PUMP 1.
6 6213 -621 - 003 - 00 | ROTOR/WATERPUMP 1 *
7| 6213642 - 002 — 00 | SEAL/WATER PUMPPULLE |
8 | 6213-613-002 - 10 | GASkET |
9 | 8213 - 612~ 004 — 00 | PLATE/WATER PUMP 1 N
10 | 8213 - 619 - 003 - 00 | SCREW,/WATER PUMP s < !ttt
11 | 8213 -619 - 002 — 00 | PIPE/WATER PUMP i
12 | 8213 — 614 — 003 — 10 | GASKET/WATER PUMP 1
13 | 8901 — 910 — 845 — 00 | BOLTSEMS /M8&xX45 1 I R
14 | 6909 - 110-508-00 | \UT/M8 o *
15 | 6909 ~ 150 — 508 — 00 | WASHER 2t
16 | 6213 - 619 — 005 — 00 | SPACERWATER PUMP |
17 | 6213~ 614 — 006 — 10 | GASKET/SPACER il
18 | 6209 ~ 300 — 002 ~ 00 | STUD 7 Y
19 | V211 - 560 — 802 — 00 | BOLT./M8x20 ol
20 | 6909 - 110-508-00 | NUToME 1A R
21 | 6309 — 150 —~ 508 — 00 | WASHER I
2 | 6213 -729-001 - 00 | HOSERUBBER |
23 | JOB1 — 210~ 015~ 00 | CLAMP,/WIRE/10 - 15 v] I
24 | 6213 - 716 — 001 — 40 | HOUSING,/THERMOSTAT |
25 | 6213 — 721 — 003 — 00 | PIPEPUMP HOUSING T




64

FIG. 17

WATER PUMP

6003-4208
KEY PART CODE DESCRIPTION vy [P OF MODEL | 1 &1 3 REMARKS
E255601 clL|pP
26 | 6213 - 743 -~ 002 — 10 | GASKET,/HOUSING |k
27 | v211 -560-802-00 | BOLT MBX20 |
28 | 6209 — 030 ~ 006 — 00 | BOLT,/M8X75 |
29 6513— 770 - 022 - 10 | THeRMOSTAT |« 1"~V
30 | 6213-711-003-20 | PPEWATER OUTLET | 1] | b L 1|
31 | V723 - 102 - 005 - 50 | 0-RING
3 6901 -910-830-00 |BOLT Lo+ (11|




65

FIG. 18 COOLING FAN

N 17-1
e
6403-430C
TYPE OF MODEL| 1 ] C |G
KEY PART CODE DESCRIPTION aTy T8 |R REMARKS
F255601 cli|p
1 | 6213 - 660 — 006 - 00 | FAN,COOLING |
2 | 8213641 - 004 — 00 | PULLEY,WATER PUMP T I
3 168213-669-002- 00 | sPACERFAN/38 1 Y
.| 4|8209-030-041-00|BOLT /I Y R
5

6213 -671 — 003 — 00 | BELT VHMO034 7




66

FIG. 19

INJECTION NOZZLE

3
4
{See Fig.2D)
1
2—&
g (o]
Th )
s
&) @ ©
© ) ® O,
I
6003-301C
TYPE OF MODEL|1 | C |G
KEY PART CODE DESCRIPTION aTY T|0 |R REMARKS
E255601 cll|p
1] 6215300 - 005~ 00 | NOZZLE,INJ.ASSY A FIG 025
2 {6215~ 315 - 002 — 00 | GASKETNOZZLE SJf
316215-410- 035~ 10 | PIPEINJ Y I
4 | 6215410~ 036 ~ 10 | PIPEINJ e e




FIG. 20

INJECTION PUMP

67

6003-510F
KEY PART CODE DESCRIPTION ary P OF MODELY 24 8 1 R REMARKS
: £255G01 cliL|P
1 | 6216 - 600 — 057 — 00 | PUMPINJ ASSY 1. FIG 026
2 | 6219-752-011 - 00 | SHiMINJ PUMP AR T R -
3 6219 — 752 — 012 - 00 SHIM,INJ PUMP ] ........ o
4 6219-752-013-00 | SHMNJ PUMP 1 e
5 | 6219752 -014- 00 | SHIMINJ PUMP I RV
6 6219 - 752 -015 - 00 | SHIM/INJECTION PUMP 1 *
7 6209 ~O56— 001 - 00 777ébLT/M6X18 4 L
8 | 6215 —~ 621 — 004 — 10 | SHAFT.CAM./INJPUMP 1 Y A I
""" 9 | 6212 - 524 - 002 — 00 | GEARINJ PUMP /| Y N Y
10 | 6908 - 000 ~ 716 - 00 | KEY 1 e A
11 | V60O — 110 ~ 620 — 30 | BEARING,RB,/6203 1.
12 | V60O — 110 — 600 — 40 | BEARING,RB./6004 1 N N
13 | 8212 - 535 — 002 — 00 | PLATETHRUST INJPUMP 1 A N
14 | 6901 — 910 — 612 ~ 00 | BOLT.SEMS,/M6X12 I N I
15 | 8215 - 520 — 001 — 00 | FLYWEIGHT 11—
16 | 6209 — 030 — 043 — 00 | BOLTM6X10 3
17 | 6215 - 526 — 001 ~ 10 | PIECETHRUST |
18 | 6215 — 541 — 001 — 00 | ARMFLOATING 1 Y
19 | 6215 - 543 — 003 - 20 | LNKCONTROL I N
20 | 6215 — 542 — 002 — 00 | PIN,CONTROL LINK 1 e
21 { V710 — 140 - 004 — 00 | RING,SNAP, 4 E 1
22 | 6215 — 549 — 003 - 00 | SPRING,SETTING 1 N R e
23 | 6215~ 541 - 002 - 10 | ARMTENSION |
24 | 6215 — 549 — 004 - 10 | PIN,ADAPTER 1
25 | 8215~ 536 — 001 — 00 | SPRING,ADAPTER 1A




68

FIG. 20

INJECTION PUMP

son5-310F
KEY PART CODE DESCRIPTION ary pPE OF MODEL |01 81 8 REMARKS
E255601 ciL|P
26 | 6215 —~ 549 — 006 — 00 | SHIM,ADAPTER 2
27 | 6215 — 549 — 009 — 00 | SHIMADAPTER F
8 | SHMADAPTER 7/ N R R
SHIM,”ADAPTER 1 VVVVVVVVV L
SHIM/ADAPTER | | R
RING,SNAP,” 4 E 1
SPRING,GOVERNOR | 1 N N
LEVERCONTROL | 1 T A R
BOLT/Mex18 1 L e
3% | 8909-111-406-00 | NOT A < rrtr
3 | V720 - 101 — 900 - 80 | O-RING/P 8 it
37 | 6209 - 580 - 002 —10 | SPRNGRETURN 1/ A e I
38 | 6215 ~ 549 — 021 — 00 | PLATE.CONTROL VALVE ] N S
33 | 6215 - 549 - 007 — 00 | ARMCONTROL | 1 Y
40 | 6909 - 110 — 406 - 00 | NUT T
41 | V411 =260 ~ 006 — 00 | WASHER / M6 1| -
42 | 6909 — 150 ~ 506 — 00 | WASHERSP/M6E 1 T I
43 | 8215 - 549 - 008 - 00 T R




FIG. 21

FUEL - PIPE

69

2 3
A—EIT IS
o U %1
l 9
|
o — & = ’
FF? - - [I“Joj& é
AA i
AL
6003-530F
TYPE OF MODEL| | [ C |G
KEY PART CODE DESCRIPTION amy t T|0 (R REMARKS
E255G01 clL P
1| 6215412 - 001 — 20 | CONNECTOR,/FUEL T ‘
2 | 6209 - 360 - 010 ~ 00 | HOSERUBBER 1|1
3 |1 6509 -360-912 - 10 | HOSE,RUBBER 1 F
4 | 8515 - 419 - 014 - 00 | cAP i
5 | JOB2 — 076 — 082 — 0O | CLIP/HOSE/7.6 - 8.2 1l )
6 CLIP/HOSE/6.2 — 6.7 K

J062 - 062 - 067 - 00




70

FIG. 22

ELECTRIC (1)

5005-8010 ,
: TYPE OF MODEL| ! | C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
E255601 clL P
1 | 6281 - 200 - 016 — 00 | GENERATOR ASSY 1. FIG 028
2| 8213 - 674006 - 10 | PLATE/ADUUST 1 Y
3 |v211-560-802-00 | BOLTMEx20 |
4 1373-121-001-00 | wasmersaxe2xe | | (| ||
5 | 6209-031-083-00|8OLTWse L |
6 | 6909 —~ 110 — 410 - 00 | NUT/M10 1
7 | 6281 - 100 - 003 - 00 | STARTER ASSY T AG 027
8 | 8901 - 911 - 025 — 00 | BOLT 7| A S e e




FIG. 23

ELECTRIC (2)

71

4
i
XSS
6003-820E
TYPE OF MODEL] I [ c |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
E255601 clC|P
1 {6281 —971 -001 - 10 | SWITCH,/OILPRESSURE I
2 | 8582 — 450 - 014 — 00 | SWITCHTHERMETER 11 R A
306281 -410-002 20 | PLUGGLOW 7 I
4 | 6219 - 732 - 003 - 00 | CONNECTORGLOW PLUG 1 N e N
5 | 6281 -910-001 - 00 | SOLENOD ' 1 -ttt
6 | 8209 — 630 —~ 002 — 10 | GASKET 1.
7 1 6901 - 910 -~ 612 —~ 00 | BOLT,.SEMS,/M6X12




72

FIG. 24

- REPAIR KIT

00568
KEY PART CODE DESCRIPTION ary ot OF MODEL |+ v &1 8 REMARKS
E255601 clL|p
116287 -810 - 005 - 10 | REPAIR/ENGINE ~ SET | R
"2 | 6212 -569-002-00 | seaLo /e S R
316211 — 141 - 010~ 20 | GASKET/CYLINDERHEAD B |
48211 173-004-00 | seALcYLcoveR Lt 0 (0
5 6909— 572 — 008 — 00 | PACKING - [ DS
6 | 6214 — 115 — 002 — 20 | GASKET R
7 | 6214 — 145 — 006 — 10 | GASKET EXHAUST MANIF 1
8 | 6211 - 258001 -~ 00 | SEALBEARING CAP 4 R
T g | 8211 - 258 - 002 — 00 | SEALBEARNG CAP/7 | 7/ L Y
10 | 6209 - 625 — 001 — 00 | SEALOIL B
11 | 68211 =292 ~ 001 — 20 | GASKET,COVER | R
12 | 8209 - 625 — 002 — 00 | seALOL 1 Y
13 | 6909 - 920 - 843 - 00 | PACKNG | 4 0ty
14 | 8211 - 312 - 001 — 20 | GASKET/GEARCASE 1A
15 | 211 — 312 — 002 — 20 | GASKET/PLATE !t
16 | V720 — 102 — 401 - 50 | 0 ~RING/P15 | R
17 | 6213 -614- 003 — 10 | GASKET/WATER PUMP | 11 N
18 | 6213 — 614 — 006 — 10 | GASKET/SPACER | R
19 | 6213 - 743 - 002 - 10 | GASKET,/HOUSING 1 N )
20 | V723-102-005-50 | 0-RNG IET R
GASKET | R

6208 - 630 -002-10




FIG. 25

6215 — 300 — 005 — 00

73

2
—
3~19
§
3——%
15 =
1 ?
)
: 4
|
1
I
KEY PART CODE DESCRIPTION ry e OF WODEL 54 81 3 REMARKS
E255601 c|l|p _
1| 6215-311-005— 00 | NOZZLE 2l X
2 | 6215 - 330 - 007 - 00 | HOLDERNOZZLE  ASSY R L S .
3 | 8215342 - 002 — 00 | SEAT.SPRING I A I
4 775'215-343 002 — 00 | SPRINGNOZZLE 7 R Y
5 | 6215 - 345 - 044 - 00 | sHm =01 | Ay
6 | 6215 - 345 - 045 - 00 | SHIM/T =02 2 *
7 | 6215 — 345 - 046 — 00 | SHIM/T=03 74 R
8| 6215-345-047-00 |sHm/T=0e g
9| 6215-345-048-00 | sm/T=05 | o
10 | 8215 - 345 - 049 - 00 | sHmMT=082 | 7[R
11| 8215 - 345 ~ 050 — 00 | SHIM/T=0.54 I
12 |82 16 - 345-051-00 | samsT=0856 | 7 I I I N
13 ”érémé"ms?ié """" 052 — 00 | SHIM/T =058 v N
14 | 6215 — 345 - 053 - 00 | SHM/T=08 AT
15 6215"“339 002 -00 | sPaceR | 7 I R A
16 | 6215~ 332 - 002 - 00 | NUTRETAINING 2l ¥
17 | 6215 — 359 - 003 - 00 | GASKET - 7| Y N
18 | 6215 - 355 — 003 - 00 | EvE I ) R R
19 [6215-359-004-00 | NUT 7/ IR R N Y




74

FIG. 26

6215 — 600 — 057 — 00

8003-510F
KEY PART CODE DESCRIPTION ary e OF MODELY 2 8 1§ REMARKS
E255601 clL|P
1| 62156-611-003~ 00 | HOUSING PUMP il
2 | 6215 - 631 - 004 - 00 | PLUNGER ASSY 2 *
,,,,, - | i
4| 2l *
e ese00s 00 [emer e
6 6215 —-644 - 003 - 00 HOLDER,DELIVERYVALVE 2 g
7| 6215 -649-004-00|0-RNG 2
8 | 6215 - 635 - 002 - 00 | SLeeveFrANGE | 2
9 | 6215 - 649 - 005 - 00 | PN 2
10 | 6215 -649-006 - 00 | 0-RNG | I
11 | 8215 -~ 649 ~ 007 - 00 | SCREW 4
12 | 6215 - 622 - 002 - 00 | TAPPET | 7/ I
13 | 8215-629-017-00 PN oo ||
14 | 6215 - 629 -019 - 00 ] A Y R e
15 | 8215 - 634 — 002 — 00 | SPRING,PLUNGER 2l ¢
16 | 6215 - 639 — 006 — 00 | SEAT.SPRING 2 f
17 | 6215 - 639 — 007 — 00 | SEATSPRING 7/ I N
18 | 6215 - 629 — 020 - 00 | PLATE/T = 1.80 |
19 | 6215 - 629 - 021 — 00 | PLATE/T=185 |
20 | 8215 - 629 - 022 — 00 | PLATE T = 1.90 1 I Y I
21 | 215 — 629 - 023 — 00 | PLATE/T=1.95 it
2 | 6215-629-024-00 | patE T=200 | | [
23 VVVVVV 6215*629 ~025-00 | PLATE/T=205 | 1| L
24 | 6215-629 - 026 - 00 | PLATE T=210 | I
25 | 6215 - 629 - 027 — 00 | PLATE T 215 1 A Y R



FIG. 26

6215 — 600 — 057 — 00

75

0035108
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL 11§ | § REMARKS
E255601 ciL|P
26 | 62156 - 629 - 028 — 00 | PLATE/T =220 | F
277 | 6215 - 829 - 029 - 00 | PLaTEST=225 4 | (| ¢+
28 | 6215 -629-030-00 | PLATE/T=230 |1 * | || ||
29 | 8215 — 629 — 031 — 00 | PLATE/T=2.35 |7
30 | 6215 - 629 — 032 — 00 | PLATE/T=2.40 11 DU
31 | 6215 — 629 — 033 — 00 | PLATE/T =245 ot
32 | 6215 - 629 - 034 — 00 | PLATE/T =250 ST Y
33 | 6215-637 -003-00 | ROD coNTROL | *{ | (|
34 | 6215 - 612 — 003 — 00 | PLATE 1.
3% | 6215-619- 012 - 00 | SCREW 4
3 | 6215 - 635 - 003 — 00 | SLEEVE,CONTROL 2l *
37 | 6215 - 619~ 013 — 00 | BOLTEYE F
38 | 6216 -619 - 014 — 00 | GASKET vi B
39 | 6215-619-015-00 | BOLT 1
40 | 8215619 - 016 — 00 | GASKET | N




76

F

G. 27

6281 — 100 — 003 — 00

B003-801G
KEY PART CODE DESCRIPTION aTy TYPE OF MODEL /11§ |8 REMARKS
E255601 clL|pP
116281 - 111~002- 00 | YOKE/STARTER N
2 | 6281 -116-002 - 00 | STARTER KIT B e
316281~ 121-003-00 | ARMATURE il
4| 6281-129 010~ 00 | BEARINGBALL T R
""" 5 | 6281 — 129011 - 00 | BEARNGBALL | 1| * |

6 | 5281 — 124 - 001 — 00 | STARTER KIT 1

7 [ 6281 - 129 - 007 - 00 | HOUSING/STARTER ASSY | 1| * |
8 | 6281 - 151 — 004 — 00 | SWITCH/STARTER ASSY 1 A
9 |8281-118-001-00 | HOLDER ASSY IR .

10 | 6581 - 117 ~ 007 — 00 | SPRINGBRUSH V.

11 | 6281 = 115~ 004 — 00 | FRAME/STARTER END 1.

12 | 6581 — 123 - 011 ~ 00 | PNON.STARTER T A Y i O
13 | 6581 - 129 - 099 - 00 | RORA e
14 | 6581 - 129 - 100-00 | ReTANER |1 <V || ||

15 | 6581 — 129~ 092 - 00 | BALL A I

16 | 6681 — 129 ~ 096 ~ 00 | SPRING i
17 | 6281 -129-006-00 | scew o | {111
18 | 6281 - 129-008-00 | BOL WS I A Y
19 | 8281 - 129 - 009 - 00 | SCREW. /WS B e N
T Y S ot T Y

21 | 6281 - 129 - 019 — 00 | CAP/RABBER 4
22 | 6909-150-508-00 |wasker tap v ¢ 0
23 | 6909 - 110 - 408-00 | nuToM8 1




FIG. 28

6281 — 200 — 016 — 00

77

1
2
-
KEY PART CODE DESCRIPTION ary ot OF MODEL /21 5 1] REMARKS
E255601 c|C |p
1 16281 —222 - 004 - 00 | PULLEY |t
2 | 6281 - 229 - 002 - 00 | NUT 1 L Y
3|6281 - 229 -003-00 | COLLOR 1 I Y N Y
4 | 8281 - 221 - 001 - 00 | ROTOR ASSY i1
5 | 6281 - 229 - 005 - 00 | BEARNG T =1+t
6 | 6281 — 229 -~ 004 — 00 | COVERBEARING 1
7 16281 -213-003- 00
8 | 8281 -229-006-00
9 | 8281 — 229 - 007 - 00
10 | 6281 — 229 - 009 — 00 | BEARING i
11 | 6281 — 229 ~ 008 ~ 00 | BOLT 2l *
12 | 6281 - 214 - 003 - 00 | FRAME |
13 | 6281 — 214 — 004 - 00 | COVER il
14 | 6281 - 229~ 010 — 00 | HOLDER ASSY |
15 | 6281 -229-011-00 |BUSH |+« =*1 11+
16 | 5281 =217 — 001 — 00 | HOLDERBRUSH ASSY o
17 | 281 -215 - 001 -00 | BRUSH J4 T
18 | 6281 — 216 — 001 — 00 | SPRNG ol
19 | 6281 - 229 -012 - 00 | BOLT 2|
20 | 6281 - 229 -013-00 | BOLT 6| *
21 | 6281 -229-014 - 00 | BOLT 1
22 | 8281 - 229 -015-00 | soLT 3 f
23 | 6281 -229-016-00 | NUT 2
24 | 6281 - 229-017-00|BOLT 7| L N
2% | 6281 - 229018 -00 | NnOT 1 R N




78

FIG. 28 6281 — 200 — 016 — 00

6003-801C

TYPE OF MODEL +
E255601 c

26 | 8281 — 271 - 002 — 00 | REGULATOR ASSY 1 '

KEY PART CODE DESCRIPTION aty REMARKS

—QO0
TIO




CHASSIS







1593-101C

FIG.

9

1 ENGINE - BRACKET SYSTEM

%?-;j‘f ™~
)’\ (ENGINE). Y
" | e~\.—10
oL

79

KEY PART CODE DESCRIPTION a7y e OF MODELY ) 815 REMARKS
. 56133 cliL (P
1 | 1593 - 101 — 210 — 40 | BRACKET.ENGINE/LH 1
VVVVVV 2 | 1593 — 101 — 220 — 40 | BRACKETENGINE/RH |
3 | V203 - 461 — 002~ 00 | BOLT,/M10X1.25X20 5 *
4 | V401 — 160 - 010 — 00 | WASHERSP/M10 | *
5 | 3737 -172-011 - 00 | CLAMP,HARNESS I -
6 | 1593 - 101 — 003 — 20 | INSULATOR g
7 | V304 - 260 - 008 - 00 | NUT/M 8 §
8 | V40T — 160 — 008 — 00 | WASHERSP,/M 8 of *
9 | 3631 — 221 — 001 — 00 | CUSHION,PEDAL /RUBBER 2
10 | V301 — 260 —~ 006 ~ 00 | NUT/M 6 2
11 | V401 - 160 ~ 006 ~ 00 | WASHERSP./M 6 vI
12 | 1593~ 101 — 009 — 10 | GUIDE/LH ENGINE - |
13 | 1693~ 101 - 011 - 10 | GUIDE/RH ENGINE 1.
14 | 1593 - 101 -012— 00 | STOPPER o
15 | V211 - 260 - 802 — 50 | BOLT/S 4 |




80

1593-1024

13—

(ENGINE)

20—

FIG. 2

RADIATOR SYSTEM .

KEY PART CODE DESCRIPTION o1y Pt OF MODELI 11§ | & REMARKS
$6133 clL|P
1] 1593~ 102 - 500 - 10 | RADIATOR ASSY 1
2 | 1593 - 102 — 502 — 00 | CAP ot
3 | 1593 =102 — 503 — 00 | SHRUODFAN 1
4| 1593 - 102 — 504 — 00 | PROTECTORFRONT il
5| 1593 - 102 — 505 —~ 00 | HOSEVINYL 11 *
6 | 1593 - 102 — 005 — 30 | SEAL (10X10X340) 1
7 11583 -102-011 - 00 | SEAL (10X05X27) 1|
8 | V211 - 360~ 802~ 00 | BOLT (SP) M8X20 4 F
9 | 1425 -~ 621 ~ 004 — 00 | CLAMPHARNESS 1.
10 | 1593 — 102 - 001 — 10 | HOSE,RADIATOR,/UP o
11 | 1593 - 102 ~ 002 — 10 | HOSE,RADIATOR/LW 1
12 | JOB1 — 232 — 040 — 00 | CLAMP,/WIRE,/32 - 40 2l *
13 | JOB1 — 238 - 046 — 00 | CLAMP,/WIRE,/38 - 46 vi
14 | 1593 — 102 — 003 — 20 | HOSE/270 |
15 | 1593 - 102 — 004 — 20 | HOSE 210 |
16 | 1560 - 104 — 010 — 40 | CONNECTOR |
17 | 1424 - 101 - 203 — 00 | PLUG 1
18 | 1424 — 101 — 204 — 00 | PACKING |
19 | V211 ~ 360 ~ 802 ~ 00 | BOLT (SP) M8X20 1
20 | JOB1 =210 - 015 — 00 | CLAMP/WIRE/10- 15 4
21 | 1593 - 102 - 006 — B0 | PANEL,/RADIATOR 11
22 | 1583 - 102 - 012 - 00 | SEAL (10X05X130) 11
23 1593 - 102 — 009 — 10 | HOOK,RADIATOR PANEL 1
24 | V363 - 260 - 010 - 00 | NUT/M10 ol *
25 | V304 - 260 - 010 — 00 | NUT o|




FIG. 2 RADIATOR SYSTEM

25

1385
(ENGINE)
20— 14
1593-1024
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION Q1Y g IC_> ;3 REMARKS

56133

26 | V411 - 260 -010 - 00 | WASHER/M10 2




82

1593-1038

FIG. 3

MUFFLER AND AIR CLEANER SYSTEM

KEY PART CODE DESCRIPTION ary | OF MODEL) 1} 815 REMARKS
$6133 cli|p
11593 -103-500- 10 | MUFFLER 1
2 | 1593 - 103 — 054 ~ 00 | GASKETMUFFLER 1.
3| V211 —561-002- 00 | BOLT,/M10X20 3
4| 1425621 - 004 - 00 | CLAMPHARNESS |
5 | v211-8660-802-00 | BOLT8%20 | 1
6 | 1593 — 104 —~ 500 — 00 | CLEANERAIR ASSY 1
7 | 1593 — 104 — 502 — 00 | ELEMENT |
8 | V271 — 160 — 602 — 50 | BOLT/MEX25 11
9 | 1544 - 104 - 204 — 00 | PACKING o
10 | 1544 — 104 — 205 - 00 | VALVE )|
11 | V211 - 360 ~ 802 ~ 00 | BOLT (SP) M8X20 1
12 | 1593 - 104 - 001 — 40 | HOSE/AIR CLEANER T
13 | 1593 — 104 - 004 — 00 | SEALCLEANER 2 F
14 00 | CLAMP/WIR o *

JO61 — 247 - 055 - 00

CLAMP/WIRE~47 - 55




FIG. 4

1593-105A

83

FUEL FILTER AND FUEL HOSE SYSTEM

KEY PART CODE DESCRIPTION 7y e OF MODELY L) & 18 REMARKS
56133 clL|pP
1 | 6213 - 200 - 002 - 10 | FILTERFUEL | *
"2 | V211 — 260 - 801 ~ 60 | BOLT,SEMS () Mex16 1 N
3| 8219 - 755 - 001 — 00 | HOLDER (FUEL FILTER) 1L
4| 1588 -105-210-00 | PUMPFUEL |
5 | V210 - 360 - 601 - 60 | BOLT (5P /MBXTE 7/ A I
6 | V360 ~ 260 - 006 — 00 | NUT M6 2l *
7 | 1593 - 105 - 005 — 00 | HOSE/6X12X180 |
8 | 1593 ~ 105 — 001 — 30 | HOSE/06X10X185 1.
9 | JOBT1 —210-012 - 00 | CLAMPWIRE/10- 12 of * ]
10 | JOB1 — 211 - 013 — 00 | CLAMP/WIRE/11 - 13 T
11 | JOB1 - 209-011-00 | CLAMP WIRE/09 ~ 11 il F
12 1593 - 105 — 271“1 — 20 | HOSE~1400 1 *
13 | 1593 — 105 — 212 — 20 | HOSE/1870 T
14 | 1593 - 105 - 213 ~ 10 | PROTECTOR o| *
15 | JOB1 — 210 - 012 — 00 | CLAMP/WIRE/10— 12 d
16 | JOB1 —211 013~ 00 | CLAMP/WIRE/11 - 13 2t
17 | 1593 — 105 — 002 — 30 | HOSE/400 1 R
18 | JOB61 =210 - 012 — 00 | CLAMP,/WIRE/10 - 12 oA 1 T
19 | 3659 — 310 — 004 — 00 | HOSE/07X13X120 |
20 | 3643 — 586 — 001 — 00 | JOINTT — TYPE 1R N
21 | JOB1 =210 -012 - 00 | CLAMP/WIRE/10- 12 2l F
JOB2 — 081 — 087 - 00 1

CLIP/HOSE.78.1 - 8.7




84

1693-112

FIG. 5

(FRONT)

BATTERY SYSTEM

KEY PART CODE DESCRIPTION ary TYPE OF MODEL 5| R REMARKS
56133 clL|P

1 | 1593 - 112 ~200 — 10 | BATTERY./38B20L ASSY 1 ¥
"9 | 1427 - 621 - 002 ~ 10 | CAPBATTERY il *
311593 -112-510 - 30 | PLATEBATTERY 1| *
4| 1593 - 112 - 051 — 30 | HOLDERBATTERY |
5 ] 1583 - 112 - 002 — 50 | BOLT,BATTERY 2l ¥
6 | V301 — 260 — 006 — 00 | NUT/M 6 4
7 | V211 - 360 — 802 — 00 | BOLT (SP) M8X20 i
8 | 1593 — 112 — 003 — 20 | CABLEEARTH 1.
9 11593 - 112 -222 - 00 | BOLT,/MOBX28 i*
10 | 1600 — 112 - 232 — 00 | NUT,/M06 1.
11 | V211 - 260 - 801 — 60 | BOLT,SEMS (S) M8X16 | *
12 | V363 - 260 — 008 — 00 | NUT,LOCK/M8 | *
13 | 1693 - 112 - 520 — 10 | CABLE 1
14 | 3652 - 261 ~ 202 — 00 | LINKFUSIBLE |
15 | 1600~ 112 — 231 — 00 | BOLT/MOBX32 1
16 | 1600 — 112 ~ 232 ~ 00 | NUT,/M06 .
17 | 1693 —~ 623 ~ 001 — 00 | GROMMET | *
18 | 3626 - 276 — 003 — 00 | CABLEWIRE 1
19 | V211 - 361 - 002 - 00 | BOLT,SEMS |
20 | V203 - 461 ~ 002 — 00 | BOLT,/M10X1.25X20 0
21 | V401 — 160 - 010 — 00 | WASHERSP,/M10 1
V411 - 260 - 010 - 00 | WASHER/M10 1

22




FIG. 6

ACCELERATOR SYSTEM

85

4
5
8
1593-117A
KEY PART CODE DESCRIPTION vy | E OF MODELY 1V § 1] REMARKS
56133 clL|P
1| 1693 - 117 — 200 - 20 | CABLE/ACCELERATOR |
2 | 15693 -117-510 — 20 | LEVERAXLE .
31593 - 117 - 001 ~ 40 | PLATEAXLE |
4| V210 -260 - 601 - 60 | BOLTSEMS () 2|
5 | 4106 — 105— 303 — 00 | KNOB 1
6 | 1593 - 117 — 003 — 10 | SPRING,DISK 1 *
7| V304 -260-010-00 | NUT 2| *
8 | V411 -260-010—- 00 | WASHER/M10 |
9 | 1600 — 505 ~ 007 — 00 | LINING,/13X50X3 1.
10 | V411 — 260 — 006 ~ 00 | WASHER / M6 1

V500 — 162 - 501 - 50

PIN,SPLIT,72.5X15




86

FIG. 7

CLUTCH

SYSTEM

1893-1204

KEY PART CODE DESCRIPTION o7y e OF MODEL 2} &1 REMARKS
56133 clL|P ‘ ‘
1] 1593 - 120 - 500 - 20 | CLUTCH,139 |t
2 | 1593 - 120 - 001 - 30 | METALCLUTCH | ®
3 | V600 - 150 — 620 — 30 | BEARINGRB,/6203S5 2
4 | VT05 — 140 ~ 040 — 00 | RINGSNAP/40 C ot
5 | V328 - 261 - 110 — 00 | NUT/M10X1.25 il
6 | 1376 - 121 - 001 — 00 | WASHER/11X22X3 1
7 | pinspLIT, /2.5%25 1

V800 - 162 - 502 - 50




1599-1224

FIG. 8

DRIVE SHAFT SYSTEM

87

. DESCRIPTION

TYPE OF MODEL

VB8O ~ 140 - 502 ~ 00

KEY PART CODE oty 116 |8R REMARKS
$6133 Cl|L|P
111593~ 122-051-00 | COUPLING vi
2 | V201 — 360 — 804 — 50 | BOLT,/M8X45,/7T 7 L R
3 | V401 - 160 - 008 — 00 | WASHERSP/M 8 7).
4 | 1593 - 122 -~ 530 — 30 | SHAFT/DRIVE |
5 | 1693 ~ 122 ~ 006 ~ 00 | PLATE/CAPRING 2l -
6 | 1693 - 122 — 005 ~ 00 | PIN/8X45 2l *
7 | V401 - 160 - 008 — 00 | WASHERSP,/M 8 | *
8 PIN.SPRING,/5 X20 W v/
9

- WIRE




88

15983-2018

FIG. 9

- TRANSMISSION CASE SYSTEM

KEY PART CODE DESCRIPTION oty PrE OF MODEL 1116 | & REMARKS
56133 clL|P

1 | 1593 — 201 - 051 — 40 | CASE/TRANSMISSION LH 1.
2 | 3640 — 547 — 004 — 00 | PLUG,50X6.5 11 F
3 | V653 — 430 — 403 — 00 | BEARNGNR,/TA3030Z | F
4 | V705 - 140 — 042 - 00 | RINGSNAP/42 C |
5 | V744 - 130 — 420 — 80 | SEALOIL/TC30428 |
6 | V740 — 130 — 420 — 80 | SEALOIL 1.
7 | V721 -103 - 105 - 00 | 0-RING/G50 |
8 | 3737 - 113 - 005 — 00 | PIN,KNOCK vI I
9 1593 - 201 - 052 - 50 CASE/TR;\NSMISSION RH 1 *
10 | v201 - 260-803-00 | BOLT M 8x30 | I
11 | V201 = 260 ~ 804 — 00 | BOLT/M 8X40 2 F
12 | 1593 - 201 - 004 — 10 | BUSH,/22X165 |
1312111 -101-011-00 | PLUGOIL 11
14 | V201 - 260 - 808 — 50 | BOLTM 8X85 g *
15 | V401 — 160 —~ 008 ~ 00 | WASHERSP/M 8 12 ¢
16 | V201 — 260 - 801 — 60 | BOLT/M 8X16 |t
17 | V720 - 101 =900 — 80 | O-RING/P 8 11
18 | 7955 — 201 - 026 — 00 | PLUGDRAIN (1,/4) |
19 | V653 — 430 — 403 - 00 | BEARINGNR/TA3030Z |
20 | V705 — 140 — 042 — 00 | RING,SNAP/42 C i F
21 | V744 — 130 — 420 — 80 | SEALOIL/TC30428 ot
22 | V740 ~ 130 - 420 — 80 | SEALOIL 1
23 | V744~ 120 — 350 - 70 | SEALOIL/TC20357 1 7
24 | V201 — 461 — 003 - 00 | BOLT,/M10X30 4 F
25 | V40T — 160 - 010 — 00 | WASHERSP/M10 4




1593-203

" FIG. 10

INPUT SHAFT SYSTEM

89

KEY

PART CODE

DESCRIPTION

QTY

TYPE OF MODEL

56133

O

—Oo0

el

REMARKS

—

1693 - 203 - 200 - 20

GEAR SET

*

V600 - 110 -600 - 50

BEARING,RB,/6005

%

V853 — 425 - 331 - 50

BEARING,NR,/TA2515Z

%

V704 — 140 - 025 - 00

RING,SNAP./25 C

1683 -203-053-10

CASE,INPUT

V705 - 140 - 047 - 00

RING,SNAP, /47 C

V744 - 125 -470 - 80

SEALOIL-TC25478

—

1593 ~ 203 — 004 — 20

SHIM,/0.7

1693 ~ 203 ~ 005 - 20

SHIM, 0.2

O IWIo N o s N

—

V211 -260-802-00

BOLT,.SEMS (S)

PN N

_—

15693 - 203 - 057 - 20

HUB,/B0X76X40

—
~N

1593 - 203 -058 - 20

COLLAR,/25X35X02




90

1593-205

FIG.

IR

CHANGE SHAFT SYSTEM

KEY PART CODE DESCRIPTION aTy TYPE OF MODEL 1" 8 S REMARKS
56133 Cl|L}P
1 | 1593 ~ 205 — 051 — 20 | SHAFT/GEAR CHANGE 1
2 1 V600 - 110 — 630 ~ 50 | BEARING,RB,/6305 7 I A R
3| 1593 = 205 - 052 — 20 | GEARSPUR/40 - F5 T R A A
4| 1593 - 205 - 053 — 10 | GEARSPUR/34 — F4 |
5 | 1593 — 205 - 054 ~ 10 | GEARSPUR/29—F3 1 .
6 | 1593 — 205 — 055 — 10 | GEARSPUR/22 ~ F2 11
7 | 1593 -~ 205 — 056 — 30 | SHAFT,CHANGE SHIFT 1 R R I
8 | VBOO - 110 - 620 — 60 | BEARINGRB/6206 | |
9 | V60O - 110 - 630 — 40 | BEARINGRB, 6304 T
10 | 1593 - 205 ~ 058 — 20 | GEARSPUR/23 - F5 ot
11 | 1693 — 205 — 059 ~ 20 | GEARSPUR/29 - F4 1
12 | 1593 - 205 - 061 - 30 | GEARSPUR/34—F3 T
13 | 1593 - 205 - 062 ~ 30 | GEARSPUR/41 — F2 1
14 | 1593 — 205 — 063 — 20 | GEARSPUR/51 — F1 1|
15 | 1593 — 205 — 064 — 10 | COLLAR,/34X45X02 5| F
16 | 1693 — 205 ~ 065 — 10 | COLLAR,/34X48X13 -
17 | 1593 — 205 — 016 — 40 | GEARSPUR I .
18 | 1593 - 205 ~ 068 — 20 | GEARSPUR/33 .
19 | 1593 - 205 — 069 — 30 | PIN,/COUNTER REVERCE il
20 | V304~ 260 - 010 — 00 | NUT |
21 | 1376~ 121 ~ 001 — 00 | WASHER/11X22X3 -
22 | V401 — 160 — 010 — 00 | WASHERSP/MI0 T
23 | V720 - 102 — 401 - 20 | O-RING/P12 Nt
24 | 1593 - 205 - 071 - 30 | GEARSPUR/16 1
5 V854 - 420 - 241 - 00 | BEARINGNEEDLE TR




FIG. 11

CHANGE SHAFT SYSTEM

91

1593-205
' TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
7 _ §6133 clLiP
26 | 1593 — 205 — 073 — 20 | COLLAR,/16X30X02 ok
27 | 1593 - 205 — 024 - 00 | SHIM "2 1.
28 | 1593 - 205 — 025 - 00 | SHIM/1.6 o
29 | 1593 -205-026 - 10 | SHM/1.2 1




92

1593-215

FIG. 12

SHIFT SYSTEM

KEY PART CODE DESCRIPTION 7y e OF MODEL | 2\ & | 8 REMARKS
$6133 c|L|P

1 | 1593 - 215 - 500 — 30 | SHIFT 11 -
2 | v720-102-401-10 | o-RING/P1T 1|
3 | 1593~ 215 - 051 - 60 | CASE/CHANGE SHAFT T
4 | 3737 - 112 - 006 - 00 | BOLT,/M8X20 4
5 | V401 — 160 — 008 — 00 | WASHERSP./M 8 4
6 | 1593 -~ 215 ~ 053 — 20 | PLATE/IR - 19X42 ot
7 | V211 - 360 -801 - 60 | BOLTSEMS (SP) |
8 | 1593 ~ 215 — 004 — 30 | ROD,/D=7.07-7.13 T
g | 3640 - 220 — 004 — 00 | L—BALL RH |
10 | V304 — 260 - 008 — 00 | NUT/M 8 |
11 | 3640 — 220 — 005 — 00 | L-BAAL LH 1
12 | 1560 — 132 ~ 007 — 30 | NUT/M8 1
13 | V363 — 260 ~ 008 — 00 | NUT,LOCK/MS8 2l *
14 | V411 - 260 — 008 — 00 | WASHERPL/M 8 11
15 | 1593 - 215 =520 — 10 | PLATE/U — 32X32 1.
16 | W201 — 261 — 009 — 00 | BOLT,/M10X30 1
17 | 3768 — 154 — 006 — 00 | COLLARCHANGE LEVER 2l *
18 | V305 — 260 - 010 — 00 | NUT/MI0 2l *
19 | V211 -361 - 002 - 00 | BOLT,SEMS |
20 | V305 - 260 - 010 - 00 | NUT/M10 vi
21 | 1593 ~ 215 ~ 250 — 40 | LEVERCHANGE i
22 | V580 — 140 — 502 — 00 | PIN,SPRING,/5 X20 W 1.
23 | 1560 — 281 — 007 ~ 50 | GRIP,/14X82 | F
24 | 1593 - 216 - 006 ~ 00 | TUBE/16X17 |

S



FIG. 13

SHIFT FORK SYSTEM

93

12-1
-
KEY| ~PART CODE DESCRIPTION 7y [LPE OF MODEL) J 5 1 & REMARKS
56133 c|l|p

1| 1593 -216-501~ 10 | FORKSHIFT |
2| 2703 - 101 — 020 - 00 | COLLARSHIFTER o
""" 3] 1593216 - 051 — 10 | SHAFT.SHIFT |
4 | 1593216 - 052 — 20 | KEY.SHIFT o|

5 | 1593 - 216 — 003 - 30 | SPRING,/HCO31 T

6 | 1593 - 216 ~ 004 — 10 | PIN,PARRAREL 2

]

1693 - 216 - 005 -100

SPRING,~HC028




94

1593-303

FIG. 14

DRIVE COUNTER GEAR SYSTEM

TYPE OF MODEL| | | C | G
KEY PART CODE DESCRIPTION ary T|O|R REMARKS

56133 clC|P
1 | 1593 - 303 -500 10 | GEAR/52 - 15) 1N
2 | 1568 - 302 - 001 — 00 | BEARINGNR,/KT253224E 1 *
3 | V654 — 425 — 311 - 30 | BEARING,NEEDLE 1|7
4 {1593 - 303 -051 ~20 | SHIM/2 3
5 | V704 — 140 — 025 — 00 | RING,SNAP,/25 C | *




1593-304

FIG. 15

DIFFERENTIAL GEAR AND

WHEEL SHAFT SYSTEM

95

KEY PART CODE DESCRIPTION ary FoE OF MODEL) £ 81 REMARKS
56133 clL|p

1 | 1593 - 304 - 051 — 20 | CASEDIFF 1.

"2 | 1593 - 304 - 052 - 20 | GEARSPUR/50 T

3 | 1593 - 304054 - 10 | BOLT/MI10X1.25%25 4 F

4 | V401 ~ 160 - 010 — 00 | WASHERSP,/M10 4 F

5 | 1593 -~ 304 — 053 - 10 | GEARBEVEL/12 o L L

6 | 1593 — 304 — 055 — 10 | PINION,BEVEL/11 v/

7 | 1593 — 304 ~ 057 — 10 | PINDIFF PINION 1
8 | V704 - 140 - 016 ~ 00 | RING.SNAP,16 C 2

g | VBOO - 110 — 620 — 70 | BEARING,RB/6207 2l *

10 | 1693 ~ 304 - 008 — 00 | PIN (10X18) 2l *

11 | 1583 — 307 — 500 — 30 | SHAFT,WHEEL/LH ¥

12 | 1593 ~ 307 — 051 — 20 | COLLAR/31X41X03 ]

13 | 1593 - 307 - 052 ~ 10 | COLLAR,/26X35X03 1

14 1593 - 307 — 053 - 10 | COLLARWHEEL THRUST 2 *

15 | 1693 - 307 — 510 ~ 30 | SHAFT,WHEEL/RH 11

16 | 1593 — 307 — 051 — 20 | COLLAR/31X41X03 1.

17 | 1593 — 307 — 052 — 10 | COLLAR./26X35X03 |

18 | 1593 — 307 — 053 - 10 | COLLARWHEEL THRUST ol ¢




96

1593-310A

FIG. 16

BRAKE SYSTEM

TYPE OF MODEL| I | C |G
KEY PART CODE DESCRIPTION aTy T|O|R REMARKS
S6133 c|L|P
111593 -310- 500 — 30 | COVERBRAKE 0 *
2 | v211 -~ 260 - 801 — 60 | BOLT,SEMS (3) M8X16 l ¥

DRUM,BRAKE

*

1593 - 310 — 540 - 00

SHOE.”BRAKE,/NON ASBES

SPRING,BRAKE SHOE

3| 1593 -310 - 520 - 20 1
4 | V704 - 140 - 017 - 00 | RINGSNAP/17 C |
5| 15693310 - 054 - 20 | PN/18x47 T
6 | 15693 - 310 - 055 ~ 20 | ARM,/BRAKE i|f
7 | V363 -~ 260 — 008 — 00 | NUT,LOCK,/M8 |
8

9




1693-31%

FIG. 17

BRAKE PEDAL AND ARM SYSTEM

97

KEY PART CODE DESCRIPTION a7y |LEE OF MODEL | 1\ & 113 REMARKS
n 56133 clL|p
111593~312-510 - 50 | ARMCLUTCH - BRAKE 0ot
2 | V411 - 260 - 020 — 00 | WASHER/M20 il
3 | V50O - 163 — 003 ~ 00 | PIN.SPLIT,/3X30 |
4 | V762 - 150 — 000 ~ 00 | NIPPLEGREASE./B — M6F 1
5 | 1593 - 312 ~ 530 — 00 | ARMPEDAL 1L
6 | V211 — 261 - 002 — 00 | BOLT,SEMS 2l *
7 | 1524 - 122 - 001 - 00 | PAD | f
8 | 1593 -312- 051 - 30 | ROD/M8X110 T
9 | 1593 - 312 - 052 - 20 | ROD/M8X272 |
10 | 15893 - 312~ 220 ~ 00 | ROD BRAKE |
11 | 1593 - 312 - 009 - 00 | HUB (08X12X10) 1
12 | V411 = 260 — 008 — 00 | WASHERPL/M 8 it
13 | 1444 — 122 — 002 — 00 | TURNBUCKLE,/MS8 |
14 | V304 - 260 - 008 — 00 | NUT/M 8 vI I
15 | 1560 - 132 — 007 — 30 | NUT/M8 |
16 | V411 — 260 - 008 — 00 | WASHERPL/M 8 6
17 | V500 - 163 - 001 — 50 | PINSPLIT/3 X15 g
18 | 1593 - 312 - 055 - 20 | SPRNG,/HT031 1t
19 | 1337 - 401 — 006 — 00 | SPRING |
20 | 1415 - 120 — 006 ~ 00 | SPRING,TENSION,/86 2l *
21 | V363 - 260 — 008 — 00 | NUT,LOCK,/M8 |
22 | V201 — 261 — 005 — 00 | BOLT,/M10X50 1
23 | V304 — 260 - 010 - 00 | NUT 1.
24 | 3621 — 702 -~ 003 — 00 | WASHERPULLEY T
25 | 15693 ~ 312 - 008 - 00 | PLATE/32X26 | *




98

FIG. 17 BRAKE PEDAL AND ARM SYSTEM

28 32

1593-312

TYPE OF MODEL
56133

*

KEY PART CODE DESCRIPTION ary REMARKS

o-—
fele)
P’

26 | V411 =260 —-012 - 00 | WASHER /M12

27 | V500 - 163 - 002 - 00 | PINSPLIT,/8 X20

28 | 1593 - 312 — 520 — 30 | PLATEPACKING

29. §{ 3600 - 201 - 013 — 00 | GRIP,BRAKE

30 | V411 =260 - 010 — 00 | WASHER/M10

31 | V500 - 163 - 001 - 50 | PINSPLIT/3 X15
32 | 1593 - 312 - 056 — 20 | SPRING/HTO13




1593-317

FIG. 18

REAR TIRE SYSTEM

99

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

S6133

oO--

—oo0

IO

REMARKS

15693 -317-210-00

RIM,WHEEL

¥

1593 -317-201 - 00

TIRE,TURF,723 - 12

*

Vo989 - 200 - 003 - 00

CAP,TIRE VALVE

*

1386 — 241 - 002 - 00

BULB

V304 - 460 -010 - 00

NUTM10

—

| O N

V401 =180 -010- 00

WASHER,SP,/M10

N TR TN TN R




100

FIG. 18

1593-332A

Y

T\f\\—zo-w

PTO CLUTCH

SYSTEM

26-1 § N, %
4

15

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

56133

O~

—OooO

Rvoo i)

REMARKS

1693 - 332 - 520 -30

ARM,/PTO

ASSY

¥

N>

2502 — 407 - 001 - 10

V704 - 140 -~ 015 - 00

BUSH,/16X17X11

¥

RING,SNAP, /15 C

*

1427 - 601 - 003 - 00

WASHER,/15X24X2

3648 - 703 - 001 - 00

PULLEY /FT80X47

V704 - 140 - 015 - 00

RING,SNAP /15 C

1593 -332 - 062 -10

SPRING/HED14

SPRING,/HEQ83

CABLE/PTO ASSY

V411 - 260 - 008 - 00

WASHER,PL/M 8

V500 - 163 - 001 - 50

PIN,SPLIT/3 X15

NN

1593 - 333 - 500 - 30

LEVER,PTO

4106 -~ 1056 - 303 -00

KNOB

V41l - 280 -010-00

WASHER,/M10

V500 — 163 — 002 ~ 50

PIN,SPLIT/3 X25




1593-3348

FIG. 20

PTO SHAFT SYSTEM

101

KEY PART CODE DESCRIPTION ary e OF MODELY 21 5 | R REMARKS
56133 cll|P
1 | 1593 - 334 — 066 — 50 | PULLY./V2B173 1t
"2 | 1593 - 334 - 054 — 30 | BELT,/VBO38 of *
3| 1593 - 334 - 052 — 00 | SHAFT/PTO/MID |l F
4 | 1593 - 334 — 055 — 00 | COLLAR/26X32X41 1
rrrrrr 5 | V600 — 150 — 600 — 50 | BEARING,RB./60055S o| ¢
6 | V704 — 140 — 025 — 00 | RINGSNAP,/25 C 1.
7 | V705 - 140 — 047 — 00 | RING,SNAP,/47 C I Y
8 | 3746 - 111~ 011 - 00 | WASHERBRAKE DRUM |
9 | V401 — 160 - 016 - 00 | WASHERSP/M16 1.
10 | V304 - 460 — 016 — 00 | NUT/MI6 of *
11 | 15693 — 334 — 300 — 20 | BAR/PTO |
12 | V210 - 260 - 601 — 60 | BOLT.SEMS (8 7/
13 | 1593 -~ 334 - 310 — 20 | BRACKET,PTO/F 1 7
14 | V211 - 261 - 002~ 50 | BOLT () MI0X25 of
15 | 1593 - 335 — 500 — 50 | COVERF/PTO COMP |
16 | V210 - 360 ~ 801 — 60 | BOLT (SP) /M6X16 4 F
17 | 1427 = 130 — 260 — 00 | CAPSHAFT (A) COMP |
18 | V210 — 260 - 601 — 20 | BOLT.SEMS o| 7
19 | 1593 — 335 — 058 — 00 | PULLEY,v./2B105 T
20 | V203 - 461 — 002 —~ 50 | BOLT,/M10X25 4
V401 ~ 160 — 010 — 00 | WASHERSP,/M10 4 F




102

FIG. 21

REAR PTO SYSTEM (OPTION)

1593-3418

23-1

KEY PART CODE DESCRIPTION ary |LIPE OF MODEL| 2\ 81 8 REMARKS
56133 c|L|P
1 | 1593 - 341 — 300 - 60 | PTO/REAR SET 1
2 | 1593 - 341 - 001 — 40 | cASE | T
3 | V600 - 110 - 620 — 30 | BEARING,RB,/6203 | T
4| 1593 — 341 — 200 — 20 | SHAFT/PTO/COMP 1
5 | 1593 - 341 - 013 - 00 | COLLAR/17X30X2 | T
6 | V60O — 110 — 600 — 40 | BEARING,RB,/6004 1
7 | 1593~ 341 - 005 - 10 | GEARSPUR/28 A

8 | 1593 —341 - 014 — 00 | COLLAR/48X57X3 2| T
3 | 1593 - 341 — 006 — 00 | CLUTCH,ONE - WAY | T
10 lllllll VSOO“ 110 -600-70 BEARING,RB./8007 1 T
11 | V704 - 140 - 035 — 00 | RING,SNAP,/35 C | T
12 | 1593 - 341 - 003 - 20 | GEAR | 1
13 | V60O - 110 — 600 — 40 | BEARING,RB./6004 | T
14 | V704 — 140 — 020 — 00 | RING,SNAP,/20C | T
15 | 1593 — 341 — 004 — 20 | GEARSPUR/17 | T
16 | 1593 — 341 — 210 — 20 | FORKSHIFT PTO | T
17 | 1593 — 341 — 002 — 40 | CASE,PTO REAR | T
18 | V600 — 110 — 600 — 70 | BEARING,RB,/6007 | T
19 | V682 — 200 - 001 - 00 | BALL | T
20 | 1302 - 225 ~ 003 ~ 00 | SPRING,SHIFTER 1
21 | V201 - 261 - 001 — 20 | BOLT,/M10X12 | T
22 | V720 -101-901 - 00 | O-RING | T
23 | V60O - 110 — 620 — 20 | BEARING,RB,/6202 | T
24 | V705 — 140 — 035 - 00 | RNG.CIRCLIP )| T
25 | 1365~ 121 - 005 — 00 | WASHER,/10X20X2 )| T




1593-3418

FIG. 21

103

REAR PTO SYSTEM (OPTION)

53

KEY PART CODE DESCRIPTION a7y e OF MODEL] 21 8 1 REMARKS
$6133 c|C|P

26 | V334 - 460 - 010 — 00 | NUT/M10 ) T

27 | V401 — 160 - 010 — 00 | WASHERSP,/M10 T

28 | V211 - 260 ~ 805 ~ 00 | BOLT./M8X50 4 T

29 | V744 — 135 ~ 550 — 80 | SEALOIL/TC35558 T

30 | V744 — 112 — 250 - 70 | SEALOIL/TC12257 | T 3

31 | 1593 — 341 - 220 - 10 | ARM il T

32 | V210 - 260 - 602 — 50 | BOLT,S,/MBX25 i T

33 | 1693 - 341 - 008 - 00 | RING,PTO T

34 | 1693 — 341 — 009 — 00 | PIN,PTO |1 T

3% | V721 -103 - 105 - 00 | O—RING/G50 | T

36 | 1593 -~ 203 - 004 - 20 | SHIM, /0.7 2 T

37 1 1593 - 203 - 005 - 20 | SHIM,0.2 6

38 | V211 — 260 — 804 — 00 | BOLT,SEMS 4 1

39 | 1593 - 341 - 240 - 20 | ROD ] T

40 | V411 - 260 - 008 — 00 | WASHERPL/M 8 3 T

41 | V500 - 163 - 001 — 50 | PINSPLIT/3 X15 2 T

42 | 1593 — 341 — 230 — 20 | LEVER/PTO COMP | 1T

43 | 4106 — 105 — 303 — 00 | KNOB | T

44 | 3610 - 631 — 002 — 00 | HANGERSUPPORT | T

45 | 1593 — 623 — 520 ~ 00 | SWITCH,MERIT Y !

46 | 3664 — 276 — 001 — 00 | PLATE/IRX13X35 T

47 | V111 -163 - 002 — 00 | SCREW M3X20 o T

48 | V401 — 160 — 003 - 00 | WASHERSP/M 3 2| 1T

49 | V411 - 260 - 003 — 00 | WASHER/M3 2| !

50 | V363 — 260 — 008 — 00 | NUT,LOCKM8 | T




104

FIG. 21

REAR PTO SYSTEM (OPTION)

1593-341B

TYPE OF MODEL[ ! | C |G
KEY PART CODE DESCRIPTION aty T|o|R REMARKS
6133 clL|p
51 | V363 — 260 — 008 — 00 | NUT,LOCK,/M8 T
52 | 1593 — 341 — 012 — 10 | LABEL/PTO T
1337 = 708 — 007 — 00 | COVERMETAL T




FIG. 22

REAR HITCH SYSTEM (OPTION)

105

1593-342B
' TYPE OF MODEL| 1 [ c |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
56133 clC|p
1 | 1593 — 342 - 200 — 00 | HITCH,/REAR SET T SETAREE AT
2 | 15893 — 342 — 001 — 00 | PLATE/170X215 T M T RS
,,,,,,, - K .

BOLT (S) M10X25




106

1593-401A

FIG. 23

CHASSIS SYSTEM

KEY PART CODE DESCRIPTION oty o OF MODEL) 2V 615 REMARKS
56133 c|C|P
1| 1593 - 401 - 510~ 60 | CHASSIS ASSY 1 F
2 | 1593 — 401 — 007 - 20 | INSULATOR,/22 4
3 | 3656 - 221 - 001 — 10 | BUSH15X17X16 ol *
4 | 1593 - 401 ~ 071 - 5O | COVER/REAR |
5 | 3623 - 820 - 013 — 00 | KNOBSET/12 ) I I
6 | 1593 401 - 270 — 00 | STAY,T - MISSICN 1.
7 | V201 - 460 — 802 - 00 | BOLT/M 8X20 v/
"8 | V401 — 160 — 008 — 00 | WASHERSP/M 8 of V|
9 | V411 -260-008-00 | wasHERPLL M 8 7| E N
10 | V201 - 361 — 002 - 50 | BOLT,/M10X25 of |
11 | V401 — 160 — 010 — 00 | WASHERSP,/M10 2l ¢
12 | 1593 ~ 401 — 008 — 10 | PLATE/L - 34X50 T
13 | V112 -168-001 - 60 | SCREW./M8X16 ol
14 | 1631 — 401 - 300 — 00 | STAY,FENDER/LH 1
15 | V211 — 260 — 802 - 00 | BOLT,SEMS () 2
16 | 1631 — 401 — 310 — 00 | STAY,FENDER/RH 1.
17 | V211 - 260 — 802 — 00 | BOLT.SEMS (S) of
18 | 1593 — 401 ~ 591 — 10 | PLATE/L/32X87 1
19 | V211 - 260 - 802 - 00 | BOLT.SEMS () of *
20 | 3640 — 108 - 002 — 10 | CLAMPER |




1593-401B

FIG. 24

CLUTCH COVER AND FRONT AXLE SYSTEM

107

KEY PART CODE DESCRIPTION ary e OF MODEL | 71 51 ] REMARKS
$6133 clL|p
1] 1893~ 401~ 013 - 00 | PLATE,Z/218X140 1l *
2 | 14322403 -007 - 10 | wasHER 1|
3] Vv211-561-002~-50 | BOLT/MI0X25 o
4 | 1593 — 402 — 210 — 00 | AXLE/FRONT ASSY 1
5 | 1593 — 402 — 051 — 10 | BUSH./25X28X25 4 }
6 | VI60 — 150 — 000 — 00 | NIPPLE,GREASE 2l *
7 | V762 ~ 150 — 000 — 00 | NIPPLE,GREASE,/B — M6F it
8 | 1693 -~ 402 - 510 — 40 | HUBPTO FRONT 11
9 | V211 - 261 - 002 — 00 | BOLT.SEMS o *




108

FIG.

25 KNUCKLE ARM SYSTEM

25—
23
24

21—€D
20—

1593-403A
KEY PART CODE DESCRIPTION ary e OF MODEL) £ &1 ] REMARKS
56133 c|l|P
1 | 1593 - 403 — 500 - 80 | ARM/KNUCKLE/LH COMP Nt
2 | 1593 - 403 - 510 — 80 | ARM/KNUCKLE/RH COMP 1 R
3| 1593 - 403 - 004 — 10 | COVER,/44x10 I R R N N
4| 1593-403-009-00 | THRUST /L Y I N
5 | V411 — 260 — 018 — 00 | WASHERPL/M18 7 I N
6 | V580 ~ 140 — 503 — 20 | PINSPRING/5 X32 W 2 !
713621 - 702 - 003 - 00 | WASHERPULLEY 7/ I R
8 0 | NUTM12x1.25 7 Y Y
9 PNSPLT/3 X25 - | 7/ I R A
10 | 1593 - 403 - 003 - 10 | JONT.BALL/LH 7, N N
11 ] 15693 — 403 -~ 001 — 10 | JOINT,BALL/RH v{ I
12 | vazg -262-110-00 | nor | L
13 | V401 - 160 - 010 — 00 | WASHERSP MTO 7/ L R R
14 | VBOO — 162 ~ 502 — 00 | PIN,SPLIT,/25X20 f F
15 | 1593 — 403 ~ 052 — 30 | ROD/D = 8.90 - 8.94 e
16 | 15693 — 403 — 056 — 40 | ROD/TIE/M10X193 .
17 | 3625 - 212 - 007 - 00 | NUT/M10 of
18 | V334 - 260 — 010 - 00 | NUT/M10 o| ¢
19 | 1593 — 403 — 530 - 60 | ARMPITMAN 1 R
20 | V600 = 150 — 620 - 30 | BEARING,RB, 620355 7/ A
21 | V705 — 140 — 040 — 00 | RING,SNAP,/40 C 1
22 | 1593~ 403 — 007 - 20 | COLLAR31x38X08 11 N N
23 | V328 - 262~ 110 - 00 | NUT T T
24 [ 1376 - 121 - 001 - 00 | wASHER/11x22x3 1.
25 VSOO - 1682 — 562 - OO PIN.SPLIT/éV.é;(gd ------- o 1 L




1593-403A

FIG. 25

KNUCKLE ARM SYSTEM

109

TYPE OF MODEL| ! [ c |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
56133 clL|P
26 | 1593 — 403 — 058 — 30 | ROD./DRAG 0t
127 | v335-260-012 - 00 | NUT/MI2 L I
28 | 1593 — 403 — 005 ~ 00 | JOINT,BALL vI
29 | V328 - 262 - 112 - 00 | NUT/M12X1.25 2l ¢
30 | V401 — 160 - 012 — 00 | WASHERSP,/M12 2 -
31 | V500 — 163 —~ 002 — 50 | PINSPLIT/3 X25 vI




110

FIG. 26

1593-406A

STEERING WHEEL SYSTEM

KEY PART CODE DESCRIPTION oty e OF MODEL 121 5 1 8 REMARKS
$6133 clL|p
1 | 1593 - 406 —~ 500 — 30 | POST/STEERING ~ ASSY .
2 | 1664~ 512 — 001 — 00 | BUSH/10X12X10 v{
3| 1593 - 601 — 069 — 00 | SEAL/15X20X120 2l
4 | 1593 -601 - 065 — 10 | SEAL/20xX15X530 )|
5 | 1593 — 406 — 008 — 00 | SEAL/30X30X50 2l
6 | V211 - 261 — 002 ~ 50 | BOLT (S) M10X25 6 *
7 11427 -621-012-00 | GROMMET |
8 | 1593 — 406 — 250 — 00 | COLUMM,STEERING ASSY | R R
g | 1593 - 406 - 005 — 10 | BUSH,COLUMN T N
10 | 1593 — 406 — 004 — 00 | HUB,STEERING COLUMN 1
11 | V210 ~ 360 - 602 — 00 | BOLT/SP 3
12 | 1593 — 406 — 240 — 10 | WHEEL.STEERING ASSY 1
13 | 1593 — 406 — 006 — 00 | PAD,STEERING WHEEL 1
14 | v328-262-110-00 | NUT 1
15 | V411 — 260 — 010 — 00 | WASHER/M10 )|
16 | V60O — 162 — 502 — 00 | PIN,SPLIT,/2.5X20 1.
17 | v210 - 360 - 802 — 00 | BOLT/SP o < |
18 | 3737172 - 011 — 00 | CLAMPHARNESS 1.
19 | v211 - 360 - 801 - 60 | BOLTSEMS &P |
20 | V363 - 260 - 008 — 00 | NUT,LOCK,/M8 |




1593-407A

FIG. 27

STEERING

SYSTEM

111

KEY PART CODE DESCRIPTION ary e OF MODEL 21 S 1R REMARKS
$6133 clCL P}
1 | 1593 - 407 — 051 — B0 | CASE/STEERING 1
2 | V211 - 261 - 002 - 00 | BOLT.SEMS 4 F
3 ] 1593 - 407 — 004 — 40 | PLATE,STEERING il ¥
4| V210~ 260~-601 - 20 | BOLT,SEMS 3
5 | 15698 ~ 407 — 200 —~ 40 | SHAFT,STEERING | F ;

6 | 1593 — 407 — 002 — 00 | BEARING,RB,/7004 i
7 | 1693 - 407 — 006 — 00 | BEARING,RB/7202 1
8 | 1480 -~ 207 - 011 ~ 00 | WASHER/31X42X1 1.
9 | V705 — 140 — 042 - 00 | RING,SNAP,/42 C i
10 | V742 = 120 — 420 - 60 | SEALOIL/VC20426 |
11 | 1693 — 407 — 510 — 50 | GEAR (HELICAL/T72) 1.
12 | V600 — 110 — 600 — 40 | BEARING,RB,/6004 I
13 | V60O — 140 — 600 — 40 | BEARING,RB,/6004S il
14 | V705 — 140 — 042 — 00 | RING,SNAP/42 C 11 -
15 | 1593 — 407 — 007 — 20 | COLLAR/21X25%08 |
16 | 1693 — 407 — 520 — 40 | FLANGE,/CONTROL COMP. 1 *
17 | V211 — 360 — 802 — 00 | BOLT (SP) M8X20 2l *
18 | 1593 — 407 — 530 — 40 | ARM/DRAG COMP |
19 | V328 — 262 — 112 — 00 | NUT/M12X1.25 1.
20 | V411 —260-012 - 00 | WASHER /M12 |
21 | V401 — 160 — 012 — 00 | WASHERSP,/M12 1l ®
22 | V500 - 163 - 002 — 50 | PINSPLIT/3 X25 |o*




112

1593-4114

FIG. 28

FRONT TIRE SYSTEM

KEY PART CODE DESCRIPTION 7y Ve OF MODEL Y01 &1 8 REMARKS
56133 clL|p
111593 -411-201-00 | TIRETURF/16 -8 2l *
2 | 1593 - 411 -610— 10 | RIMWHEEL FRONT o 6G
3 | V999 - 200 ~ 003 — 00 | CAPTIRE VALVE 7/ I R I
4| 1386-241-002-00 | BuLB o ¢
5 | V60O ~ 150 — 620 — 50 | BEARING,RB,/62055S 4
6 | 1593 —411 - 001 — 10 | COLLAR/26X32X53 2l *
711593 -411- 052 — 20 | COLLAR26X32X14 of 7
""" 8 | 1593~ 411 - 053 — 20 | CAP/WHEEL ol *




FIG. 29

LIFT AND LINK SYSTEM

113

1§93-553A

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

SG133

O-—

~—o0n

pelsvin}

REMARKS

1593 - 553 - 280 - 00

LINK COMP

*

1693 - 553 - 003 — 20

PIN,~15X108

*

V383 -260-010-00

NUT,WASHER

*

V411 - 260 -014-00

WASHER,PL/M14

V500 - 183 - 002 - 50

PIN,SPLIT,”3 X25

1593 - 563 - 550 - 10

LINK/A

~ | O AW N

1593 - 5563 - 007 - 20

PIN,/15X32

V305 - 260 - 020 - 00

NUT/M20

V411 -260-014- 00

WASHER,PL/M14

V500 - 163 — 002 — 50

PIN,SPLIT,”3 X25

PR TR I N NI RTINS NN

1593 - 553 — 500 — 60

LIFT./270 COMP

1593 - 553 — 054 — 10

SPRING,“HE450

1693 -5563-012-10

BOLT,/M10X130

1593 - 553 - 006 ~'10

HOOK,SPRING./D = 32

V411 -280-010-00

WASHER,”M10

1693 =553 - 670 — 30

METAL,LIFTARM

V211 -561-002-50

BOLT/M10X25




114

1593-354

FIG. 30

LIFT CAM SYSTEM

KEY PART CODE DESCRIPTION ary [ OF MODELY LV § 1R REMARKS
56133 clL|pP
1| 1593 ~ 554 —~ 500 — 10 | PLATE,LIFT CASE 11 *
2 | V211 - 261 - 002 - 50 | BOLT (S) MI10X25 2l ¢
3 | V211 — 260 — 803 — 00 | BOLT.SEMS |
4 | 3645 - 381 — 001 - 00 | CASEGEAR 1]
5 | v211 - 260 - 802 - 50 | BOLT/S 3
6 | 3642 — 496 — 002 — 10 | WORM |
7 | V60O — 160 — 620 — 20 | BEARING,RB/6202SS v
8 | V705 — 140 — 035 ~ 00 | RING,CIRCLIP o
9 | 1593 - 554 — 051 — 00 | PLATEMOTOR 1
10 | V211 - 260 - 801 — 60 | BOLTSEMS (S) M8X16 ol ¥
11 | 1593 — 654 — 310 — 00 | MOTOR ASSY 1
12 | 1593 - 554 -312 - 00 | cove 1
13 | 3642 - 496 — 202 - 00 | BANDRUBBER | o|
14 | V200 — 260 — 501 — 60 | BOLT,/M5X0.8x16 ¢
15 | V401 — 160 — 005 ~ 00 | WASHERSP/M 5 3l *
16 | 3746 - 186 — 014 — 00 | BANDHOSE vi
17 | 1593 — 554 — 210 — 30 | SHAFT i
18 VB00 — 150 - 620 — 30 | BEARING,RB,“620355 1 *
19 | VB07 - 150 — 620 — 20 | BEARING,/620255 |
20 | 1593 — 554 — 240 — 10 | BARLIFT |
21 | V411 = 260 - 012 — 00 | WASHER ,/M12 2
22 | VBOO - 163 - 002 - 00 | PINSPLIT 3 x20 2|
23 | 1593 - 554 - 531 — 30 | ARMLIFT |
:"72"4 """"" V201 — 261 ~ 006 - 00 | BOLT,/M10X60 1
25 | V304 - 260 - 010 - 00 | NUT 2




1593-554

FIG. 30

LIFT CAM SYSTEM

115

KEY

PART CODE

DESCRIPTION

ary

O-~

roo

REMARKS

26

1365 - 121 - 005 - 00

WASHER,~10X20X2




116

FIG. 31

PTO COVER SYSTEM

1583~555
TYPE OF MODEL| L | € | G
KEY PART CODE DESCRIPTION aTY T|0 R REMARKS
$6133 cll|p
111593 -555— 011 — 00 | PLATE)/22X475 v
2 | 15893 -555 - 012 - 00 | COVER ol *
3 | 1593 - 555 — 013 — 00 | PLATEL/22X240 o *
4 | V211 - 260 - 802~ 50 | BOLT/S 10 *




1593-557

FIG.

32

~CLUTCH LINK SYSTEM

117

KEY PART CODE DESCRIPTION ary e OF MODEL Y 24 8 15 REMARKS
56133 ciL|P
1 | 1693 -~ 557 — 500 — 40 | ARM,CLUTCH |t
2 | 1593 - 557 — 001 — 30 | PLATE,SIDE 1
"3 v211-261-002-00 | BOLTSEMS I
- 4 | V201 - 261 - 005 — 00 | BOLT/M10X50 1
5 | V304 — 260 - 010 - 00 | NUT 1A
6 | 1593 — 557 — 220 — 50 | CAM,CLUTCH 1
7 | 1593 - 557 — 007 — 20 | PLATE,CHANGE ARM 11
8 | V201 - 260 - 805 — 00 | BOLT/M 8x50 R
9 | V304 — 260 - 008 - 00 | NUT/M 8 ol
10 | 1373 =121 - 001 — 00 | WASHER/9X22X2 o *

—

1583 - 557 - 570 - 40

PLATE,CLUTCH CAM




118

FIG. 33 DAMPER SYSTEM

32-11
1593-558
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION ary T{0O|R REMARKS
56133 ciL|p
1| 1593 - 558 ~ 220 — 30 | DAMPER ASSY 11
2 | 1593 - 558 — 226 — 00 | BOOT noF
3 | 1593 =558 - 227 — 00 | BUSH 2
4 | 1588 -117-001 - 00 | SPRINGHE089 1.
51 V411 ~ 260 — 008 — 00 | WASHERPL/M 8 of *
6 | V50O - 163 — 001 — 50 | PINSPLIT/3 X15 2l *




1583-601B

FIG. 34

HOOD SYSTEM

27

119

KEY PART CODE DESCRIPTION ary e OF MODEL | 11 & 1 S REMARKS
$6133 cl|L|P

1| 1593 -601 - 500 - 50 | HOOD/A COMP ot 6G
2 | 1593 - 601 — 062 — 20 | SEAL/20X10X690 | *

3 | 1593 — 601 — 087 ~ 30 | TRIM,/1X06X570 |

4 | 1593 - 601 — 071 — 00 | SEAL (20X10X130) 11—

5 | 1593 - 601 — 072 — 00 | TRIM,/1X6X350 o T

6 | 3661 — 212 - 001 ~ 00 | LINING/50 v{ B

7 | V210 - 360 - 601 — 60 | BOLT (SP) /MEX16 6 "

8 | 3610 -~ 831 — 002 — 00 | HANGER,SUPPORT 2

9 | V211 -260-801 - 60 | BOLT.SEMS (S) MEX16 2l ¥

10 | 1593 - 601 - 009 — 00 | NET,/100X388 1

11 | 4301 - 210 - 002 ~ 00 | BOLT (S/N6X16) v{

12 | 1593 - 601 — 072 — 00 | TRIM,/1X6X360 of Y

13 | 1593 — 601 — 002 — 40 | COVER/FRONT,MESH T 7P
14 | V350 — 160 — 006 — 00 | NUT,SPEED,/P6 3 !

15 | 1593 - 601 - 011 — 00 | COVER/FRONT,/LH | R

16 | V120 - 366 — 001 — 60 | SCREW 3 7

17 | 15683 - 601 — 012 ~ 00 | COVER/FRONT,C 1.

18 | 1583 - 601 - 013 - 00 | COVER/FRONT/RH it

19 | V120 - 366 — 001 — 60 | SCREW 3
20 | 1593 - 801 — 300 — 00 | COVER/LOWER ASSY |t
21 | 1593 - 601 — 524 — 10 | NET.LOWER COVER/LH 1.
22 | 1593 - 601 — 525 — 10 | NET,LOWER COVER/RH 1.
23 | V350 — 160 — 004 — 00 | NUT,SPEED,/P4 3
24 | V3681 — 260 ~ 006 — 00 | NUT 4
25 | 15693 — 601 — 064 — 20 | SEAL/15X20X170 vi




120

1593-601B

FIG. 34

HOOD SYSTEM

TYPE OF MODEL| 1] C |G

KEY PART CODE DESCRIPTION oY TG |8 REMARKS

26 | V120 — 376 — 002 — 00 | SCREW,/SP 6| *

27 | 1593 - 601 — 074 ~ 00 | scREw,/mMeX25 of * | | |

28 | 1593 - 601 — 073 — 00 | WASHER/06X16X01 7/ I Y N
29 | 3737 - 172 — 009 - 00 | CLAMPMAIN HARNESS il

30 | 1593 - 601 - 014 — 00 | HOOD./B ] I

31 | v210 - 260 - 601 — 20 | BOLT.SEMS 4

32 | 1593 - 601 ~ 061 — 40 | ARM/HOOD 1

33 | 1593 — 601 — 054 — 00 | SCREW,/M8X11 o ¢
34 | V304 - 260 - 008 - 00 | NUT/M 8 7 A I

35 WASHERSP,/M 8 2l *

V401 - 160 - 008 - Q0




1593-6064

FIG. 35

FENDER SYSTEM

121

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

56133

o——

roo

TILO

REMARKS

1593 - 606 - 500 - 71

FENDER COMP

¥

N —

1593 - 616 - 004 - 20

GROMMET .~ 10X30X5

¥

V411 - 280 -008 - 00

WASHER,PL-M 8

%

15693 - 606 - 006 - 10

PIN,”8X36

¥

3908 -170-020-00

PIN,SNAP./8

N N N LN

1427 -621 -012 - 00

GROMMET

V383 - 280 - 008 - 00

NUT,LOCK /M8

1416 - 600 — 057 — 00

REFLECTOR ASSY

wilooi~wio|olxlw

V301 - 260 - 005 - 00

NUT/M &

—
o

V401 - 180 - 005 - 00

WASHER,SP/M B

PO RO N N —

V211 - 360 -801-60

BOLT,SEMS  (SP)




122

1631-611A

FIG. 36

SEAT SYSTEM

KEY PART CODE DESCRIPTION gry [IPE OF MODEL] 1)\ & 1§ REMARKS
56133 clL|pP
1| 1631 -611-210 - 20 | SEAT ASSY |
2 | 1693 -611-011 - 20 | HOLDER/SWITCH 1
3| 1593 - 623 - 280 - 00 | SEATSWITCH ©ASSY o
4| 1593 -623-272 - 00 | BOOT |
5| 1593 -623-273-00 | NUT 1
6 | V301 — 260 — 006 — 00 | NUT/M 6 3
7 | V401 - 160 - 006 - 00 | WASHERSP/M & 3
8 | 1593 -~ 611 ~ 200 — 50 | STAY,/SEAT comp | 6G
9 | 1488 -611 - 001 — 00 | RUBBERCUSHION (A) o| * '

10 | 1593 -611-013 - 00 | PIN/10X382 BT
11 | VBOO — 163 — 002 — 00 | PINSPLIT/3 X20 1.
12 | 1593 - 611 — 058 — 00 | BOLT,KMOB 2| *
13 | 1593 - 611 — 001 — 00 | WASHER/11X35X02 of
14 | V305 - 260 - 010 — 00 | NUT,/M10 4 *
15 | 1693 -611 - 014 - 00 | SPRING/D=6 v/
16 | 1376 — 606 ~ 005 — 00 | WASHER,/9X32X2 2
17 | 2144 - 117~ 002 - 00 | NUT/M8 2
18 | 1444 - 621 — 008 ~ 00 | CLAMP |




1593-612

FIG. 37

FUEL TANK AND STEP SYSTEM

123

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

56133

oO—~

—on

plsin)

REMARKS

1593 -612 - 004 - 00

TANK,FUEL

*

15683 -612 - 005 - 00

INSULATOR,”10X30X03

¥

| v411 - 260 -008 - 00

WASHER,PL/M 8

*

3560 - 201 -015-00

WASHER,BINDING SHAFT

V500 - 162 - 501 -~ 50

PIN,SPLIT/2.5X15

SN oY

1683 -612-220-10

CAP,TANK

2706 - 501 - 003 -00

BREATHER,TANK CAP

2706 - 501 - 004 - 00

GASKET

W00 ~N:;MH O =W N

1583 ~-612 -230-00

GAUGE,FUEL

1693 -616 - 500 - 21

STEP COMP

4G

3661 —212-001-00

LINING /50

1593 -616 - 004 - 20

GROMMET.~10X30X5

1'va11 - 260 - 008 - 00

WASHER,PL/M 8

3908 - 170 -020 - 00

PIN,SNAP,/8

1593 - 806 ~ 008 — 10

PIN.”8X36

15683 -616 - 001 - 50

MAT,/LH

1593 -616 - 002 - 40

MAT,/RH

1627 - 604 - 002 - 00

CLIP (B




124

1593-621B

FIG. 38

(FRONT)

PANEL SYSTEM

KEY PART CODE DESCRIPTION ary TYPE OF MODEL) Bk REMARKS
56133 cl|L|P
1 1593 - 621 — 240 - 00 PANEL/INSTRUMEN SET 1 *
2 | 15693 - 621 - 510 — 30 | LAMPMONITOR 1
3 | 3650-270-214~00 | BULB 3 !
4 | 1593 - 621 - 230 — 30 | SWITCHMOTOR RELAY | *
5 | 3645 — 383 — 001 - 00 | CAP 11
6 | 1593 — 621 — 250 — 10 | SWITCH (STARTER) ASSY |t
7 11593 -621- 252~ 00 | COVER 11
8 | 1444 -621-311-00 | CAP 1
9 | 1444 - 621 — 312 — 00 | NUTRRING,M28X1.0 |
10 | 3614 - 261 — 002 — 00 | KEY ASSY |t
11 | 1693 - 621 ~ 005 ~ 00 | PANEL/INSTRUMENT 1l *
12 | 1593 - 621 — 006 — 00 T
13 | V210 - 260 - 601 - 60 | BOLT,SEMS  (S) I
14 | V210 - 260 - 802 — 00 | BOLT,SEMS (S of *
15 | 1427 — 621 - 012 — 00 | GROMMET )|
16 | 1583 - 622211 - 10 | LENS T
17 | 4301 - 210~ 002 - 00 | BOLT (S/N6X16) vI I
18 | 1444 — 601 - 015 — 00 | WASHER/BX14X3 ol *




FIG. 39

1593-622D

(FRONT)

5

125

HEAD LAMP AND HOUR METER SET (OPTION)

TYPE OF MODEL] 1 [ ¢ [G ‘
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
S6133 c|lL |P
1 | 1593 - 622 - 280 — 00 | LAMPHEAD SET T
/2| 1593 ~ 622 — 250 — 00 | LAMPHEAD ASSY T
3 1593 - 622 — 240 - 00 | LEAD .
4 1564 - 654 - 213 — 00 | BULBLAMP 12V21W
@ 1593 - 622 — 270 — 00 | SWITCHHEAD LAMP
§ | 3631 — 270 — 003 — 00 | COVER/SWITCH T

{\D 1583 — 822 ~ 004 — 00 | LABEL/SWHEAD LAMP
LE\, 3737 -172 - 010 — 00 | BAND,HARNESS T
9 | 1593 - 830 — 230 — 00 | METERHOUR SET

1693 - 630 - 210 -00

METERHOUR ASSY

15693 -630-211-00

PLATE, /L 15X55

V210 - 260 -601 - 860

BOLT,SEMS  (S)

V380 - 280 - 006 - 00

NUT.”M6

[NCRER T A R PO IS0 W NP R PR B NG S SR O Y




. 126

FIG. 40

HARNESS SYSTEM (EXCEPT S TYPE)

g

11

12 12

~
23-1
~dad
.
28 27
1sec-sc
KEY PART CODE DESCRIPTION ary | OF MODEL ) 2} & 1] REMARKS
$6133 c|L|P
1 | 1593 — 823 — 540 — 00 | HARNESS/MAIN  ASSY |t
2 | 1575 - 623 - 009 - 00 | FUSE32v03A |
3 1 1575~623~010 - 00 | FUSE/32V10A 2
4| 1593 - 623 - 503 - 00 | CAP,FUSE BOX |
5 | 1593 - 623 - 504 — 00 | SHORT COUPLER/REAR/P |
6 | 15693 — 623 — 203 — 00 | FUSE,/32V20A |
7 | 1893 - 623 - 002 — 00 | GROMMET,/150 2}
8 | 15683 - 623~ 001 - 00 | GROMMET 1 7
| 9 |1593-623-003-00|BAND 2
10 { 1593 —~ 623 ~ 510 ~ 40 | HARNESS,/LIFT MOTOR i
11 | 3650 — 281 — 260 — 00 | PROTECTORTERMAL 1
12 | 1593 - 623 - 530 -~ 00 | RELAYS5P  ASSY 2
13 | V120 — 366 — 001 — 60 | SCREW of
14 | 3737~ 172~ 010 — 00 | BANDHARNESS 18] *
15 | 3746 - 185 — 014 — 00 | BANDHOSE o|
16 | 1581 — 621 — 290 — 00 | RELAY /4P 1
17 | V211 - 360 - 801 — 60 | BOLTSEMS (SP) 1
18 | V363 — 260 — 008 — 00 | NUTLOCK/M8 T
19 | 1560 — 664 — 250 — 00 | SWITCH./PUSH SET o ¢
20 | 1560 — 664 — 252 — 00 | NUT 2l *
21 | 1560 — 664 — 253 — 00 | BOOT 2l *
22 | 1593 - 623 — 520 — 00 | SWITCHMERIT 2l *
23 | VI11-163-002- 00 | SCREW Max20 4 7
24 | V40T - 160 ~ 003 — 00 | WASHERSP/M 3 4
25 | VAT1 - 260 - 003 — 00 | WASHER /M3 i




127

FIG. 40 HARNESS SYSTEM (EXCEPT S TYPE)
2_
4 » g
+—1
L | Eh
11 12 12
o\ 5
< X 10
5\ \Q '\%
\ 8 23-1
. 16 N
7 o o | P %\ e~ L e
: 26-1
2324
\%2522 23-1
,/ 23-1 \% —2%-1 -
.'/' /k % N <
Cri| PR [ Ve ;
15 77 é -
2%-1 (3 \1“@:/@»—23-12 27
fT v 28
405 22
TYPE OF MODEL] 1 [ ¢ [G
KEY PART CODE DESCRIPTION aTy T|o|R REMARKS
$6133 clcC|p
%6 | 3664 — 276 — 001 — 00 | PLATE/IRX13X35 o
27 | 2145 - 542 — 230 — 00 | SWITCH,PUSH |f
28 | 2145 - 542 - 232 - 10 | BOOT 1.
29 | V401 — 180 — 008 - 00 | WASHERSP/M 8 1
30 | V335 — 260 - 008 — 00 | NUT 1




128

FIG. 41

N

.
@>

17

16

HARNESS SYSTEM (S TYPE)

18 18

19

9

?\,@% é@ —

7-_/ [/\ ?3—1 /——26 1 /@
15 / @ ;\\ %«Lt’/ NV {32 <7 3
Cry| TSR f e *
21 13 13 2—’ X
é 261 /?T ?/ “>—03-12 34 33
0 ﬂ32
3] 28
1593-623D
KEY PART CODE DESCRIPTION ary FIPE OF MODEL ) 1) & 18 REMARKS
56133 cl|L|P
1 | 15693 - 623 — 630 — 00 | HARNESS/MAIN.S 1
2 | 1575~ 623 - 009 - 00 | FUSE/32v03A )|
3 | 1575623010 - 00 | FUSE/32V10A o
4 | 1593 - 623 - 503 — 00 | CAPFUSE BOX 1
5 | 3650 — 262 — 202 — 00 | DIODE,/3.0A |
6 | 1593 — 623 — 504 — 00 | SHORT COUPLER/REAR,/P 1.
7 | 1593 - 623 - 203 — 00 | FUSE,/32V20A |
8 | 1593 — 623 — 610 — 00 | HARNESS/GENERATOR ot
3 | 3650261 - 261 — 00 | LINKFUSIBLE 1|
10 | V301 - 260 — 006 — 00 | NUT/M & |
11 | V411 = 260 ~ 006 — 00 | WASHER / M6 1
12 | V40T — 160 ~ 006 — 00 | WASHERSP/M 6 |
13 | 1593 — 623 - 002 — 00 | GROMMET,/150 2l *
14 | 1693 - 623 - 001 — 00 | GROMMET 1
15 | 1593 - 623 - 003 - 00 | BAND 2| ¥
16 | 1593 - 623 — 510 — 40 | HARNESS/LIFT MOTOR 1 *
17 3650 - 281 - 250 - 00 PROTECTORTERMAL 1 O
18 | 1593 - 623 — 530 — 00 | RELAY.5P ASSY o| *
19 | V120 - 366 - 001 — 60 | SCREW 2
20 { 3737 - 172~ 010 — 00 | BANDHARNESS 16 ¢
21 | 3746 — 185 - 014 — 00 | BANDHOSE 3
22 | 1581 - 621 - 290 — 00 | RELAY, /4P R
23 | v211 - 360 - 801 - 60 | BOLT.SEMS  (SP) )|
24 | V363 - 260 - 008 - 00 | NUT.LOCK /M8 |
25 | 1560 - 664 — 250 ~ 00 | SWITCH,/PUSH SET 2l f




129

36

V335 - 260 - 008 - 00

NUT

FIG. 41 HARNESS SYSTEM (S TYPE)
2
' - 19
NS=is b
N 117 18 18
5_
" (6" 16
Xy %
Tﬁ 2t 23-1
SN | Lo @\ 2
= \o & l an— \% - Z/ \ff/\\‘ | 213 ? é %6 25
/ / ?\ % o EN @__—_27
9 RS
Lo /Qz’%js 26- 1 -
é\g) 2.,
‘ \:128
V4 23-1 26-1
7. / <
15 Z@]é\\\\ by e '\u > /?36
Crg| T ) é&%m »
: 21 3 B {\ I
' 26-1 TH———73-1)
f?/m
1 28
1593-5§23D
TYPE OF MODEL| 1 [ c |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
$6133 c|L|P
26 | 1560 ~ 664 — 252 — 00 | NUT 2 L
27 | 1560 — 664 — 253 — Q0 | BOOT 2l f
28 | 1593 - 623 — 520 — 00 | SWITCHMERIT of ¥
29 | V111 =183 —-002 - 00 | SCREW M3X20 A
30 | V401 — 160 — 003 ~ 00 | WASHERSP/M 3 4
31 | V411 - 260 — 003 — 00 | WASHER /M3 4
32 | 3664 — 276 — 001 — 00 | PLATE/IRX13X35 2
33 | 2145 ~ 542 — 230 - 00 | SWITCHPUSH 1
34 | 2145~ 542 - 232 - 10 | BOOT B
35 | V401 - 160 — 008 — 00 | WASHERSP/M 8 o F
i




130

MARK AND TOOL

& [Ef |

10
s jet] A
1I2 1{3 1‘4
1593-901D
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary 710 |R REMARKS
56133 clilp

11593 -901 - 016 — 00 | ORNAMENT,/LH 1

2 | 1593 -~ 901 — 017 — 00 | ORNAMENT,/RH |
3| 1593-1901 - 018 — 00 | ORNAMENT,/133 2 *

4] 1593~ 901 - 019 - 00 | ORNAMENT/F |t
5 | 1593 - 901 — 006 — 20 | LABEL/CHANGE T

6 | 1593 —~ 901 ~ 008 — 00 | LABEL,CHANGE KNOB |-

7 | 2500 - 901 ~ 027 — 00 | LABEL/CE i

8 | 1636 - 901 — 009 — 00 | LABEL/NOISE/LPA90 |

9 | 1636 -901 -~ 015 — 00 | LABEL/WARNING,/SLOPE 1.
10 | 1593~ 901 - 022 ~ 00 | LABEL/CAUTION./MOTOR |

11 | 1593 - 901 ~ 015 — 00 | LABELMAINTENANCE 1.

12 | 8595 — 901 — 006 — 00 | LABEL/WARNING/BELT 2l
13 | 8595 — 901 — 007 - 00 | LABEL/WARNING,/HOT v

14 | 1636 — 901 — 022 — 00 | LABEL/CAUTION,/BATTER |t

15 | 4319911 - 001 — 00 | SPANNER/L — TYPE |




131

FIG. 43

LABEL (E20 TYPE)

ﬂ& ”
7 8
| GEFRR
A X
[ ©,
i
E& %l—
v
| T
9 10
1593-904B
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION ary T|lo (R REMARKS
56133 clL|p
1| 1593 -904 - 001 ~ 00 | LABELCAUTION,/D 1.
2 | 1593 ~904-011 - 00 | LABEL OPERATION,/D no*
311593 -904-012 - 00 | LABEL/PARKING,/D 1.
4 | 1593 — 904 ~ 006 — 00 | LABELCAUTION,/D |
5 | 1600 - 902 — 023 — 00 | LABELFUEL/D |
6 | 1593 — 904 — 008 — 00 | LABELSHAFT CAUTION il *
7 | 1640 ~ 903 - 033 — 00 | LABELW,/RADIATOR 1
8 | 1640 - 903 ~ 036 — 00 | LABEL/D/BATTERY 1
9 | 1640 — 903 — 026 — 00 | LABEL/W,/FAN |
10 | 1640 — 903 - 035 ~ 00 | LABEL/D,/STARTER .




132

FIG. 44

LABEL (E50 TYPE)

2 3
A
6
H& J
7
A AVIS )
¥
9
1£93-905B
TYPE OF MODEL|1 [ C |G
KEY PART CODE DESCRIPTION aTy 53133 g (B g REMARKS

15693 - 805 - 001 - 00

15693 -905-011-00

LABEL,CAUTIONF

¥

LABEL./OPERATIONF

¥

1583 -805-012-00

LABEL/PARKING,F

%

15693 — 805 - 006 — 00

LABEL

1427 ~ 934 - 013 — 00

MARK,FUEL/FR

1593 - 905 - 008 - 10

LABEL,”SHIFT CAUTION

OlWiIol IO N

1640 — 903 — 013 — 00 | LABEL/W,/RADIATOR 1

1640 — 903 ~ 016 — 00 | LABEL/D/BATTERY 1

1640 — 903 — 006 — 00 | LABEL/W,/FAN |
10 | 1640 — 903 — 015 — 00 | LABELD/STARTER |

s



1583-9063

FIG. 45

LABEL (E40 TYPE)

133

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

O—~

—oo0

TIO

REMARKS

—

1583 - 806 — 001 - 00

LABEL,CAUTION,/E

15683 -806-011-00

LABEL,/OPERATION,/E

1593 — 906 ~ 012 — 00

LABELPARKING /E

LABEL,FUSE/E

1427 - 841 -016 - 00

MARK,FUEL

1593 - 906 - 008 ~ 00

LABEL,SHAFT CAUTION

1840 -804 -013 - 00

LABELW_“RADIATOR

1640 -804 -016 - 00

LABEL/D,/BATTERY

1640 — 804 — 006 - 00

LABEL/W,/FAN

ocloiol vl & lwiN

1640 — 904 - 019 ~ 00

LABEL/D/STARTER




134

FIG. 46

BUMPER WEIGHT SET (OPTION)

2
3
1614-922
_ TYPE OF MODEL| | [ C |G
KEY PART CODE DESCRIPTION arTy T|o|R REMARKS
$6133 clL |pP
1 | 1614 =922 - 200 — 10 | WEIGHT/15 SET 1
2 | W201 - 261 — 206 — 00 | BOLT./M12X80 1

V305-260-012-00

NUT/M12

T




Egj SWst ERE

START@ T
b9

38 %) 0.85GR R
BY ——{=0PTION OPTION (AC) 1 3B
u.aan%FUSIBLE B ToR 0.5y (B §0A 5l({aw 38w
Rst 208 Bs 208 LINK §20A W : 0; ’
se
d 6 3BW
36B20L gYey
BATTERY
o GLOW
PLUGS
2]
n;o
()
Yellow
ST :Starter (0.8xW) OCR :0Overl current refay gg g::zt az: Wh;te EG g°|'°w and &reen
M :Motor (Mower 11ft) REG :Resuiator BL | Brlack and ;Tu GB Green d black
G :Genherator (8.5A) FSS :Fuel shut-off solenoid a e Feoh an ¢
H ‘Hour meter CHG :Charge lamp (3.4W BY B;agk and Yellow GW Green ahd white
P :Pump TEMP:Tempereture lamp (3.4W) g ge; e gﬁ g;“e: a:j g?ﬁe
BZ :Buzzer OIL :0it Pressure lamp (3.4W) N : een a
Rst :Starter felay : RW | Red and whitoe GO | Greeon and orangs
Rfs :Fuel shut—off relay ' RY | Red and yollow P | Plnk
Ru :Up relay Switch connectlon L Biuve Br {Brown
Rd :Down relay SWse:0n :S1t on the seat LW | Biue and white Sb | Skybius
: SWfp:0n :Disengage the freat PTO LR |Blus and red

€E1DS,/NVHOVIA DONIHIM

LSu :Up 1Imit switch

LSd :Down I1imit switch
SWst:Starter switch
SWse:Seat switch
SWfp:Front PTO switch
SWrp:Rear PTO switch

SWb -:Brake switch
SWIHi:LIft switch

SWd :Down switch

SWec :Collector switch
SWt :Tempereture switch
SWo :011 pressure swiltch
SWhi:Head 11ghts switch |£I77777277223 Optlonal parts

SWrp:0n :Disengage the rear PTO

SWb :0n :Depress the breke pedal

SWil:Connect the LSu:The lever turns up
:Connect the LSd:The lever turns

SWd :0n :Push the SWd down

SWec :0n :F1ll the cotlector with grass

SWt :On :At the over heated

SWo :0n :At the low ofl pressure

SWhi1:0n :The level turns Uup

LSu :Q0ff:The mower highest position

LSd :0ff:The mower lowest position

Ge1



STARTd:B T
59

SWst

=7

38

EYIEI___<}—_<>—_<}_—<>

0.85GAR

BY
o.asacq]FUSlBLE
3

B

TOR

OPTION (AC)

38w}

Rst 208 B 208 LINK &204A 0.5
Ru RLR
& o M 9, -5 o.56R
36B20L
BATTERY
5RB LIGHTS| ¢ ow
I PLUGS
! "§W° =i
0. SWtoUSWoT 21Wx2
0.85R SWd| }
Y A (S ’J; ”LO.E
FUSIBLE LINK LR | Blue and red
ST :Starter (1,0KW DCH Over CUTrent relay . anc white Ve Ly e Ereen
M :Motor (Mower | 1ft) REG :Resguiator 8L | Black :nd b?u G Gi n
G :Generator (30A) FSS :Fuel shut-off solenold By | B N e
i lack and Yellow GB [Green and black
H :Hour meter CHG :Charse lamp (3.4W)
w White GW | Green and white
P :Pump TEMP:Tempoereture [amp (3.4W) R Re d GR | Green and red
BZ :Buzzer OIL :011 pressure.lamp (3.4W) ’
: RB | Red and black GO {Green anNd orangs
Rst :Starter relay Dg :Diode RW | Red and whit P Pink
Rfs :Fuel shut-off relay 2 "
Ru :Up relay Switch connection RY | Red anrd Yellow Br { Brown
Rd  :Down relay SWse:0n :Sit on the seat L Blue and white Sb [ Skyblue
) SWfp:0n :Disengage the front PTO LW [ Bluoe
LSu :Up IImit switch
SWrp:0n :Disengage the rear PTO
LSd :Down 1imit switch
SWb :0n :Depress the brake pedal
SWst:Starter switch
SWii:Connect the LSu:The lever turns up
SWse:Seat switch
:Connect the LSd:The lever turns
SWfp:Front PTO switch
: SWd :0n :Push the SWd down
SWrp:Rear PTO switch
SWec :0n :Fitl the collector with srass
SWb :Brake swiltch
SWt :0n :At the over heated
SWIi:Lift switch
SWo :0n :At the {ow oli pressure
SWd :Down switch
SWhi:0n :The lever turns up
SWc :Collector switch .
LSu :0ff:The mower highest position
SWt :Tempereture switch L.Sd :0ff:The mowsr lowest position
SWo :011 pressure switch pihe ®
SWhl:Head 1ights switch |[EZIZZIZ27723 Optlonal parts

S/EELOS/NVHOVIA ONIHIM

g€t



TRING COLOR CODE] & e ————————
Biack G |Green [R/PTO SW4 FUSIBLE
W (White [P (PINK e - R A Ty v F L INK}208
$ ‘Fr‘:?luw 8r g;r\gv';ﬁe COLLECTOR| { cCcoll 0.85R
L 1aToe ™ ISelSkysiue coSLvll_Ech;ZEl ﬁ.}ka !R%LSAY RESLAY SEAT
BH(Black and rea - A F/pTols | SW |5 0
Srglack ane el o[
I;l‘¥ ﬁeg ang whH‘e o ' | E% @ @
w
YG Y:llgvr:r a%g sgeen | | 36B20L
IR - :
GBiGreen and black % ISZ BATTERY
g\g grean ang whéte = 08'5 0.58
GY Gﬁggg ::d ;gllow = &/ _‘z}_w‘l FUEL PUMP
GL|Green and blue g = = ©
GOJGreen and orangs b -5 .
STARTER e o = o .5B 38
FUSE PUMP (3A)[_—o'\'o—7 0.5BW 0.R85 NC
BOX 0.5GR LIFT UP
B_ic
SOLENOID (10A) [ 38 0.58r P L_INO SW
3R 1)
LAMPS AND ~—o~-0—] ;
REVRT s B 35 0.85RW o 560 - L7
MOTOR (20A) [_C — 13 218 |0 ' LR RO nelay
——— I TTITTTT o] ; @ 0.5G0
'HOUR oo mole N |
{ METER g EE o o 560 d[{70f5
' (H 00.558*{63 E— 0.5YG ' b 8 M LIFT
: . 0.58 75..258 0.58 :% LW MOTOR
0.75P 0.5p ; 3
FUEL SHUT-OFF Em Hed o o s L
SOLENOID L AR = = 5 o @ z . ]
HEAD LAMPS 0.-881= °© o sn = A REDLAY
21Wx2 : : : §§ ]
3BW Jaa)
) p ' 10 fan
GLOW PLUGS TEMP SW 0.5GR| @ - - LIFT DOWN
OIL SW bt = = = m
0.5GY o o ga LIFT DOWN
0.655b o ” 1 PUSH SW
0.85Sh 0 EGLI olo
STARTER SW CONNECTION B N OCR
GLOW :18--—---~- 30 0| :3 549 FTe oz oo 28 l
OFF S ) | S 3%) o b ’J;’
ON AC-30 _?_@_@4 Q b——] 162 I
START: 50~-AC-30-17 G CHG OILTE \1\9\_,17 7 ol EWNFT SW
3.4Wx3 LIGHT
GENERATOR REGULATOR MONITOR STARTER SW
LAMPS SW

EELOS,/INVHOVIA ODONIHIM V3

LET



DIODE MONITOR
LAMPS SW

STARTER SW

ING COLO
WIRalacx G (?raCeCnJDE . P FUSIBLE
W (Wwhite [P |Fink prm——mme— =y LINKl208
8 (35,0 | [8idese | [ICOLEECTOR |
U 1Blue’" lSiSkybive |coLLECTOR } LAY RELAY BRAKE
BH|Black and reg - | F/PTO S ST SW 0
BY|Black and yeilow | SW
BL|Biack and blue I N - ® ©
RBI!Red and black | 0 | m
RW|Red and white 10.98 | )
RY{Red and Yeilow | . ]
Rt | - } :
BATTERY
| d ;
CIEFB‘ grg:nagndrg?ack -{J d 1 E 0.5 0
GW|Groen and whiis G .5BL .58 = BY
I N 050 FUEL PUMP
GO|Green and oranee 1
STARTER 0.8 =
[FUSE .85
: Box PUMP BA) — 0.5BW g gc LIFT UP
| SOLENOID (104) " L Ino SW
oL [0
{_ Ré“ﬁ?s’%'f%m 3 0.85RW - .
| MOTOR 20A) anan) 2LR 5 0‘5GO 2L gelay
I ooninioueni e e o .
THOUR i SR [ — 1 Y
i METER ol ol 0 56 Q 0.85
. .5G0
(I 3 ) o
'L : 1.258 0.58 ke LW MOTOR
___________ 10 ,75P N 1
FUESoCtNo s ¢ 0758 . R ° —
= — 55 = 0 o RELAY
IHEAD LAMPS 5 = D
[ aiwep CIER.0A] 00
' 0.
CLOW PLUGS TEMP SW LIFT DOWN
OIL SW = = = SW
He o o 2 LIFT DOWN
o s PUSH SW
STARTER SW CONNECTION VN
G —— oo =) OCR
GLOW :19------- 30 0.85R( ol 0o ,91}
OFF ) ol |o
ON : AC-30 52
START: 50-AC-30-17 FUSIBLE e
LIGHTS

3E1

S/ €195 /NVHOVIA ONIHIM TV3d



NUMERICAL INDEX 6003-096-100-00

PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY

- J061-210-015-00 17 23 | 6209-360-028-10 6 | 6211-360-004-10 7
J062-062-067-00 21 6 | 6209-409-001-00 9 19 | 6211-361-019-10 7

J062-076-082-00 21 5 | 6209-409-003-00 11 18 | 6211-510-002-00 5 10
V211-560-802-00 3| 6209-490-002-00 2 4 | 6211-511-003-00 5 11
14 | 6209-500-003-00 9 174| 6211-511-004-00 5 12

17 19 | 6209-580-002-10 20 37 | 6211-540-002-00 6 1

17 27 | 6209-587-001-00 13 4| 6211-560-002-00 6 3

22 4| 6209-600-002-00 7 3| 6211-599-001-10 5 13

V211-560-802-50 4 3| 6209-605-004-00 1 4 6 2
9 40 | 6209-610-001-00 5 3 6 4

V341-120-008-00 9 20 | 6209-610-002-10 9 4 | 6211-715-002-00 1 5
V411-260-006-00 20 41 | 6209-623-001-00 7 4| 6211-721-001-00 1 6
V600-110-600-40 20 12 | 6209-625-001-00 5 14 | 6211-721-002-00 1 7
V600-110-620-30 20 11 24 10 | 6211-751-001-10 2 2
V682-200-000-60 1 9 | 6209-625-002-00 9 5| 6211-760-003-10 5 29
V704-140-016-00 11 16 24 12 | 6211-777-007-20 10 1
Y705-140-012-00 9 32 | 6209-630-002-10 23 6 | 6212-111-009-00 13 1
V710-140-004-00 9 24 24 21 | 6212-114-009-00 14 1
20 21 | 6209-740-001-00 9 27 | 6212-116-009-00 14 3

20 31 | 6209-749-001-10 15 | 6212-121-004-00 13 2

V720-101-900-80 20 36 | 6209-788-001-00 5 27 | 6212-124-004-00 14 2
V720-102-401-50 16 9 | 6209-940-004-00 11 15 | 6212-126-004-00 14 4
24 16 | 6211-110-017-20 1 1| 6212-211-001-10 13 3

V723-102-005-50 17 31 | 6211-141-010-20 1 10 | 6212-230-003-00 13 5
24 20 24 3| 6212-235-001-00 13 6

1373-121-001-00 22 51 6211-150-006-00 1 2 | 6212-261-006-00 13 8
3625-540-004-00 9 22 | 6211-170-006-10 2 1| 6212-264-006-00 6 5
6209-000-002-00 11 19 | 6211-173-004-00 2 3| 6212-266-006-00 6 6
6209-000-003-00 1 11 24 4| 6212-310-010-00 15 1
6209-000-004-00 5 2 | 6211-210-020-10 5 1| 6212-310-010-10 15 1A
6209-000-004-10 5 24| 6211-258-001-00 5 8 | 6212-330-013-30 15 5
6209-000-013-00 15 7 24 8 | 6212-333-001-00 15 6
6209-009-001-00 16 6 | 6211-258-002-00 5 9 | 6212-371-014-20 15 8
6209-030-005-00 9 6 24 9 | 6212-379-001-00 15 9
6209-030-006-00 7| 6211-291-001-10 5 23 | 6212-511-004-00 12 1
17 28 | 6211-292-001-20 5 24 | 6212-521-002-00 15 3

6209-030-041-00 18 4 24 11 | 6212-522-003-00 12 2
6209-030-043-00 20 16 | 6211-310-006-20 9 1| 6212-523-003-00 12 6
6209-044-001-00 20 34 | 6211-311-005-10 9 36 | 6212-524-002-00 20 g
6209-046-001-00 9 16 | 6211-312-001-20 9 28 | 6212-531-005-10 5 6
6209-050-001-00 9 33 24 14 | 6212-535-001-00 12 4
6209-050-002-00 9 34 | 6211-312-002-20 9 37 | 6212-535-002-00 20 13
6209-056-001-00 20 7 24 15 | 6212-551-001-00 11 1
6209-300-002-00 17 18 | 6211-340-001-30 8 1| 6212-552-001-00 11 2
6209-360-010-00 21 2 | 6211-342-001-30 2 | 6212-561-001-00 11 3

139



140

6003-096-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6212-563-001-00 11 4 | 6213-671-012-00 18 5 6215-541-003-10 20 33
6212-565-001-00 11 51 6213-674-004-10 22 3| 6215-542-001-10 9 23
6212-569-002-00 1 8 | 6213-711-003-20 17 30 | 6215-542-002-00 20 20
24 2 | 6213-716-001-40 17 24 | 6215-543-003-20 20 19

6212-571-001-10 11 6 | 6213-721-001-00 5 22 | 6215-546-001-00 9 18
6212-575-001-00 11 7 6213-721-003-00 117 25 | 6215-549-001-10 5 26
6212-600-003-00 11 8 6213-729-001-00 17 22 | 6215-549-003-00 20 22
6212-611-004-10 11 9 | 6213-743-002-10 17 26 6215-549-004-10 20 24
6212-616-002-00 11 17 24 19 | 6215-549-006-00 20 26
6212-620-002-10 11 10 | 6214-111-014-00 3 1 6215-549-007-00 20 39
6212-621-003-10 11 11 6214-115-002-20 3 2 | 6215-549-007-10 20 394
6212-626-002-10 11 12 24 6 | 6215-549-008-00 20 43
6212-628-004-00 11 13 6214-141-015-00 4 1 6215-549-009-00 20 27
6212-628-005-00 11 14 | 6214-145-006-10 4 2 | 6215-549-010-00 20 28
6213-100-003-20 16 1 24 71 6215-549-021-00 20 38
6213-111-001-20 16 2 1 6215-300-005-00 19 1 6215-549-023-00 20 29
6213-120-003-00 16 3 | 6215-311-005-00 25 1| 6215-549-024-00 20 30
6213-125-001-00 16 4 | 6215-315-002-00 19 2 | 6215-600-057-00 20 1
6213-140-004-10 16 8 | 6215-330-007-00 25 2 | 6215-611-003-00 26 1
6213-145-001-00 16 10 6215-332-002-00 25 16 | 6215-612-003-00 26 34
6213-160-002-00 9 29 | 6215-339-002-00 25 15 | 6215-619-012-00 26 35
6213-161-001-00 9 30 | 6215-342-002-00 25 3 | 6215-619-013-00 26 37
6213-164-001-00 9 31 6215-343-002-00 25 4 | 6215-619-014-00 26 38
6213-240-002-00 16 15 6215-345-044-00 25 5 | 6215-619-015-00 26 39
6213-311-003-10 16 12 | 6215-345-045-00 25 6 6215-619-016-00 26 40
6213-319-001-00 9 2 | 6215-345-046-00 25 7 6215-621-004-10 20 8
6213-610-005-30 17 1 6215-345-047-00 25 8§ 1 6215-622-002-00 26 12
6213-611-003-20 17 2 | 6215-345-048-00 25 9 | 6215-629-017-00 26 13
6213-612-004-00 17 9 | 6215-345-049-00 25 10 | 6215-629-019-00 26 14
6213-613-002-10 17 8 | 6215-345-050-00 25 11 6215-629-020-00 26 18
6213-614-003-10 17 12 | 6215-345-051-00 25 12 | 6215-629-021-00 26 19
24 17 | 6215-345-052-00 25 13 6215-629-022-00 26 20

6213-614-006-10 117 17 | 6215-345-053-00 25 14 | 6215-629-023-00 26 21
24 18 | 6215-355-003-00 25 18 6215-629-024-00 26 22

6213-619-002-00 17 11 6215-359-003-00 25 17 | 6215-629-025-00 26 23
6213-619-003-00 17 10 6215-359-004-00 25 19 | 6215-629-026-00 26 24
6213-619-005-00 17 16 | 6215-410-035-10 19 3 6215-629-027-00 26 25
6213-621-003-00 17 6 | 6215-410-036-10 19 6215-629-028-00 26 26
6213-622-002-10 17 51 6215-412-001-20 21 1 6215-629-029-00 26 27
6213-631-002-00 17 3 | 6215-520-001-00 20 15 | 6215-629-030-00 26 28
6213-631-005-00 17 4 | 6215-526-001-10 20 17§ 6215-629-031-00 26 29
6213-641-004-00 18 2 | 6215-531-005-00 20 32 | 6215-629-032-00 26 30
6213-642-002-00 17 7| 6215-536-001-00 20 25 | 6215-629-033-00 26 31
6213-660-006-00 18 1 6215-541-001-00 20 18 6215-629-034-00 26 32
6213-669-002-00 18 3 6215-541-002-10 20 23 6215-631-004-00 26 2




6003-096-100-00

PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6215-634-002-00 26 15 | 6281-229-026-00 28 10 | 6902-050-816-00 9 38
6215-635-002-00 26 8 | 6281-229-027-00 28 11 6904~110-818-00 5 19
6215-635-003-00 26 36 | 6281-229-028-00 28 12 1 6904-110-840-00 5 18
6215-637-003-00 26 33 | 6281-229-031-00 28 4 | 6908-000-716-00 12 3
6215-639-006-00 26 16 | 6281-270-001-00 22 2 20 10
6215-639-007-00 26 17 | 6281-410-002-20 23 3 | 6908-000-750-00 15
6215-641-002-00 26 3 | 6281-910-001-00 23 5 | 6908-160-408-00 16
6215-643-003-00 26 41 6281-920-001-00 23 8 | 6908-160-510-00 5 17
6215-644-003-00 26 6 6281-971-001-10 23 1 6908-160-816-00 5 16
6215-649-003-00 26 b 6287-810-005-10 24 1 6908-161-018-00 15 2
6215-649-004-00 26 7| 6509-000-084-00 9 8 6909-110-406-00 5 28
6215-649-005-00 26 9 6509-030-037-00 9 9 9 35
6215-649-006-00 26 10 6509-360-912-10 21 3 20 40
6215-649-007-00 26 11 §509-605-019~10 5 5 | 6909-110-408-00 27 23
6219-732-003-00 23 4 9 3 6909-110-410-00 22 7
6219-752-011-00 20 2 | 6513-770-022-10 17 29 6909-110-508-00 12
6219-752-012-00 20 3 | 6515-419-014-00 21 4 9 41
6219-752-013-00 20 4 | 6581-117-007-00 21 10 11 20
6219-752-014-00 20 b | 6581-123-011-00 27 12 17 14
6219-752-015-00 20 B 6581-129-092-00 21 15 17 20
6281-100-003-00 22 8 6581-129-096-00 27 16 6909-111-406-00 20 35
6281-111-002-00 21 1 6581-129-099-00 27 13 6909-111-508-00 27 20
6281-115-004-00 27 11 6581-129-100-00 27 14 | 6909-150-506-00 20 42
6281-116-002-00 27 2 | 6582-450-014-00 23 2 | 6909-150-508-00 9 13
6281-118-001-00 21 9 | 6894-207-904-00 22 6 17 15
6281-121-003-00 27 3| 6894-240-902-00 13 7 17 21
6281-124-001-00 21 6 | 6894-453-344-00 5 20 - 21 22
6281-129-006-00 21 17 | 6901-066-645-00 15 10 6909-164-508-00 11 21
6281-129-007-00 27 1 6901-910-612-00 9 25 6909-164-708-00 42
6281-129-008-00 27 18 7 5| 6909-202-308-00 25
6281-129-009-00 21 19 12 5 6909-572-008-00 2 5
6281-129-010-00 217 4 20 14 24 5
6281-129-011-00 27 b) 23 7 | 6909-330-212-00 1 12
6281-129-019-00 21 21 6901-910-625-00 16 7| 6909-902-299-00 5 21
6281-151-004-00 27 8 | 6901-910-816-00 8 4 | 6909-906-105-10 16 13
6281-200-007-00 22 1 16 11 6909-920-843-00 9 17
6281-211-004-00 28 2 | 6901-910-830-00 17 32 9 21
6281-213-008-00 28 1 6901-910-835-00 9 11 9 26
6281-214-006-00 28 13 | 6901-910-840-00 9 10 16 14
6281-222-007-00 28 3 9 39 24 13
6281-229-021-00 28 5| 6901-910-845-00 9 15 | 6911-129-006-00 1
6281-229-022-00 28 6 17 13 | 6911-129-083-00 o]
6281-229-023-00 28 1 6901-911-020-00 8 3 | 6911-219-195-00 5
6281-229-024-00 28 8 10 2
6281-229-025-00 28 9 6901-911-025-00 22 9

141



142

NUMERICAL INDEX 6003-096-110-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F1G. KEY
J061-210-015-00 | 17 23 | 6209-360-010-00 | 21 2 | 6211-342-001-30 8 2
J062-062-067-00 | 21 6 | 6209-360-028-10 2 6 | 6211-360-004-10 7 1
J062-076-082-00 | 21 6209-409-001-00 9 19 | 6211-361-019-10 7 2
V211-560-802-00 3 6209-409-003-00 | 11 18 | 6211-510-002-00 5 10
9 14 | 6209-490-002-00 2 4| 6211-511-003-00 5 11
17 19| 6209-500-003-00 9 17A| 6211-511-004-00 5 12
17 27| 6209-580-002-10 | 20 37 | 6211-540-002-00 6 1
22 3| 6209-587-001-00 | 13 4 | 6211-560-002-00 6 3
V211-560-802-50 4 3| 6209-600-002-00 7 3| 6211-599-001-10 5 13
9 40 | 6209-605-004-00 1 4 6 2
V341-120-008-00 9 20| 6209-610-001-00 5 3 6 4
V411-260-006-00 | 20 41 | 6209-610-002-10 9 4 | 6211-715-002-00 1 5
V600-110-600-40 | 20 12 | 6209-623-001-00 7 4 | 6211-721-001-00 1 6
V600-110-620-30 | 20 11 | 6209-625-001-00 5 14| 6211-721-002-00 1 7
V682-200-000-60 1 9 ' 24 10 | 6211-751-001-10 2 2
V704-140-016-00 | 11 16 | 6209-625-002-00 9 5 | 6211-760-012-20 5 29
V705-140-012-00 9 32 24 12| 6211-777-007-20 | 10 1
V710-140-004-00 9 24 | 6209-630-002-10 | 23 6 | 6212-111-009-00 | 13 1
20 21 24 21| 6212-114-009-00 | 14 1
20 31| 6209-740-001-00 9 27| 6212-116-009-00 | 14 3
V720-101-900-80 | 20 36 | 6209-749-001-10 5 15| 6212-121-004-00 | 13 2
V720-102-401-50 | 16 9 | 6209-788-001-00 5 27| 6212-124-004-00 | 14 2
24 16 | 6209-940-004-00 | 11 15 | 6212-126-004-00 | 14 4
v723-102-005-50 | 17 31 | 6211-110-017-20 1 1| 6212-211-001-10 | 13 3
24 20 | 6211-141-010-20 1 10 | 6212-230-003-00 | 13 5
1373-121-001-00 | 22 4 24 3| 6212-235-001-00 | 13 6
3625-540-004-00 9 22| 6211-150-006-00 1 2 | 6212-261-006-00 | 13 8
6209-000-002-00 | 11 19| 6211-170-006-10 2 1| 6212-264-006-00 6 5
6209-000-003-00 1 11| 6211-173-004-00 2 3| 6212-266-006-00 6 6
6209-000-004-00 5 2 24 4 | 6212-310-010-00 | 15 1
___________________________ A
6209-000-004-10 5 24| 6211-210-020-10 5 1| 6212-310-010-10 | 15 14
6209-000-013-00 | 15 7| 6211-258-001-00 5 8 | 6212-330-013-30 | 15 5
6209-009-001-00 | 16 6 24 8 | 6212-333-001-00 | 15 6
6209-030-005-00 6| 6211-258-002-00 5 9 | 6212-371-014-20 | 15 8
6209-030-006-00 7 24 9 | 6212-379-001-00 | 15 9
17 28| 6211-291-001-10 5 23| 6212-511-004-00 | 12 1
6209-030-041-00 | 18 4| 6211-292-001-20 5 24| 6212-521-002-00 | 15 3
6209-030-043-00 | 20 16 24 11| 6212-522-003-00 | 12 2
6209-031-083-00 | 22 5| 6211-310-006-20 9 1| 6212-523-003-00 | 12 6
6209-044-001-00 | 20 34 | 6211-311-005-10 9 36| 6212-524-002-00 | 20 9
6209-046-001-00 9 16 | 6211-312-001-20 9 28| 6212-531-005-10 5 6
6209-050-001-00 9 33 24 14 | 6212-535-001-00 | 12 4
6209-050-002-00 9 34| 6211-312-002-20 9 37| 6212-535-002-00 | 20 13
6209-056-001-00 | 20 7 24 15 | 6212-551-001-00 | 11 1
6209-300-002-00 | 17 18 | 6211-340-002-20 8 1| 6212-552-001-00 | 11 2




6003-096-110-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6212-561-001-00 11 3 | 6213-669-002-00 18 3 | 6215-541-002-10 20 23
6212-563-001-00 11 4| 6213-671-003-00 18 5 | 6215-541-003-10 20 33
6212-565-001-00 11 5 6213-674-006-10 22 2 { 6215-542-001-10 9 23
6212-569-002-00 1 8 6213-711-003-20 17 30 | 6215-542-002-00 20 20

24 2 | 6213-716-001-40 117 24 | 6215-543-003-20 20 19
6212-571-001-10 11 6 | 6213-721-001-00 b] 22 | 6215-546-001-00 9 18
6212-575-001-00 11 7 6213-721-003-00 17 25 | 6215-549-001-10 b) 26
6212-600-003-00 11 8 6213-729-001-00 17 22 | 6215-549-003-00 20 22
6212-611-004-10 11 9 6213-743-002-10 17 26 6215-549-004-10 20 24
6212-616-002-00 11 17 24 19 | 6215-549-0606-00 20 26
6212-620-002-10 11 10 | '6214-111-014-00 3 1 6215-549-007-00 20 39
6212-621-003-10 11 11 6214-115-002-20 3 2 | 6215-549-007-10 20 39A
6212-626-002-10 11 12 24 6 | 6215-549-008-00 20 43
6212-628-004-00 1 13 | 6214-141-015-00 4 1 6215-549-009-00 20 217
6212-628-005-00 11 14 { 6214-145-006-10 4 2 | 6215-549-010-00 20 28
6213-100-003-20 16 1 24 7 6215-549-021-00 20 38
6213-111-001-20 16 2 | 6215-300-005-00 19 1 6215-549-023-00 20 28
6213-120-003-00 16 3 6215-311-005-00 25 1 6215-549-024-00 20 30
6213-125-001-00 16 4 | 6215-315-002-00 19 2 | 6215-600-057-00 20 1
6213-140-004-10 16 8 | 6215-330-007-00 25 2 | 6215-611-003-00 26 1
6213-149-001-00 16 10 | 6215-332-002-00 25 16 6215-612-003-00 26 34
6213-160-002-00 29 6215-339-002-00 25 15 | 6215-619-012-00 26 35
6213-161-001-00 30 | 6215-342-002-00 25 3 6215-619-013-00 26 37
6213-164-001-00 9 31 6215-343-002-00 25 4| 6215-619-014-00 26 38
6213-240-002-00 16 15 | 6215-345-044-00 25 51 6215-619-015-00 26 39
6213-311-003-10 16 12 | 6215-345-045-00 25 6 | 6215-619-016-00 26 40
6213-319-001-00 9 2 | 6215-345-046-00 25 7| 6215-621-004-10 20 8
6213-610-005-30 17 1 6215-345-047-00 25 8 | 6215-622-002-00 26 12
6213-611-003-20 17 2 | 6215-345-048-00 25 9 | 6215-629-017-00 26 13
6213-612-004-00 17 9 6215-345-049-00 25 10 | 6215-629-019-00 26 14
6213-613-002-10 17 8 6215-345-050-00 25 11 6215-629-020-00 26 18
6213-614-003-10 17 12 | 6215-345-051-00 25 12 | 6215-629-021-00 26 19

24 17 6215-345-052-00 25 13 6215-629-022-00 26 20
6213-614-006-10 17 17 | 6215-345-053-00 25 14 | 6215-629-023-00 26 21

24 18 | 6215-355-003-00 25 18 | 6215-629-024-00 26 22
6213-619-002-00 17 11 6215-359-003-00 25 17 | 6215-629-025-00 26 23
§213-619-003-00 17 10 | 6215-359-004-00 25 19 | 6215-629-026-00 26 24
6213-619-005-00 17 16 | 6215-410-035-10 19 3 6215-629-027-00 26 25
6213-621-003-00 17 6215-410-036-10 19 6215-629-028-00 26 26
6213-622-002-10 17 51 6215-412-001-20 21 6215-629-029-00 26 21
6213-631-002-00 17 3 ] 6215-520-001-00 20 15 | 6215-629-030-00 26 28
6213-631-005-00 17 4| 6215-526-001-10 20 17 | 6215-629-031-00 26 29
6213-641-004-00 18 2| 6215-531-005-00 20 32 | 6215-629-032-00 26 30
6213-642-002-00 17 7 6215-536-001-00 20 25 | 6215-629-033-00 26 31
6213-660-006-00 18 1 6215-541-001-00 20 18 | 6215-629-034-00 26 32

143



144

6003-096-110-00

PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
6215-631-004-00 26 2 ] 6281-229-002-00 28 2 | 6901-910-625-00 16 7
6215-634-002-00 26 15 | 6281-229-003-00 28 3 | 6901-910-816-00 8 4
6215-635-002-00 26 8 | 6281-229-004-00 28 6 16 11
6215-635-003-00 26 36 | 6281-229-005-00 28 5§ 6901-910-830-00 17 32
6215-637-003-00 26 33 | 6281-229-006-00 28 8 | 6901-910-835-00 9 11
6215-639-006-00 26 16 | 6281-229-007-00 28 9 | 6901-910-840-00 9 10
6215-639-007-00 26 17 | 6281-229-008-00 28 11 9 39
6215-641-002-00 26 3| 6281-229-005-00 28 10 | 6901-910-845-00 9 15
6215-643-003-00 26 4 | 6281-223-010-00 28 14 17 13
6215-644-003-00 26 6 | 6281-229-011-00 28 15 | 6901-911-020-00 8 3
6215-649-003-00 26 5| 6281-229-012-00 28 19 10
6215-649-004-00 26 71 6281-229-013-00 28 20 | 6901-911-025-00 22 3
6215-649-005-00 26 9 | 6281-229-014-00 28 21 | 6902-050-816-00 9 38
6215-649-006-00 26 10 | 6281-229-015-00 28 22 | 6904-110-818-00 5 19
6215-649-007-00 26 11 6281-229-016-00 28 23 | 6904-110-840-00 9 18
6219-732-003-00 23 4| 6281-229-017-00 28 24 | 6908-000-716-00 12 3
6219-752-011-00 20 2 | 6281-229-018-00 28 25 20 10
6219-752-012-00 20 3 | 6281-271-002-00 28 26 | 6508-000-750-00 15 4
6219-752-013-00 20 4] 6281-410-002-20 23 3 | 6908-160-408-00 16 )
6219-752-014-00 20 5| 6281-910-001-00 23 5| 6908-160-510-00 ) 17
6219-752-015-00 20 6 | 6281-920-001-00 23 8 | 69508-160-816-00 b) 16
6281-100-003-00 22 7| 6281-971-001-10 23 1] 6908-161-018-00 15 2
6281-111-002-00 27 1| 6287-810-005-10 24 1] 6909-110-406-00 5 28
6281-115-004-00 27 11 | 6509-000-084-00 8 9 35
6281-116-002-00 27 2 | 6509-030-037-00 9 20 40
6281-118-001-00 27 9 | 6509-360-912-10 21 3 | 6909-110-408-00 27 23
6281-121-003-00 27 3 | 6509-605-018-10 5 5 | 6909-110-410-00 22 6
6281-124-001-00 21 6 9 3 | 6909-110-508-00 9 12
6281-129-006-00 27 17 | 6513-770-022-10 17 29 9 41
6281-129-007-00 27 7| 6515-419-014-00 21 4 11 20
65281-129-008-00 27 18 | 6581-117-007-00 27 10 17 14
6281-129-009-00 27 19 | 6581-123-011-00 21 12 17 20
6281-129-010-00 21 4 | 6581-129-092-00 27 15 | 6909-111-406-00 20 35
6281-129-011-00 27 5 | 6581-129-096-00 217 16 | 6909-111-508-00 21 20
6281-129-019-00 27 21 | 6581-129-093%-00 21 13 | 6909-150-506-00 20 42
6281-151-004-00 27 8§ | 6581-129-100-00 21 14 | 6909-150-508-00 9 13
6281-200-016-00 22 1| 6582-450-014-00 23 2 17 15
6281-213-003-00 28 71 6894-240-902-00 13 7 17 21
6281-214-003-00 28 12 | 6894-453-344-00 5 20 27 22
6281-214-004-00 28 13 | 6901-066-645-00 15 10 | 69095-164-508-00 11 21
6281-215-001-00 28 17 | 6901-910-612-00 25 | 6909-164-708-00 § 42
6281-216-001-00 28 18 5 | 6909-202-308-00 9 25
6281-217-001-00 28 16 12 5 | 6808-572-008-00 2 5
§281-221-001-00 28 4 20 14 24 5
6281-222-004-00 28 1 23 7| 6909-830-212-00 1 12




___________________________

6003-096-110-00
PART CODE FIG. KEY PART CODE F16. KEY PART CODE F16. KEY

6909-902-299-00 5 21
6909-906-105-10 16 13
6909-920~-843-00 9 17
9 21

9 26

16 14

24 13

6911-129-006-00 1 3
6911-129-083-00 5 7
6911-219-195-00 5] 4

145



146

NUMERICAL INDEX 1593-097-110-00
. PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
J061-209-011-00 4 111 V210-260-602-00 38 14 | V211-660-802-00 3 5
J061-210-012-00 4 9 | V210-260-602-50 21 32 | V271-160-602-50 3 8
4 15 | V210-360-601-60 4 5 | V301-260-005-00 35 9
4 18 20 16 | V301-260-006-00 10
. 4 21 34 7 5 6
J061-210-015-00 2 20 | V210-360-602-00 26 11 36 6
J061-211-013-00 4 10 26 17 41 10
4 16 | Vv211-260-801-60 4 2 | V304-260-008-00 1 7
J061-232-040-00 2 12 5 11 12 10
J061-238-046-00 2 13 16 17 14
J061-247-055-00 3 14 30 10 32 9
J062-081-087-00 4 22 34 9 34 34
y111-163-002-00 21 47 | V211-260-802-00 10 10 | V304-260-010-00 2 25
40 23 23 15 6 7
41 29 23 17 11 20
V112-168-001-60 23 13 23 19 17 23
V120-366-001-60 34 16 | Vv211-260-802-50 1 15 30 25
34 19 30 5 32 5
40 13 31 4 | V304-460-010-00 18 5
41 19 | V211-260-803-00 30 3 | V304-460-016-00 20 10
¥120-376-002-00 34 26 | V211-260-804-00 21 38 | V305-260-010-00 12 18
V200-260-501-60 30 14 | V211-260-805-00 21 28 12 20
V201-260-801-60 9 16 | V211-261-002-00 17 5 36 14
V201-260-803-00 9 10 24 9 | V305-260-012-00 46 3
V201-260-804-00 9 11 27 2 | V305-260-020-00 29 8
V201-260-805-00 32 8 32 3| V328-261-110-00 7 5
V201-260-808-50 9 14 | Vv211-261-002-50 20 14 | V328-262-110-00 25 12
V201-261-001-20 21 21 22 3| 25 23
V201-261-005-00 17 22 26 6 26 14
32 4 30 2 | V328-262-112-00 25 8
¥201-261-006-00 30 24 | V211-360-801-60 12 7 25 29
V201-360-804-50 8 2 26 19 27 19
V201-361-002-50 23 10 35 11 | V334-260-010-00 25 18
¥201-460-802-00 23 7 40 17 | V334-460-010-00 21 26
V201-461-003-00 9 24 41 23 | V335-260-008-00 40 30
V203-461-002-00 3| V211-360-802-00 2 8 41 36
5 20 2 19 | V335-260-012-00 25 27
V203-461-002-50 20 20 3 11 | Vv350-160-004-00 34 23
V210-260-601-20 20 18 5 71 V350-160-006-00 34 14
27 4 27 17 | V360-260-006~00 4 5
34 31 | V211-361-002-00 5 19 39 13
¥210-260-601-60 6 4 12 19 | V361-260-006-00 34 24
20 12 | v211-561-002-00 3 3| V363-260-008-00 5 12
38 13 | V211-561-002-50 24 3 12 13
39 12 ‘ 29 17 16 7




1593-097-110-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
V363-260-008-00 17 21 | V411-260-008-00 17 12 | V580-140-502-00 12 22
21 50 17 16 | V580-140-503-20 25 6
21 51 19 10 | V600-110-600-40 21 6
26 20 21 40 21 13
35 T 23 9 217 12
40 18 33 5 | V600-110-600-50 10 2
41 24 35 3 | V600-110-600-70 21 10
V363-260-010-00 2 24 37 3 21 18
29 3 37 13 | V600-110-620-20 21 23
V401-160-003-00 21 48 | V411-260-010-00 2 26 | V600-110-620-30 21 3
40 24 b 22 | V600-110-620-60 11 8
41 30 6 8 | V600-110-620-70 15 9
V401-160-005-00 30 15 17 30 | V600-110-630-40 11 9
35 10 19 14 | V600-110-630-50 11 2
V401-160-006-00 1 11 26 15 | V600-140-600-40 27 13
36 1 29 15 | V600-150-600-50 20 5
41 12 | V411-260-012-00 17 26 | V600-150-620-20 30 7
V401-160-008-00 1 8 21 20 | V600-150-620-30 7 3
8 3 30 21 25 20
3 7| V411-260-014-00 29 4 30 18
9 15 29 9 | V600-150-620-50 28 5
12 5 | V411-260-018-00 25 5| V607-150-620-20 30 19
23 8 | V411-260-020-00 17 2 | V653-425-331-50 10 3
34 35 | V500-162-501-50 6 11 | V653-430-403-00 9 3
40 29 37 5] 19
41 35 | V500-162-502-00 25 14 | V654-420-241-00 11 25
V401-160-010-00 1 4 25 25 | V654-425-311-30 14 3
5 21 26 16 | V682-200-001-00 21 19
9 25 | VB00-162-502-50 7 7| V704-140-015-00 19 3
11 22 | Vv500-163-001-50 17 17 19 6
15 17 31 | V704-140-016-00 15 8
138 (§ 19 11 | V704-140-017-00 16 4
20 21 21 41 | V704-140-020-00 21 14
21 21 33 6 | V704-140-025-00 10 4
23 11 | V500-163-002-00 17 27 14 5
25 13 30 22 20 6
V401-160-012-00 25 30 36 11 | V704-140-035-00 21 11
27 21 | Vb00-163-002-50 19 15 | V705-140-035-00 21 24
V401-160-016-00 20 9 25 9 30 8
V411-260-003-00 21 49 25 31 | V705-140-040-00 7 4
40 25 27 22 25 21
41 31 29 5 | V705-140-042-00 9 4
V411-260-006-00 6 10 29 10 9 20
41 11 | V500-163-003-00 17 3 27 9
V411-260-008-00 12 14 | V580-140-502-00 8 8 21 14

147



148

1593-097-110-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
V705-146-047-00 10 6 1427-621-002-10 5 2 1593-102-001-10 2 10
, 20 7 1427-621-012-00 26 7 1593-102-002-10 2 11
V720-101-900-80 9 17 35 6 1593-102-003-20 2 14
V720-101-301-00 21 22 38 15 1593-102-004-20 2 15
V720-102-401-10 12 2 | 1427-934-013-00 44 5 1593-102-005-30 2 6
V720-102-401-20 11 23 1427-941-016-00 45 5 1593-102-006-50 2 21
V721-103-105-00 9 1 1432-403-007-10 24 2 1593-102-009-10 2 23
21 35 1444-122-002-00 17 13 1593-102-011-00 2 7
V740-130-420-380 9 6 1444-601-015-00 38 18 1593-102-012-00 2 22
9 22 1444-621-008-00 36 18 1593-102-500-10 2 1
V742-120-420-60 21 10 1444-621-311-00 38 3 1593-102-502-00 2 2
V744-112-250-70 21 30 . 1444-621-312-00 38 9 1593-102-503-00 2 3
V744-120-350-170 9 23 1480-207-011-00 27 8 1593-102-504-00 2 4
V744-125-470-30 10 7 1488-611-001-00 36 9 1593-102-505-00 2 5
V744-130-420-80 9 5 1524-122-001-00 17 7 1593-103-0564-00 3 2
9 21 1527-604-002-00 37 18 1593-103-500-10 3 1
V744-135-550-80 21 29 1544-104-204-00 3 9 1593-104-001-40 3 12
V760-150-000-00 24 B 1544-104-205-00 3 10 1593-104-004-00 3 13
V762-150-000-00 17 4 | 1560-104-010-40 2 16 1593-104-500-00 3 6
24 7 1560-132-007-30 12 12 1593-104-502-00 ] 3
V999-200-003-00 18 3 17 15 15693-105-001-30 4 8
28 3 1560-281-007-50 12 23 1593-105-002-30 4 17
W201-261-009-00 12 16 1560-664-250-00 40 19 1593-105-005-00 4 7
W201-261-206-00 46 2 41 25 1593-105-211-20 4 12
1302-225-003-00 21 20 1560-664-252-00 40 20 1593-105-212-20 4 13
1323-220-012-00 16 9 41 26 1593-105-213-10 4 14
1337-401-006-00 17 19 1560-664-253-00 40 21 1593-112-002-50 5 5
1337-708-007-00 21 53 41 21 1593-112-003-20 5 3
1365-121-005-00 21 25 1564-512-001-00 26 2 1593-112-051-30 b 4
30 26 1564-654-213-00 39 4 1593-112-200-10 ) 1
1373-121-001-00 32 10 1568-302-001-00 14 2 1593-112-222-00 5 9
1376-121-001-00 7 6 1575-623-009-00 40 2 1593-112-510-30 5 3
11 21 41 2 1593-112-520-10 5 13
25 24 1575-623-010-00 40 3 1593-117-001-40 6 3
1376-606-005-00 36 16 41 3 15693-117-003-10 6 6
1386-241-002-00 18 4 1581-621-290-00 40 16 1593-117-200-20 6 1
28 4 41 22 1593-117-510-20 6 2
1415-120-006-00 17 20 1588-105-210-00 4 4 1593-120-001-30 7 2
1416-600-057-00 35 8 1588-117-001-00 33 4 1593-120-500-20 7 1
1424-101-203-00 2 17 1593-101-003-20 3 6 1593-122-005-00 8 6
1424-101-204-00 2 18 1593-101-009-10 1 12 1593-122-006-00 8 )
1425-621-004-00 2 9 1593-101-011-10 1 13 1593-122-051-00 8 1
3 4 1583-101-012-00 1 14 1593-122-530-30 8 4
1427-130-260-00 20 17 1593-101-210-40 1 1 1593-201-004-10 9 12
1427-601-003-00 19 4 1593-101-220-40 1 2 1593-201-051-40 9 1




1593-097-110-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1593-201-052-50 9 9 | 1593-304-008-00 | 15 10 | 1593-341-001-40 | 21 2
1593-203-004-20 | 10 8 | 1593-304-051-20 | 15 1| 1593-341-002-40 | 21 17

21 36| 1593-304-052-20 | 15 2 | 1593-341-003-20 | 21 12

1593-203-005-20 | 10 9 | 1593-304-053-10 | 15 5 | 1593-341-004-20 | 21 15
21 37| 1593-304-054-10 | 15 3| 1593-341-005-10 | 21 7

1593-203-053-10 | 10 5| 1593-304-055-10 | 15 6 | 1593-341-006-00 | 21 9
1593-203-057-20 | 10 11| 1593-304-057-10 | 15 7| 1593-341-008-00 | 21 33
1593-203-058-20 | 10 12 | 1593-307-051-20 | 15 12 | 1593-341-009-00 | 21 34
1593-203-200-20 | 10 1 15 16 | 1593-341-012-10 | 21 52
1593-205-016-40 | 11 17 | 1593-307-052-10 | 15 13 | 1593-341-013-00 | 21 5

______________________________________________________________________ L L S —
1593-205-024-00 | 11 27 15 17 | 1593-341-014-00 | 21 8
1593-205-025-00 | 11 28 | 1593-307-053-10 | 15 14 | 1593-341-200-20 | 21 4
1593-205-026-10 | 11 29 15 18 | 1593-341-210-20 | 21 16
1593-205-051-20 | 11 1| 1593-307-500-30 | 15 11 | 1593-341-220-10 | 21 31
1593-205-052-20 | 11 3| 1593-307-510-30 | 15 15 | 1593-341-230-20 | 21 42
1593-205-053-10 | 11 4| 1593-310-054-20 | 16 5 | 1593-341-240-20 | 21 39
1593-205-054-10 | 11 5| 1593-310-055-20 | 16 6 | 1593-341-300-60 | 21 1
1593-205-055-10 | 11 6 | 1593-310-500-30 | 16 1| 1593-342-001-00 | 22 2
1593-205-056-30 | 11 7| 1593-310-520-20 | 16 3| 1593-342-200-00 | 22 1
1593-205-058-20 | 11 10 | 1593-310-540-00 | 16 8 | 1593-401-007-20 | 23 2
_______________________________________________________________________ oY U USSR UPRD AU U

1593-205-059-20 | 11 11 | 1593-312-008-00 | 17 25 | 1593-401-008-10 | 23 12
1593-205-061-30 | 11 12 | 1593-312-009-00 | 17 11 | 1593-401-013-00 | 24 1
1593-205-062-30 | 11 13 | 1593-312-051-30 | 17 8 | 1593-401-071-50 | 23 4
1593-205-063-20 | 11 14 | 1593-312-052-20 | 17 9 | 1593-401-270-00 | 23 6
1593-205-064-10 | 11 15 | 1593-312-055-20 | 17 18 | 1593-401-510-60 | 23 1
11593-205-065-10 | 11 16 | 1593-312-056-20 | 17 32 | 1593-401-591-10 | 23 18
1593-205-068-20 | 11 18 | 1593-312-220-00 | 17 10 | 1593-402-051-10 | 24 5
1593-205-069-30 | 11 19 | 1593-312-510-50 | 17 1| 1593-402-210-00 | 24 4
1593-205-071-30 | 11 24 | 1593-312-520-30 | 17 28 | 1593-402-510-40 | 24 8
1593-205-073-20 | 11 26 | 1593-312-530-00 | 17 5 | 1593-403-001-10 | 25 11
1593-215-004-30 | 12 8 | 1593-317-201-00 | 18 2 | 1593-403-003-10 | 25 10
1593-215-006-00 | 12 24 | 1593-317-210-00 | 18 1| 1593-403-004-10 | 25 3
1593-215-051-60 | 12 3| 1593-332-051-30 | 19 9 | 1593-403-005-00 | 25 28
1593-215-053-20 | 12 6| 1593-332-052-10 | 19 7| 1593-403-007-20 | 25 22
1593-215-250-40 | 12 21 | 1593-332-053-00 | 19 8 | 1593-403-009-00 | 25 4
1593-215-500-30 | 12 1| 1593-332-520-30 | 19 1| 1593-403-052-30 | 25 15
1593-215-520-10 | 12 - 15 | 1593-333-500-30 | 19 12 | 1593-403-056-40 | 25 16
1593-216-003-30 | 13 5| 1593-334-052-00 | 20 3| 1593-403-058-30 | 25 26
1593-216-004-10 | 13 6 | 1593-334-054-30 | 20 2 | 1593-403-500-80 | 25 1
1593-216-005-00 | 13 7| 1593-334-055-00 | 20 4| 1593-403-510-80 | 25 2
1593-216-051-10 | 13 3| 1593-334-056-50 | 20 1| 1593-403-530-60 | 25 19
1593-216-052-20 | 13 4| 1593-334-300-20 | 20 11 | 1593-406-004-00 | 26 10
1593-216-501-10 | 13 1| 1593-334-310-20 | 20 13 | 1593-406-005-10 | 26 9
1593-303-051-20 | 14 4| 1593-335-058-00 | 20 19 | 1593-406-006-00 | 26 13
1593-303-500-10 | 14 1| 1593-335-500-50 | 20 15 | 1593-406-008-00 | 26 5

149



150

1593-097-110-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1693-406-240-10 26 12 | 1593-601-009-00 34 10 1593-621-510-30 38 2
1593-406-250-00 26 8 | 1593-601-011-00 34 15 1593-622-004-00 39 7
1593-406-500-30 26 1 1593-601-012-00 34 17 1593-622-211-10 38 16
1593-407-002-00 21 6 1593-601-013-00 34 18 1593-622-240-00 39 3
1593-407-004-40 | 27 3 1593-601-014-00 34 30 1593-622-250-00 39 2
1593-407-006-00 217 71 1593-601-054-00 34 33 1593-622-270-00 39 5
1593-407-007-20 217 15 | 1593-601-061-40 34 32 1593-622-280-00 | 39
1593-407-051-60 21 1 1593-601-062-20 34 2 | 1593-623-001-00 5 117
1593-407-200-40 21 5 1593-601-064-20 34 25 40 8
1593-407-510-50 27 11 1593-601-065-10 26 4 41 14
15693-407-520-40 21 16 1593-601-067-30 34 3 1593-623-002-00 40 T
1593-407-530-40 21 18 1593-601-069-00 26 3 41 13
1593-411-001-10 28 6 1593-601-071-00 34 4 1 1593-623-003-00 40 9
1593-411-052-20 28 1 1593-601-072-00 34 b} 41 15
1593-411-053-20 28 8 34 12 | 1593-623-203-00 40 6
1593-411-201-00 28 1 1593-601-073-00 34 28 41 7
1593-411-610-10 28 2 | 1593-601-074-00 34 27 | 1593-623-272-00 36 4
1593-553-003-20 29 2 | 1593-601-300-00 34 20 | 1593-623-273-00 36 5
1593-553-006-10 29 14 | 1593-601-500-50 34 1 1593-623-280-00 36 3
1593-553-007-20 29 7 1593-601-524-10 34 21 1593-623-503-00 40 4
1593-553-012-10 29 13 1593-601-525-10 34 22 41 4
1593-553-054-10 29 12 | 1593-606-006-10 35 4| 1593-623-504-00 40 5
1593-563-280-00 29 1 37 15 41 §
15693-553-500-60 29 11 1593-606-500-71 35 1 1593-623-510-40 40 10
1593-553-550-10 29 6 | 1593-611-001-00 36 13 41 16
1593-563-670-30 29 16 | 1593-611-011-20 36 2 | 1593-623-520-00 21 45
1593-554-051-00 30 | 1593-611-013-00 36 10 40 22
1593-554-210-30 30 17| 1593-611-014-00 36 15 41 28
1593-554-240-10 30 20 1593-611-058-00 36 12 | 1593-623-530-00 40 12
1593-554-310-00 30 11 1593-611-200-50 36 8 41 18
1593-554-312-00 30 12 | 1593-612-004-00 37 1 1593-623-540-00 40 1
1593-554-500-10 30 1 1593-612-005-00 37 2 | 1593-623-610-00 41 8
1593-554-531-30 30 23 1593-612-220-10 37 6 1593-623-630-00 41 1
1593-555-011-00 31 1 1593-612-230-00 37 9 | 1593-630-210-00 39 10
1593-555-012-00 31 2 | 1593-616-001-50 37 16 1593-630-211-00 39 11
15693-555-013-00 31 3 1593-616-002-40 37 17 1593-630-230-00 39 9
1593-557-001-30 32 2 | 1593-616-004-20 35 2 | 1593-901-006-20 42 5
1593-557-007-20 32 7 37 12 | 1593-901-008-00 42 6
1593-557-220-50 32 6 1593-616-500-21 37 10 1593-901-015-00 42 11
1593-557-500-40 32 1 1593-621-005-00 38 11 1593-901-016-00 42 1
1593-5567-570-40 32 11 1593-621-006-00 38 12 | 1593-901-017-00 42 2
1593-568-220-30 33 1593-621-230-30 38 4 1 1583-901-018-00 42 3
1593-558-226-00 33 2 | 1593-621-240-00 38 1 1593-801-019-00 42 4
1593-558-227-00 33 3 1693-621-250-10 38 6 1593-901-022-00 42 10
1593-601-002-40 34 13 1593-621-252-00 38 7 1593-904-001-00 43 1




1593-097-110-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1593-904-006-00 43 4 | 2502-407-001-10 19 2 | 3737-172-011-00 1 5
1593-904-008-00 43 6 | 2703-101-020-00 13 2 26 18
1593-904-011-00 43 2 | 2706-501-003-00 37 7 | 3746-111-011-00 20 8
1593-904-012-00 43 3| 2706-501-004-00 37 8 | 3746-185-014-00 30 16
1593-905-001-00 44 1 3560-201-015-00 317 4 40 15
1593-905-006-00 44 4 | 3600-201-013-00 17 29 41 21
1593-905-008-10 44 6 | 3610-631-002-00 21 44 | 3768-154-006-00 12 17
1593-905-011-00 44 2 34 8 | 3908-170-020-00 35 5
1593-905-012-00 44 3 | 3614-261-002-00 38 10 37 14
1593-906-001-00 45 11 3621-702-003-00 17 24 | 4106-105-303-00 6 5
1593-906-006-00 45 4 25 7 19 13
1593-906-008-00 45 6 | 3623-820-013-00 23 5 21 43
1593-906-011-00 45 2 | 3625-212-007-00 25 17 | 4301-210-002-00 34 11
1583-906-012-00 45 3| 3626-276-003-00 5 18 38 17
1600-112-231-00 5 15 | 3631-221-001-00 1 9 [ 4319-911-001-00 42 15
1600-112-232-00 5 10 | 3631-270-003-00 39 B 6213-200-002-10 4 1

5 16 | 3640-108-002-10 23 20 | 6219-755-001-00 4 3

1600-505-007-00 i 9 | 3640-220-004-00 12 9 | 7955-201-026-00 9 18

1600-902-023-00 43 5] 3640-220-005-00 12 11 §595-901-006-00 42 12

1614-922-200-10 46 1 3640-547-004-00 9 2 | 8595-901-007-00 42 13
1631-401-300-00 23 14 | 3642-496-002-10 30 6
1631-401-310-00 23 16 | 3642-436-202-00 30 13
1631-611-210-20 36 1 3643-586-001-00 4 20
1636-901-009-00 42 8§ | 3645-381-001-00 30 4
1636-901-015-00 42 9 | 3645-383-001-00 38 5
1636-901-022-00 42 14 | 3648-703-001-00 19 )
1640-903-006-00 44 9 | 3650-261-261-00 41 9
1640-903-013-00 44 7] 3650-262-202-00 41 5
1640-903-015-00 44 10 | 3650-270-214-00 38 3
1640-963-016-00 44 § | 3650-281-250-00 40 11
1640-903-026-00 43 9 41 17
1640-803-033-00 43 7| 3652-261-202-00 5 14
1640-863-035-00 43 10 | 3656-221-001-10 23 3
1640-903-036-00 43 8§ | 3659-310-004-00 4 19
1640-904-006-00 45 9 | 3661-212-001-00 34 6
1640-904-013-00 45 1 37 11
1640-904-016-00 45 8 | 3664-276-001-00 21 46
1640-904-019-00 45 10 40 26
2111-101-011-00 9 13 41 32
2144-117-002-00 36 17 1 3737-112-006-00 12 4
2145-542-230-00 40 27 | 3737-113-005-00 9 8
41 33 | 3737-172-009-00 34 29
2145-542-232-10 40 28 | 3737-172-010-00 39 8
41 34 40 14
2500-901-027-00 42 7 41 20

151



BPO49 1503-6497-110-04A wk%  ALPHABETICAL INDEX %% 97.02.20 P.
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
38 12 | BEARING,RB/6205S8 78 5 | BOLT/N8X20 12 A | BRACKET, ENGINE/LH 1 1
ARM 21 31 | BEARING,RB/6206 11 8 | BOLT/M8X45/7T 8 2 | BRACKET,ENGINE/RH 1 2
ARM/BRAKE 16 6 | BEARING,RB/6207 15 g | BOLT/M8X50 21 - 28 | BRACKET,PTO/F 20 13
ARM/CLUTCH-BRAKE 17 1 | BEARING,RB/6304 11 g | BOLT/S 1 15 | BREATHER, TANK CAP 37 7
ARM/DRAG coMp| 27 18 | BEARING,RB/6305 11 2 30 5 | BULB 18 4
ARM/HOOD ) g 34 32 | BEARING,RB/7004 | . 27 6 ] 31 ¢ N N 28 4
ARM/KNUCKLE/LH ~ coMpl 25 1 | BEARING,RB/720% 27 7 1 BOLT/SP 26 11 38 3
ARM/KNUCKLE/RH cCOMP| 25 2 | BELT/VBO38 20 2 26 17 | BULB,LAMP/12V21V 39 4
ARM/PTO ASSY} 18 1] BOLT (S/N6X16) 34 11 | BOLT/8X20 3 5 { BUSH 33 3
ARN,CLUTCH 32 1 38 17 | BOLT,BATTERY 5 5| BUSH/10X12X10 26 2
ARM,LIFT 30 23 | BOLT(S) M10X25 20 14 | BOLT,KMOB 36 12 | BUSH/15X17X11 19 2
ARM,PEDAL | 17 s{ ] 22 3 | BOLT,S/M6X25 | i 21 32 | BUSH/15X17X16 | 23 3|
ARM,PITHAN 1725 i) 76 6 | BOLT, SEMS 5 19 | BUSH/22X165 g 12
AXLE/FRONT ASSY| 24 4 30 2 12 19 | BUSH/25X28%25 24 5
BALL 21 19 | BOLT(SP) M8X20 2 8 17 6 | BUSH, COLUMN 26 9
BAND 40 9 2 19 20 18 | CABLE 5 13
41 15 3 11 21 38 | CABLE/ACCELERATOR 6 1
BAND,HARNESS | ¢ 39 8y s 5 (I R T 2 9 | CABLE/PTO ASSY| 18 ! 9
49 14 27 17 27 2 | CABLE,EARTH 5 8
41 20 | BOLT(SP)/M6X18 4 5 27 4 | CABLE,VWIRE 5 18
BAND, HOSE 30 16 20 16 30 3| CAM,CLUTCH 32 6
40 15 34 7 32 3| CAP 2 2
41 21 { BOLT/M 8X16 g 16 34 31 38 5
BAND,RUBBER | i 30 1 13 | BOLT/M 8X%20 ] 23 7| BOLT,SEMS _(S) | ¢ 6 S I 38 8
BAR/PTO 20 11 | BOLT/W €X30 g 10 20 12 | CAP/VHKEL 28 [
BAR,LIFT 30 20 | BOLT/H 8X40 g 11 38 13 | CAP,BATTERY 5 2
BATTERY/38B20L ASSYf 5 1| BOLT/M 8X50 32 8 39 12 | CAP,FUSE BOX 40 4
BEARING/6202SS 30 19 | BOLT/M 8X85 8 14 | BOLT,SENS (SP) 12 7 41 4
BEARING, NEEDLE 11 25 | BOLT/M06X28 5 9 26 19 | CAP,SHAFT(A)COXP 20 17
________________________ 14 3|mBoLi/M06x32 | 5 15} | 3 11 )CAP,TANK ________ | 37 6
BEARING,NR/KTZ532248 14 2 1 BOLT/MI0X1,25X20 1 3 40 17 | CAP, TIRE VALVE 18 3
BEARING,NR/TA2515Z 10 3 ‘ 5 20 11 23 28 3
BEARING,NR/TA30302Z g9 3 | BOLT/M10X1.25X25 15 3 | BOLT,SEHS (S) 10 10 | CASE 21 2
g 19 | BOLT/M10X12 21 21 23 15 | CASE/CHANGE SHAFT 12 3
BEARING,RB/6004 21 6 | BOLT/N10X130 29 13 23 17 | CASE/STEERING 27 1
B 21 13 | BOLT/M10X20 | ¢ 3 ;N R 23 1 19 | CASE/TRANSMISSION LH 9 1]
27 17 | BOLT/M10X25 20 20 38 14 | CASE/TRANSHMISSION RH 9 9
BEARING,RB/6004S 27 13 23 10 | BOLT,SEMS (S) M8X16 4 2 | CASE,DIFF 15 1
BEARING,RB/6005 10 2 24 3 5 11 | CASE,GEAR 30 4
BEARING,RB/60058S 20 5 29 17 16 2 | CASE, INPUT 10 5
BEARING,RB/6007 21 10 | BOLT/M10X30 9 24 30 10 | CASE,PTO REAR 21 17
I 21 1 18 { BOLT/M10X5¢ |17 22f ] 34 g | CHASSIS ASSYl 23 ] 1|
BEARING,RB/6202 B3 73 37 4 | B00T 33 7 T CLANP 36 18
BEARING,RB/6202SS 30 7 | BOLT/H10X60 30 24 36 4 | CLAMP/VIRE/08-11 4 11
BEARING,RB/6203 21 3 | BOLT/N10X80 12 16 49 21 | CLAMP/VIRB/10-12 4 9
BEARING,RB/6203SS 7 3 | BOLT/H12X60 46 2 40 28 4 15
25 20 | BOLT/M5X0.8X16 30 14 41 27 4 18
30 18 { BOLT/H6X25 3 8 41 34 4 21

p—

2at



BPO49  1593-097-110-04 k% ALPHABETICAL INDEX  %#x 97.02.20 2
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
CLAWP/VIRE/10-15 2 20 | COVER/SVITCH 39 & | GRONNET 35 § [ KEY 4SSV 38 10
CLANP/WIRE/11-13 4 10 | COVER/44X10 25 3 38 15 | KEY,SHIFT 13 4
4 16 | COVER,BRAKE 16 1 40 8 | KNOB 6 5
CLAMP/WIRE/32-40 2 12 | COVER,F/PT0 coMP| 20 15 41 14 19 13
CLAMP/WIRE/38-46 2 13 | COVER,NETAL 21 53 | GROMMET/10X30X5 35 2 21 43
| CLAMP/WIRE/47-55 | 3 14 | CUSHION,PRDAL/RUBBER| 1 9| 37 12 | KNOB,SET/12 | 23 ! 5
CLAMP , HARNESS [ 5 | DANPER ASSY 33 1 | GROMNET/150 40 7 [ L-BAAL LH 171
2 9 | DIODE/3. 04 41 5 41 13 | L-BALL RH 12 9
3 4 | DRUM,BRAKE 16 3 | GUIDE/LH ENGINE 1 12| LABEL a4 4
26 18 | ELEMENT 3 7 | GUIDE/RH ENGINE 1 13 | LABEL/CAUTION/BATTER, 42 14
CLAMP,MAIN HARNESS | 34 29 | FENDER coupl 35 1 | HANGER,SUPPORT 21 44 | LABEL/CAUTTON/MOTOR | 42 10
CLAMPER | 23 20 | FILTER,FUBL ______ | 4 ] N I 34 8 | LABEL/CE | 42 " 7
CLEANER, ATR ASSV [ 73 6 | FLANGE/CONTRUL ~COMP[ 27 16 | HARNESS/GENERATOR 11 8 | LABEL/CHANGE 47 5
CLIP(B) 37 18 | FORK,SHIFT 13 1 | HARNESS/LIFT MOTOR | 40 10 | LABEL/D/BATTERY 43 8
CLIP/HOSE/8,1-8,7 4 22 | FORK,SHIFT PTO 21 186 41 16 a4 8
‘CLUTCH/139 7 1 | FUSE/32V034 40 2 | HARNESS/MAIN  ASSY 40 1 45 8
CLUTCH,ONE-WAY 21 9 41 2 | HARNESS/MAIN/S a1 1 | LABEL/D/STARTER 43 10
| COLLAR/16X30X02 | | 11 26 | FUSE/32V10A | 40 3 | HITCH/REAR ¢ SET| 22 8 R 44 10
COLLAR/17X30X7 21 5 41 3 | HOLDER (FUEL FILTER) |~ 4 3 45 77710
COLLAR/21K25X08 27 15 | FUSE/32V20A 40 6 | HOLDER/SWITCH 36 2 | LABEL/MATNTENANCE 42 11
COLLAR/25X35X02 10 12 41 7 | HOLDER,BATTERY 5 4 | LABEL/NOISE/LPA/90 | 42 8
COLLAR/26X32X41 20 4 | GASKET 37 8 | HOOD/A conp| 34 1 | LABEL/OPERATION/D 43 2
COLLAR/26X32X53 28 6 | GASKET, HUFFLER 3 2 | HOOD/B 34 30 | LABEL/OPERATION/E 45 2
COLLAR/26X35%03 | 1 15 13 | GAUGE,FUBL ______ | 3 37 ! 9 | HOOK,RADIATOR PANEL | 2 23 | LABEL/QPERATION/F __| ¢ 44 2
15 "~ 717 | GEAR 91 """ 17 | HOOK, SPRING/D=32 99 14 | LABEL/PARKING/D 43 3
COLLAR/31X38X06 25 22 | GEAR SET 10 1 | HOSE/ATR CLEANER 3 12 | LABEL/PARKING/E 45 3
COLLAR/31X41X03 15 12 | GEAR(HELICAL/T72) 27 11 | HOSE/06X10X185 4 8 | LABEL/PARKING/F 44 3
15 16 | GEAR/52-15) 14 1 | HOSE/07X13X120 4 18 | LABEL/PTO 21 52
COLLAR/34X45X02 11 15 | GRAR,BEVEL/12 15 5 | HOSE/1400 4 12 | LABEL/SHIFT CAUTION | 44 6
| COLLAR/34X48XK13 | L1 ___16 | GEAR,SPUR 1 ] 11 __ 17 | HOSE/1870 __4 13 | LABEL/SW/HEAD LANP | 39 7|
COLLAR/48X57X3 71 8 | GEAR,SPUR/T6 11~ 24 | HOSE/Z10 27715 | LABEL/W/FAN 43 g
COLLAR,CHANGE LEVER | 12 17 | GEAR,SPUR/17 21 15 | HOSE/270 2 14 44 g
COLLAR, SHIFTER 13 2 | GEAR,SPUR/22-F2 11 6 | HOSE/400 4 17 45 g
COLLAR,WHEEL THRUST | 15 14 | GEAR,SPUR/23-F5 11 10 | HOSE/6X12X180 4 7 | LABEL/W/RADIATOR 43 7
15 18 | GEAR,SPUR/28 21 7 | HOSE,RADIATOR/LY 2 11 44 7
| COLLAR,26X32X14 | 8 7 | GEAR,SPUR/29-F3 | 1 5 | HOSE,RADIATOR/UP __ | _: 2 10| 45 7
COLUNM, STEERING ASSY] 26 § | GEAR, SPUR/29-¥4 1T "~ 7711 | HOSE, VINVL ) 5 | LABEL/VARNING/BELT | 42 12
CONNECTOR 2 16 | GEAR,SPUR/33 11 18 | HUB(08X12X10) 17 11 | LABEL/WARNING/HOT 42 13
COUPLING 8 1 | GEAR,SPUR/34-F3 11 12 | HUB/60X76X40 10 11 | LABEL/VWARNING/SLOPE | 42 9
COVER 30 12 | GRAR,SPUR/34-F4 11 4 | HUB,PTO FRONT 24 8 | LABEL,CAUTION/D 43 1
31 2 | GEAR,SPUR/40-F5 11 3 | HUB,STEERING COLUNN | 26 10 43 4
P O 38 7 | GRAR,SPUR/41-F2 ___ | | 11 13 | INSULATOR | 1 1 6 | LABEL,CAUTION/E | 45 1|
COVER/FRONT/C 34 7717 | GEAR,SPUR/50 15 2 [ INSULATOR/T0X30X03 | 37 7 | LABEL, CAUTION/F 44 1
COVER/FRONT/LH 34 15 | GEAR,SPUR/51-F1 11 14 | INSULATOR/22 23 2 | LABEL,CHANGE KNOB 42 6
COVER/FRONT/MESH 34 13 | GRIP/14X82 12 23 | JOINT,BALL 25 28 | LABEL,FUEL/D 43 5
COVER/FRONT/RH 34 18 | GRIP,BRAKE 17 29 | JOINT,BALL/LH 25 10 | LABEL,FUSE/E 45 4
COVER/LOWER ASSY, 34 20 | GROMMET 5 17 | JOINT,BALL/RH 25 11 | LABEL,SHAFT CAUTION | 43 6
COVER/REAR 23 4 26 7 | JOINTT-TYPE 4 20 45 6

€41



BP0OA9  1593-097-110-0A #x%x  ALPHABETICAL INDEX  %#x 97.02.20
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
LANP/HEAD SET | 39 1| NUT/N 5 35 g | -RING/G50 3 7| PIN,SPLIT/3 X256 7722
LAMP,HEAD ASSY 39 2 | NUT/M 6 110 21 35 29 5
LAMP,MONITOR 38 2 5 6 | 0-RING/P 8 9 17 28 10
LEAD 39 3 36 6 | 0-RING/P11 12 2 | PIN,SPLIT/3X30 17 3
LENS 38 16 41 10 | 0-RING/P12 11 23 | PIN,SPRING/5 X20 ¥ | 8 8
LEVER/PTO CONP| 21 42 |NUT/M 8 _ | ] 1 7 | ORNAMENT/F | 4 42 al 1222
LEVER, AXLE 6 Z 17777710 | ORNAMENT/LH Y 1] PIN,SPRING/5 ¥3Z W | 25 6
LEVER, CHANGE 12 21 17 14 | ORNAMENT/RH 42 2 | PINION,BEVEL/11 15 6
LEVER,PTO 18 12 32 3 | ORNAMENT/133 42 3 | PLATE/CAPRING 8 5
LIFT/270 conp| 29 11 34 34 | PACKING 2 18 | PLATE/IR-19X42 12 6
LINING/13X50X3 6 g | NUT/NO6 5 10 3 8 | PLATE/IRX13X35 21 46
LINING/50 | ¢ 34 6 5 16|PAD ] 17 A e 40 26
37 77711 | NUT/HTO 7 "7 724 | PAD,STEERING WHEEL | 26 13 17417732
LINK COMP| 28 1 12 18 | PANEL/INSTRUMEN SET | 38 1 | PLATE/L-34X50 23 12
LINK/A 28 6 12 20 | PANEL/INSTRUMENT 38 11 | PLATE/L/15X55 38 11
LINK,FUSIBLE 5 14 18 5 | PANEL/RADIATOR 2 21 | PLATE/L/32X87 23 18
41 9 21 26 | PIN (10X18) 15 10 | PLATE/U-32X32 12 15
MARK,FUEL | 45 ¢ 3 R 25 17 | PIN/COUNTER REVERCE | 11 __ 19 | PLATE/170X215 | : 22 2 |
WARK , FUEL/FR 44 5 95 18 | PIN/10X382 36 10 | PLATE/32X26 177
MAT/LH 37 16 36 14 | PIN/15X108 28 2 | PLATE, AXLE 6 3
MAT/RH 37 17 | NUT/M10X1,25 7 5 | PIN/15X32 23 7 | PLATE,BATTERY 5 3
METAL,CLUTCH 7 2 | NUT/N12 25 27 | PIN/15X47 16 5 | PLATE,CHANGE ARN 32 7
METAL,LIFTARN 29 16 46 3 | PIN/8X36 35 4 | PLATE,CLUTCH CAM 32 11
METER/HOUR SET | 39 ¢ 9 | NUT/MI2X1.25 | : 25 N R 37 15| PLATE,1/22X240 | : 31 3 |
WETER, HOUR ASSV 3910 25 7 i9 | PIN/6X45 8 6 | PLATE, 1/29X475 31 1
NOTOR ASSY 30 11 27 19 | PIN,DIFF PINION 15 7 | PLATE,LIFT CASE 30 1
HUFFLER 3 1| NUT/H16 20 10 | PIN,KNOCK 9 8 | PLATE, NOTOR 30 9
NET/100X388 34 10 | NUT/N20 29 8 | PIN,PARRAREL 13 6 | PLATE, PACKING 17 28
NET,LOVER COVER/LH | 34 21 | NUT/M6 4 6 | PIN,PTO 21 34 | PLATE,SIDE 32 2
NET,LOVER COVER/RH | 34 22} 1 : 39 13 | PIN,SNAP/8 | 3 35 5| PLATE,STEERING ____ | 27 3 |
NTPPLE, GREASE 24 6 | NUT/¥8 1777712 37 714 | PLATE, Z/218X 140 24 1
NIPPLE,GREASE/B-N6F | 17 4 17 15 | PIN,SPLIT/2.5X15 6 11 |PLUG 217
24 7 36 17 37 5 | PLUG/50X6.5 9 2
NUT 2 25| NUT/VASHER 29 3 | PIN,SPLIT/2.5X20 25 14 | PLUG,DRAIN (1/4) 9 18
6 7 | NUT,LOCK/N8 5 12 25 25 | PLUG,O0IL 3 13
. 20 12 13 26 16 | POST/STEERING __ ASSY| 26 1]
17 7723 16 7 | PIN,SPLIT/2.5X75 7 7 | PROTEGTOR 4§14
25 12 17 21 | PIN,SPLIT/3 X15 17 17 | PROTECTOR,FRONT 2 4
25 23 21 50 17 31 | PROTECTOR, TERMAL 0 1
26 14 21 51 19 11 a1 17
30 25 26 20 21 41 | PTO/REAR SET | 21 1
. I 32 3 I 35 B I 33 6 | PULLEY/FT80X47 | | 19 ¢ 5 |
34 74 4077708 | PIN,SPLIT/3 K20 17 7747 | PULLEY,V/ZB105 7077719
36 5 41 24 30 22 | PULLY/V2B173 20 1
40 20 | NUT,RING/M28X1.0 38 g 36 11 | PUNP,FUEL 4 4
40 30 | NUT,SPEED/PA4 34 23 | PIN,SPLIT/3 X25 19 15 | RADIATOR ASSY 2 1
41 26 | NUT,SPEED/P6 34 14 25 3 | REFLECTOR ASSY 35 8
41 36 | D-RING 21 22 25 31 | RELAY/4P 40 16

¥G1



BP049 1593-097-110-04 *x%x  ALPHABETICAL INDEX  #xx 97.02.20 P. 4
DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
RELAY/4P 47 22 | SEAL (20X10X130) 34 4 | SPRING/HE08S 33 4 | VASHER/H3 21 49
RELAY, 5P ASSY| 40 12 | SEAL/15X20X120 26 3 | SPRING/HE450 29 12 40 25
41 18 | SEAL/15X20X170 34 25 | SPRING/HT013 17 32 41 31
RIM,WHEEL 18 1 | SEAL/20X10X690 34 2 | SPRING/HT031 17 18 | WASHER/06X16X01 34 28
RIM,VHEEL FRONT 28 2 | SEAL/20X15X530 26 4 | SPRING,BRAKE SHOE 16 8 | VASHER/10X20X2 21 25
| RING,CIRCLIP | 21 24 | SEAL/30X30X50 | & 26 5 ) SPRING,DISK | _ 6 3] P 30 26
17730 8 1 SEAL, CLEANER 3 13 | SPRING,SHIFTER 21 70 | VASHER/11X22X3 7 5
RING,PTO 21 33 | SEAL,OIL 9 6 | SPRING, TENSION/86 17 20 11 21
RING,SNAP/15 C 19 3 9 22 | STAY/SEAT cOMPl 36 8 25 24
19 6 | SEAL,0IL/TC12257 21 30 | STAY,FENDER/LH 23 14 | VASHER/11X35X02 36 13
RING,SNAP/16 € 15 8 | SEAL,QIL/TC20357 9 23 | STAY,FENDER/RH 23 16 | WASHER/15X24X2 19 4
RING,SNAP/17 C | ] 16 4 | SEAL,OIL/TC25478 | 0 7 | STAY,T-MISSION | 23 6 | VASHER/31X42X1 | 27 8
RING, SNAP/Z20C 21 14 | SEAL,OIL/TC30428 g 5 | STEP coMp| 37 10 | VASHER/6X14X3 17738 18
RING,SNAP/25 C 10 4 g 21 | STOPPER 1 14 | VASHER/9X22X2 32 10
14 5 | SEAL,0IL/TC35558 21 28 | SYITCH(STARTER) ASSY 38 6 | VASHER/9X32X2 36 16
20 6 | SEAL,DIL/VC20426 27 10 | SWITCH/PUSH SET| 40 19 | WASHER,BINDING SHAFT 37 4
RING,SNAP/35 C 21 11 | SEAT ASSYl 36 1 41 25 | WASHER,BRAKE DRUM 20 8
RING,SNAP/4G C | 7 ___ A | SEATSWITCH ____ . ASSY] 36 3 | SWITCH,HEAD LAMP [ : 39 5| VASHER,PL/N 8 | ] 12 14
75 21 | SHAFT 30 17 I sSWITCH, HERIT 71 45 17 17
RING,SNAP/42 C 9 4 | SHAFT/DRIVE 8 4 40 22 17 186
9 20 | SHAFT/GEAR CHANGE 11 1 41 28 19 10
27 9 | SHAFT/PTO/CONP 21 4 | SWITCH,MOTOR RELAY 38 4 21 40
27 14 | SHAFT/PTO/MID 20 3 | SWITCH,PUSH 40 27 23 9
RING,SNAP/47 € | | 10 6 | SHAFT,CHANGE SHIFT | 11 (B R N 41 33| b 33 ¢ 5
20 7 | SHAFT,SHIFT 13 3 1 TANK, FUEL 37 1 35 3
ROD 21 39 | SHAFT,STEERING 27 5 | THRUST 25 4 37 3
ROD BRAKE 17 10 | SHAFT, VHEEL/LH 15 11} TIRE, TURF/16-8 28 1 37 13
ROD/D=7.07-7.13 12 8 | SHAFT,¥HEEL/RH 15 15 | TIRE,TURF/23-12 18 2 | VASHER,PL/N14 29 4
ROD/D=8,90-8,94 25 15 | SHIFT 12 1] TRIM/1X06X570 34 3 29 g
ROD/DRAG 25 26 | SHIM/0.2 ] 10 ¢ 9 | TRIM/1X6X360 | 34 5 | WASHER,PL/M18 1 25 5 |
ROD/N8X110 17 L] 21 37 34 12 | VASHER, PULLEY 17 24
ROD/M8X272 17 g | SHIM/0.7 10 8 | TUBE/15X17 12 24 25 7
ROD/TIE/N10X193 25 16 21 36 | TURNBUCKLE/MS 17 13 | WASHER,SP/M 3 21 48
RUBBER, CUSHION (4) 36 g | SHIM/1.2 11 29 | VALVE 3 10 40 24
SCREW 34 16 | SHIN/1.6 11 28 | WASHER 24 2 41 30
_______________________ 34 19|sHiM/2 {11 27| VASHER / M6 _ | 6 __ 10 | VASHER,SP/¥ 5 ____ | 30 15
40 13 14 4 f 41 1] 35 10
41 19 | SHOE/BRAKE/NON ASBES| 16 8 | WASHER /M12 17 26 | VASHER,SP/¥ 6 1 11
SCREW M3X20 21 47 | SHORT COUPLER/REAR/P 40 5 27 20 36 7
49 23 41 6 30 21 41 12
41 29 | SHRUOD,FAN 2 3 | VASHER/H10 2 26 | YASHER,SP/N 8 1 8
SCREW/M6X25 | @ 34 27 | SPANNER/L-TYPE | ¢ 42 1 5y 5 22 e N 3
SCREW/N8X11 34 33 | SPRING 17 19 6 8] 1”78 7
SCREW/NM8X16 23 13 | SPRING/D=6 36 15 17 30 g 15
SCREW/SP 34 26 | SPRING/HC02Z8 13 7 19 14 12 5
SEAL (10X05X130) 2 22 | SPRING/HCO031 13 5 26 15 23 8
SEAL (10X05X27) 2 7 | SPRING/HE014 19 7 29 15 34 35
SEAL (10X10X340) 2 6 | SPRING/HE(83 18 8 | VASHER/M20 17 2 40 29

Ga1



BPO43  1593-097-110-04 #%% ALPHABETICAL INDEX % 97.02.20 P. 5

DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO
VASHER,SP/N 8 il 35
VASHER,SP/M10 1 4
5 21
9 25
11 22

_____________________ s oA
18 6
20 21
21 27
23 11
25 13

| WASHER,SP/M1Z | 25 80}
27 T2l
VASHER, SP/N16 20 9
VEIGHT/15 SET | 46 1
VHEEL,STEERING ASSY | 26 12
VIRE 8 9
VORM 30 6

ST U R

981



